INDICE AN"\U"-ANALYTICAL INDEX-INDEX ANALYTIQUE-GNUPPE.’W'ICMNIS

e ey —

S OOABINATE DENOMINAZIONE DESCRIPTION DESIGNATION BEZEICHKNUNG
COORDONNEE
ROOKROINATE

: Al - A2 Testa cindri Haad - Cyliswters Culassa - Cylindres Kopt - Zyhndor

i Al -As Impranto atimantazione Fuel systam Alinontation KralistoHzuluhrung

i A5 - A Carburatori Carburators Carburateurs Vergaser
A9 - A10 Filtro ara A filter Fillre & air _
All - AY2 Scanco Exhaust syslem Echappament Auspufl
A13 - ALl Basamenlo coparchi Crankcase - Covers Cantar motaur - Couvarcles Kurdelgehduseunt - Ducka!
A5 -82 Imbiellaggio - Distribezione Connecting and (irning system Equipin;e masils - Distebution Pleuet und Steusrung
B3 -Be Lubrificaziona Lubrication Grassage Schmiarung
43 - 86 Frizione Ctuich Embrayage Kupplug
37 -88 Scatola e coperchi cambio Goast.ox and covers Boite a vitosse et couvercies Getriebegehauss und Dackal
€9-810 Ad2ro primanio cam.a - Alaro frizione Main stalt - Clutch shaft Ardre prinaie - Arbre embrayage Antricbwelly - Kupplungacily
Bi1 . 818 Ald2rd secondario c.undio Layshalt Atbiy sortondaire Abtrictraello
5. 816 Forcellons oscill. - Aaro lrasmiss. Ruar fork « Gear shaht Fuuchatte - Asbra do iznsmission Hintorgutml - Getel2tuwale
cr.C2 Trasmissiong posataricre Acar transrussion Transmission ar. Radan'mauo
C1.Cs Teiaw Frame Cnassis Axkmen
C5-C6 Cutla tataio - Pedane e cavaileito Frame - Foo: raut and stand Chageis - Roposa - Paos @l baguile Achmen Fuss:astt und Stander
C?-Ci10 Carrozzena Budy Carrossene » Kanazserio
Ct1.C12 Paratangh: ant. ¢ »ost. From and ra.s musuard Girdo buve av. ot ar. Vord. und bt kittugal
C-Cis Carenatura @ p& -ezza Windscreen cowling Carenag: pars-base Windschulzsen, - austunicuny
Cis-Ce Fiarcate iatarali Sides Cueas Seild '
01 - D4 Forcetla ant. - Componenti Front Fork - Parts Fourche AV - Pitces Vorgira Gade! - E:<aizlvile
05-06 Forcella ant. como!. - Scspans:oni past. Compluta Front Fork - Roear Susp=nsion Fouscha AV compicly - Aminortssour AR Vord. Teket 200l KPL - Fetsibun

7-03 Cruscono e strurnsntazions Instrument 3oard and irsirumaitaton Tast e bond et v uip. InGlinuataniogtt uml sehaliretiauysig

09 - 010 Manubrio ¢ comandi HakBehar wowl conticls Cradon o eoninantes ©AnRELrsn un habal
D11 . D12 Ruota antenare Frant wheel Roue awant Varca:zad
213-D1¢ Ruo‘a poster:ore Rear whezl Rove arsive Haterrad
D15 - 016 Freno ant. cestro AH. front braka Frein D. AV. Cremsa Vord. A.
£Y - €4 Frano ant. sirisifo o post, Front L.H. brako and roae Frain AV, G el Mot Hhnt. L. Beomso und Vord
€5-€8 Accensiong ¢ Ootaziona lgikion - Xits Alunige - Kils Zusidang - Rugarairsaiz
£9-E0 Impianto Huirinaz. ant. - Acusticd Fron? Fighting and acsusics systom Sxbiitaga av. el acsustiqes systom Bunuchiuiig vory. und sinutharn
€1 - €12 Impianic luminazione posleriore Rear lighting sysiam Ectairnge syalue ar. Balecchlueg, int.
Ex3-E1d Imgpianto elstirico Eleciric systam Install elackiqus

Eleklnseha - antage

INDICE NUMERICO MUMEAICAL INDEX-INDEX AU ZRIQUETIUMERISCHER INOEX

—~ — e —

M1 da 10032700  a 14231201

M2 da 13221510 a lg;gggosg ! y

M3 day 17756000 a 2 (F s cwmy Wis cou

M: ca 28741100 a 9278108 IR 289300 40 6/84
Mi oa 92741100  a 98202530

MG ca 98230316  a 897393343

158 Seie




A1

TESTA - CILINOR! CULASSE - CYLINDRES Tavola - Drawing
HEAD - CYLINOERS KOPF -ZYLINDER

1

22

0L Ceo - tugoiRal



A2

TESTA - CILINDRI CULASSE - CYLINDRES Tavola - Drawing
HEAD - CYLINDERS KOPF -ZYLINDER Table - Bid
v3s 36 3% :
:g}gg Pgs ﬁgg%gg s DENOMSNAZIONE DESCRIPTION DESIGNATION HEZEICHWMNG
MARKE CODE W™ M.GE
1 28 02 35 40 2 Coperchio testa Head cover Couvercle culasse Zylinderkopfdeckel
2 10 03 27 00 4 Ranella spallamento Washer Rondslle Scheiba
3 14 02 37 60 2 Guarnizione Gasket Joint Dichtung
4 98 62 23 25 16 Vite coperchio teste Screw Vis Schraube
S 28 02 21 00 1 Testa destra RA.H. head Culasse D Zylinderkopl, re.
8 28 02 22 00 1 Testa sinistra L.H. head Culasse G Zylinderkop!, li.
7 13 03 68 01 2 Guida valvola aspirazione e scarico Valve guide Guide de soupape Ventillihrung
8 90 35 30 16 4 Anello elastico Circlip Jonc élastique Sprengring
9 14 02 20 65 2 Guarnizione Gaslet . Joint ) Dichtung
10 29 06 02 00 1 Cilindro e pistone destro Cylinder and piston, R.H. Cylindre et piston D ylinder und Kolben, re.
" 14 02 08 65 2 Guarnizione Gasket Joint _ Dichtung
12 90 70 60 90 12 Anello di tenuta Seal ring Bague d'étanchéité Dichtring
13 12 02 26 00 2 Tappo testa Head plug Bouchon de culasse Zylinderkopfstopfen
14 90 70 62 03 2 Anello di tenuta Seal ring Bague d'étanchéité Dichtring
15 13 02 19 00 2 Dado a colonna Nut Ecrou ) Mutter
16 95 1291 80 2 Rondetla elastica Spring washer Rondelle élastique Federring
17 1202 18 00 4 Tirante corto Short tie bar Tirant count Kurze Tragstange
18 120217 09 8 Tirante lungo Long tie bar Tirantlong Lange Tragstange
19 140184 00 10 Rosetta etastica Spring washer Rondelle elastique Federring
20 92 60 20 10 10 Dado Nut Ecrou Mutter
21 13 03 60 00 2 Valvo'a aspirazione Intake valve Soupape d'admissione Einlassventil
22 1303 6100 2 Valvola scarico Exhaust valve Soupai)e d'échappement Austassventil
23 13037200 4 Rosetta Washer Rondelle - Scheibe
24 1403 73 00 10 Rosetta di spessore Fiat washer Rondelle plate Ring
25 1303 70 00 4 Piattello inferiore Lower cup Coupelle intérieure Untere Manschette
26 130374 00 4 Molla esterna External spring Ressort extérieur Aussenfeder
27 1303 76 00 4 Molia interna Internal spring Ressort intérieur Innenfeder
28 14 03 80 00 4 Piattello superiore Upper cup Coupelle supérieure Obere Manschette
29 12038100 8 Semicono per valvole Valve hall-cone Demi-cone de soupape Ventilhalbkegel
30 14 03 02 00 -2 Bilanciere dx completo R.H. rocker arm, assy Culbuteur D, complet Kipphebel, re. kpl.
K} 14 03 04 00 2 Bilanciere sx completo L.H. rocker arm, assy Culbuteur G, complet Kipphebel, li. kpl.
32 911115 11 4 Boccola Bush Bague Buchse
KX ] 17 03 40 50 4 Vite registro Adjusting screw Vis de réglage Einstellschraube
34 10 03 41 00 4 Dado Nut . Ecrou ; Mutter
35 94 3222 15 4 Molla per bilancieri Rocker arm spring Ressort pour culbuteur Kipphebelfeder
36 90 11 81 52 8 Rosetta di spessore Shim Rondelle d'épaisseur Passcheibe
37 1203 18 00 4 Perno per bilancieri Rocker pin Pivot pour culbuteur Lagerbolzen
38 98 05 43 16 4 Vite ) Screw Vis Schraube
39 95 12 00 65 4 Rosena elastica Spring washer Rondelle élastique Federnng
40 14 03 48 65 2 Supporto bilancien Rocker support Support culbuteurs Kipphebelstitze
41 96 50 80 42 4 Prigioniero Stud bolt Goujon prisonnier Stiltschraube
42 29 06 01 00 1 Cilindro e pistone sinistro Cylinder and piston, L.H.

Cylindre et piston G

Zyliner und Kolben, Il.




IMPIANTO AUIMENTAZIONE
FUEL SYSTEM

ALIMENTATION
KRAFTSTOFFZUFUHAUNG

Tavola - Drawing
Tablo - Bid 2

byt vy

DECa

1InNanocn N



A4

IMPIANTO ALIMENTAZIONE ALIM‘TION ) Tavola - Drawing
FUEL SYSTEM KRAFTSTOFFZUFUHRUNG Table - Bild 2
NOTE N COD QA
i oS s o OENOMINAZIONE DESCRIPTION DESIGNATION BEZECranG
MARKE CODE . MGE
1 28 11 26 42 1 Carburatore destro VHBT 30 CD R.H. carburetor Carburateur D Vergaser, R.
2 28 11 26 43 1 Carburatore sinistro VHBT 30 CS L.H. carburetor Carburateur G Vergaser, L.
3 28 11 75 00 2 Trasmissione com. gas Twist-grip cable Cable comm. qaz Gasgrittkabel
4 28 13 56 40 1 Piastra comando starter Plate Plaque Piatte
5 2911 44 00 2 Riduzione fra carbur.-manic. Reducer insert Reducteur Raduziereinsatz
6 17 13 31 51 1 Comando starter Starter device Commande de démarrage  Starterbetaliqung
7 17 13 35 50 1 Trasmissione com. starter, carb. sx. Starter cable, L.H. carbur.  Cable démarrage, carb. G Stanergriffkabe!, Verg. L.
8 17 13 35 60 1 Trasmissione com. starter, carb. dx Starter cable, R.H. carbur.  Céble démarrage, carb. D Startergriffkabel, Verg. R.
9 98 05 42 10 1 Vite fissaggio com. starter Screw Vis Schraube
10 50211 05 1 Rosetta Tooth washer Rondelle dentée Zahnscheibe
1" 29 10 65 00 1 Tubazione carbur. completa Piping, complete Canalisation compléte Rohrverbindung, kpl.
12 28 10 84 00 4 Fascetta Clamp Collier Schelle
13 29 11 50 00 2 Pipa aspirazione Manifold Pipe Ansaugkrimmer, R.
14 95 00 42 06 6 Rosetta per vite Washer Rondelle Scheibe
15 14 11 55 50 2 Guarnizione isolante Isolating washer Joint isotante Isolierdichtung
16 98 3460 10 2 Vite chiusura foro pipe Screw Vis Schraube
17 951001 16 2 Ranella per vite Washer Rondelle Scheibe
18 98 62 03 30 6 Vite fiss. pipa alla testa Screw Vis Schraube

mnnn Sp e




A5

CARBURATORI
CARBURETORS

CARBURATEURS
VERGASER

Tavola - Drawing
Table - Bild

3

D€ Ca -Lups Ha.



CARBURATORI CARBURATEURS Tavola - Drawing
CARBURETORS VERGASER Table - Bild 3
NOTE N COD QYA
Mores ros o M DENOMINAZIONE DESCRIPTION DESIGNATION BEZECHMUNG
MARKE CODE N MGE
22 17 93 99 S0 1 Gruppo revisione carburatore Carburetor overhauling kit Kit de révision du carb. Vergaser Reparatursatz
23 2 Cappuccio Cap Capuchon Schutzkappe
24 12937200 2 Vite tenditilo Adjusting screw Vis de réglage Stellschraube
25 1293 73 00 2 Dado Nut Ecrou Mutter
26 13 93 79 00 1 Vite Screw Vis Schraube
27 17 93 74 50 1 Coperchio starter Cover Couvercle Deckel
28 1 Guarnizione Gasket Joint Dichtung
29 1393 76 00 1 Molla Spring Ressort Feder
30 1393 78 00 1 Valvola avwiamento Starter valve Soupape de démarrage Stanerventil
31 13 93 62 00 1 Vite regolazione miscela minimo Idling adjusting screw Vis de régl. de mélange ral. Gemischregulierschr.
32 13 93 63 00 1 Molla Sgnnq o Ressort ) Feder
33 13 93 66 00 1 Vite regolazione valvola gas Throttle adjusting screw Vis réglage de papillon Drosselklappe
34 1393 67 00 1 Molla Spring Ressort Feder
35 13 93 28 00 2 \Vite Screw Vis . Schraube
36 13932900 2 Rondella elastica Spring washer Rondaelle élastique Federring
37 13 93 50 00 1 Coperchio valvola gas Cover Couvercle Deckel
38 1 Guarnizione Gasket Joint Dichtung
39 13937100 1 Molla. Spring Ressort Feder
40 55 93 85 85 1 Fermaglio spillo conico Circlip Support Halter
41 14 93 75 01 1 Valvola gas Throttle valve Papillon de gaz Drosselkiappe
42 149377 01 1 Spillo conico tipo V Needle Aiguille Nadel
43 14 93 68 00 1 Piastrina Threaded plate Plaque filetée Gewindsplattchen
44 14 93 87 00 1 Anello serraggio Rin% Bague Rin .
45 14 93 89 00 1 Riduzione isoante Insulating bush Réduction isolante Isolteruntersetzung
46 14 93 86 00 1 Vite Screw Vis Schraube
47 17 93 89 00 1 Corpo pompa Pump body Corps de pompe Pumpengehause
48 17 93 90 00 1 Pistoncino pompa Pump plungen Plongeur de pompe Pumpenkolben
49 1 Valvola a sfera Ball valve Clapet a bille Kugelventil
50 . 1 Sede valvola Valve seat Siége de soupape Ventilsitz
51 17 93 93 00 1 Molla Spring Ressort Feder
52 17 93 94 00 1 Tappo getto Jet holder Porte gicleur Dosentréger
53 18 93 57 50 1~ Getto massimo Main jet Gicleur principal Hauptduse
54 1 Guarnizione Gasket Joint Dichtung
55 1393 3700 1 Tappo per vaschetta Plug Bouchon Stopfen
56 13 93 60 00 1 Getto avviamento Starting jet Gicleur de starter’ Starterdise
57 1 Guarnizione Gasket Joint Dictung
58 13 93 55 00 1 Polverizzatore Atomizer Pulvérisateur Zerstalber
59 10 93 59 00 1 Getlo minimo Pilot jet Gicleur de ralenti Leerlaufdise
60 13 93 48 00 1 Spillo chiusura Needlo valve Pointeau Nadelventil
61 13 93 46 00 1 Pipetta raccordo Adaptor Raccord Adapter
62 43 93 40 00 1 Filtro benzina Filter Tamis Sieb
63 10 93 49 00 1 Vite Screw Vis Schraube
64 1 Guarnizione Gasket Joint Dichtung
65 14 93 30 00- 1 Galleggiante Float Flotteur Schwimmer




A7

CARBURATORI
CARBURETORS

CARBURATEURS
VERGASER

Tavola - Drawing
Table - Bild

3

D€ Ca -Lups Ha.



A8

CARBURATORI! CARBURATEURS Tavola - Drawi ﬁ
CARBURETORS VERGASER Table - Bild 3
NOTE N €00 Qrva !
MOTES ras g?geosfé g;g OENOMINAZIONE DESCRIPTION DESIGNATION BEZEICHNUNG '
MARKE CODE Nr M GE i
66 13 93 31 00 1 Perno galleggiante Float pin Axe de flotteur Schwimmerachse !
* 67 1 Guarnizione Gaskel Joint Dictung |
68 1393 44 00 1 Vaschetta Float chamber Cuve a niveau Schwimmergehduse '
69 14 93 88 00 1 Pompa alimentazione completa Fuel pump, complete Pompe a essence, compl.  Kraltstotfpumpe, kpl.

%* | particolarl contrassegnati con (*) sono componenti del “Gruppo revisione carburatorl” (posizione 22)
Iltems market with (*) belong to “Carburetors kit" épos. 22)
Les piéces marquées avec ?‘) composent le “Kit de carburateurs” (pos. 2222
Dle mit (*) gezelchneten Telle gehoren dem “Vergaser - Rep. Satz” (pos. 22)

—— - op—.. =




A9

FILTRO ARIA
AIR FILTER

FILTRE A AIR
LUFTFILTER -

Tavola - Drawing
Table - Bild

DECh - Lugoiha



A10

FILTRE-M

FILTRO ARIA Tavola - Drawing
AIR FILTER LUFTFILTER Table - Bild 4
noTE N COO oTa
MOTES oS £one M g " DENOMINAZIONE DESCRIPTION DESIGNATION BEZECHNUNG
MARKE COOE v MGE
1 14 11 54 01 1 Piastrina Bracket Plaguette Trager
2 12 54 84 01 2 Fascetta fiss. manicotto Clamp Collier Schelle
3 14 11 44 60 2 Manicotto coll. carburatore Pipe union Raccord de tuyau Rohrverbindung
4 28 1578 50 1 Fascetta Hose clamp Collier Schlauchschelle
5 28 11 34 50 1 Coperchio filtro Filter cover Couvercle filtre Filterdeckel
6 28 11 40 S0 1 Custodia per filtro Air filter chamber Chambre de filtre a air Luftfiterkamer
7 28 11 36 50 1 Filtro aria a pannello Filter cartridge Cartouche liltre . Luftfilterpatrone
8 28 11 43 50 1 Collettore d'aspirazione Intake manifold Collecteur d'admission Ansaugrohr
9 98 05 22 70 2 Vite fiss. collettore coperchio Screw Vis Schraube
10 95 00 02 05 2 Rondella per vite Washer Rondelle Scheibe
1" 92 63 01 05 2 Dado per vite Nut Ecrou Mutter
12 98 05 43 20 1 Vite fiss. coperchio Screw Vis Schraube
13 91 55 10 85 1 Gommino Rubber Caoutchouc Gummistuck
14 91 18 06 07 1 Oistanziale Spacer Entretoise Distanzstuck
15 95 10 01 41 1 Rondella asher Rondelle Scheibe
16 92 6301 06 1 Dado Nut Ecrou Mutter
17 28 1570 50 1 Tubazione Breather Reniflard Entiufter
18 28 1579 SO 2 Fascetta Hose clamp Collier Schiauchschellé
19 28157750 2 Fascetta Hose clamp Collier Schlauchschelle

eaAAN AR o




A1

Tavola - Drawing
Table - Bild 5

ECHAPPEMENT

SCARICO
EXHAUST SYSTEM AUSPUFF

NEFy 1R



A12

SCARICO ECHAPPEMENT Tavola - Drawing
EXHAUST SYSTEM AUSPUFF Table - Bild 5
NOTE N COO QYA
hares . ] o OENOMINAZIONE DESCRIPTION OESIGNATION BEZEICrWUNG
MARKE CODE Nr. M.GE
1 14 12 09 01 1 Tubo scarico dx R.H. exhaust pipe Tuyau d'échappement D Ausputirohr, R.
2 14 12 09 06 1 Tubo scarico sx L.H. exhaust pipe. Tu¥au d'échappement G Auspufirohr, L.
3 141212 00 2 Distanziale per flangia Spacer Entretoise Distanzstuck
4 171210 61 2  Flangia lissaggio tubi Flange Fiasque Flansch
5 14 61 59 01 4 Rosetta di sicurezza Washer Rondelle Scheibe
6 92 78 10 61 4 Dado fissaggio flangia Nut Ecrou Mutter
7 90 71 83 70 2 Guarnizione Gasket Joint Dichtun
8 1712 39 1 Camera di espansione Expansion chamber Chambre de détente Expansionraum
9 29 12 30 00 1 Silenziatore destro R.H. silencer Silencieux D Schallkampler, R.
10 29 1229 00 1 Silenziatore sinistro L.H. silencer Silencieux G Schalldampfer, L.
1 14 12 69 00 2 Fascetlta tenuta tubi scarico e Expansion chamber and Collier chambre de Auspuffrohr-Expansionr.
camera di espansione exhaust pipes clamp détente et tuyau d’échapp.  Schelle
12 14 1234 00 2 Fascetta silenziatore Silencer clamp Collier silencieux Schalldampterschelle
13 98 62 24 25 2 Vite fissaggio silenziatore Screw Vis Schraube
14 95 02 11 08 4 Rondella Washer Rondelle Scheibe
15 92 60-22 08 6 Dado per vite fissaggio silenziatore Nut Ecrou Mutter
16 19 12 86 60 1 Piastra fissaggio silenziatore dx R.H. silencer plate Plaque silencieux D Schallkampfer, Platte R.
17 19 12 87 60 1 Piastra fissaggio silenziatore sx L.H. silencer plate Plaque silencieux G Schalldampfer, Piatte L.
18 6127 03 00 2 Rondella Washer Rondelle Scheibe




A13

CARTER MOTEUR - COUVERCLES

iy - e )9

6

Tavola - Drawing

Table - Bild

BASAMENTO E COPERCHI
CRANKCASE - COVERS

KURBELGEHAUSEUNT. - DECKEL

..\.w._,,
L \3.«.« \J




Al14

BASAMENTO E COPERCHI
CRANKCASE - COVERS

CARTER MOTEUR - COUVERCLES
KURBELGEHAUSEUNT. - DECKEL

Tavola - Drawing
Table - Bild 6

NOTE N COD QYA
oS oS coneEN 2804 DENOMINAZIONE DESCRIPTION OESIGNATION BEZEICHNUNG
MARKE CODE N¢ MGE
1 14 00 07 65 1 3asamento motore Crankcase Carte moteur Kurbelge
2 12 00 39 00 1 Fondello Plug Bouchon Stopfen
3 96 S0 80 66 4 Prigioniero corto Short stud Goujon court Kurze Stiftschraube
4 96 50 80 75 2 Prigioniero lungo Long stud Goujon long Lange Stiftschraube
5 95 00 42 08 5 Rosetta Washer Rondelle Scheibe
6 92 60 22 08 6 Dado Nut Ecrou Mutter
4 12 01 89 00 2 Bussola riferimento Coupling bush Bague d'accouplement Kupplungsbuchse
8 95 51 20 81 2 Spina di riferimento Connecling pin Axe de liaison Haltebolzen
9 1401 19 00 1 Flangia lato distribuz. compl. di cusc.  Flange with bearing, compl. Flasque avec roulement compl.  Flansch mit Lager, Kpl
9 14 01 19 01 1 Flangia (min. mm 0,2 Flange (undersize mm Q. Flasque (minoré mm 0,2 Flansch (Untergr. mm 0,2
9 14 01 19 02 1 Flangia {min. mm 0,4 Flange (undersize mm 0.4) Flasque (minoré mm 0,4 Flansch (Untergr. mm 0,4
9 140119 03 1 Flangia (min. mm 0,6 Flange (undersize mm 0.6) Flasque (minoré mm 0,6 Flansch (Untergr. mm 0,6
10 12 01 22 00 1 Spina Peg Bonhomme Stift
1" 98 05 44 25 14 Vite Screw Vis Schraube
12 61 27 03 00 14 Rosetta Washer Rondelle Scheibe
13 18 00 11 50 1 Flangia cop. generatore Flange Flasque Flansch
14 98 31 06 30 4 Vite fissaggio cop. generalore Screw Vis Schraube
15 14 00 14 00 1 Coperchio distribuzione Timing cover Couvercle de distribution Steuergehdusedeckel
16 12 00 12 00 1 Guanizione Gasket Joint Dichtung
17 90 40 28 40 1 Anello Ring Bague Ring
18 98 62 23 25 8 Vite corta Short screw Vis courte Kurze Schraube
19 98 62 03 35 6 Vite lunga Long screw Vis longue Lange Schraube
20 18 00 16 50 1 Coperchio generatore Alternator cover Couvercle de l'alternateur  Generatordeckel
21 14 00 36 00 2 Guarnizione coppa Sump gasket Joint du carter Dichtung
22 14 00 35 00 1 Coppa olio Qil supm Carter d'huile Olwanne
23 14 00 38 00 1 Raccordo Connection Raccord Anschluss
24 12 00 37 02 1 Tappo scarico olio Qil drain plug Bouchon de vidange huile  Olablasschraube
25 95 10 07 09 2 Guarnizione Gasket Joint Dichtung
26 98 05 23 90 4 Vite lunga Long screw Vis longue Lange Schraube
27 95 00 42 06 18 Rosetta Washer Rondelle Scheibe
28 28 00 49 40 1 Tappo olio FQil filler plug Bouchon de rempl. huile Oleinfullstitzen
23 120118 00 1 Guarnizione flangia Flange gasket Joint de flasque Flanschdichtung
30 1201 14 00 1 Flangia lato volano comp!. di cusc. Flange with bearing, compl. Flasque avec roulem.,compl. Flansch mit Lager, Kp!
30 12 01 14 01 1 Flangia (min, mm 0,2 Flange (undersize mm 0. Flasque (minoré mm 0,2 Flansch (Untergr. mm 0,2
30 120114 02 1 Flangia {min, mm 0,4 Flange (undersize mm 0.4) Flasque (minoré mm 0.4 Flansch {Untergr. mm 0,4
30 1201 14 03 1 Flangia {min. mm 0,6 Flange (undersize mm 0.6) Flasque {minoré mm 0,6 Flansch (Untergr. mm 0,6
31 120117 00 1 Spina Peg Bonhomme Stift
32 90 40 53 67 1 Anello di tenuta Seal ring Bague d'étanchéité Dichtring
33 29 99 S0 00 1 Gruppo guarnizioni Gasket set Ensemble de joints Qichtungsusristung
34 1799 95 50 1 Gruppo paraoli Oil retainer set Ensemble déflecteur huile  Olspritzringausriistung
35 98 62 03 55 14 Vite Screw Vis Schraube
36 14 00 32 40 1 Flangia I7a coppa e basamento Flange Flasque Flansch
37 17 00 48 60 1 Prolunga con raccordo Extension Rallonge Verlaengerung
38 17 00 52 60 1 Fascetta tenuta prolunga Clamp Collier Schello
39 98 05 43 14 1 Vite Screw Vis Schraube
40 95 00 02 06 1 Ranella Washer Rondelle Scheibe
41 92 60 22 06 1 Dado Nut Ecrou Mutter
= 28 99 10 40 1 Motore completo Engine assy Moteur complet Motor, kp!.

INNN CN st

DECa - Lugo iAm



A15

IMBIELLAGGIO - DISTRIBUZIONE EQUIPAGE MOBILE - DISTRIBUTION Tavola - Drawing
CONNECTING AND TIMING SYSTEM PLEUEL AND STEUERUNG Table - Bild

7

24<

22

18

21

2520
~

Dt Co Luge 1R



A16

IBIELLAGGIO - DISTRIBUZIONE . EQUIPAGE MOB DISTRIBUTION Javola - Drawing
ONNECTING AND TIMING SYSTEM PLEUEL AND § UNG Table - Bild 7
NOTE N COO QTA
il i ot o DENOVINAZIONE DESCRIPTION DESIGNATION BEZECHMMNG
MARKE COOE Nr. MGE
1 18 06 42 04 1 Albero motore Crankshaft Vilebrequin Kurbelwelle
2 12 06 54 00 1 Ta Pl . Bouchon Stopten
3 9170 23 55 1 Chiavella Cotler pin Clavette Keil
4 14 07 20 01 1 Pignone motore Driving pinion Pignon d'attaque Antriebritzel
5 95 02 80 25 1 Rosetta Washer Rondelle Scheibe
toBann ] (e s (otorcosarage - Councerty
ore
8 14 61 59 01 6 Rondella ‘asher Rondelle Scheibe
9 12 06 77 01 6 Vite Screw Vis Schraube
10 17 06 79 00 1 Corona dentata Flywheel ring gear Couronne dentée Schwungradkranz
11 14 61 59 01 8 Rosetta elastica Spring washer Rondelle élastique Federring
12 98 05 44 20 8 Vite Screw Vis Schraube
13 14 06 15 06 2 Biella completa Connecting rod, assy Bielle compléte Pleuelstange, kpl.
14 91 112122 2 Boccola P Bush Douille Buchse
15 92 73 10 90 4 Dado autobloccante Self-locking nut Ecrou de sreté Sicherungsmutter
16 14 0622 01 4 Vite Screw Vis Schraube
17 12 06 20 05 4 Semicuscinetti di biella Big-end hall bearing Demi-coussinet téte bielle  Pleuellagerschase
17 12 06 20 06 4 Semicuscinetto (min. mm 0,254) Half-bearing (undersize Demi-coussinet (minoré Lagerschale (Untergrésse
mm 0.254) . mm 0,254) mm 0,254)
17 12 06 20 07 4 Semicuscinetto (min. mm 0,508) Half-bearing (undersize Demi-coussinet (minoré Lagerschale (Untergrosse
mm 0.508) mm 0,508) mm 0,508)
17 12 06 20 08 4 Semicuscinetto (min. mm 0,762) Half-bearing (undersize Demi-coussinet (minoré Lagerschale (Untergrosse
mm 0.762) mm 0,762) mm 0,762)
18 29 06 04 00 2 Pistone Piston Piston Kolben
19 14 06 07 60 2 Fascia elastica superiore Piston ring Segment d'élanchéité Kolbenring
20 18 06 09 50 2 Fascia efastica intermedia Piston ring Segment d'étanchéité Kolbenring
21 14 06 10 60 2 Fascia elastica raschiaolio Scraper ring Segment racleur Olabstreifring
22 13 06 12 60 2 Spinotto Wrist pin Axe de piston Kolbenbolzen
23 90 351037 4 lletta per spinotto Circlip Jonc d'arrét Sprengnng
24 18 06 02 01 2 Pistone comp'eto Piston, assy Piston let Kolben kpl.
25 18 06 06 01 2 Gruppo fasce elastiche Piston ring set Ensemble de segments Kolbenringausriistung
26 17 04 50 50 4 Astina com. bilancieri Tapper stem Tige de poussoir Stosstange
27 17 04 58 60 4 Punterie Valve plunger Poussoir de soupape Ventilstossel
27 10 04 58 01 4 Punterie (magg. mm 0,05) Valve 8lunger (oversize Poussoir de sougape Ventilstossel
] mm 0.05 majoré mm 0,05) (Obergrésse mm 0,05)
27 10 04 58 02 4 Punterie (magg. mm 0,10) Valve plunger (oversize oussoir de soupape Ventilsidéssel
mm 0.10) (majoré mm 0,10) (Obergrosse mm 0,10)
28 14 05 33 01 1 Albero a camme Camshatt Arbre de distribution Nockenwelle
29 12 05 40 00 1 Flangia Flange Flasque Flansch
30 98 05 43 20 3 Vite Screw Vis Schraube
31 95 12 00 65 3 Rosetta Washer Rondelle Scheibe
32 13 05 45 02 1 Ingranaggio comando distribuzione Camshatt gear Pignon d'arbre distribution  Nockenwellenrad
33 95 51 20 60 1 Spina Pin Goupille Mecanindus Suft
34 14 4334 00 1 Rosetta Washer Rondelle Scheibe
35 926025 18 1 Dado Nut Ecrou Mutter

1NNN Co 10

0t Ca - Lupo 189



B1

IMBIELLAGGIO - DISTRIBUZIONE EQUIPAGE MOBILE - DISTRIBUTION Tavola - Drawing
CONNECTING AND TIMING SYSTEM PLEUEL AND STEUERUNG Table - Bild

7

24<

22

18

21

2520
~

Dt Co Luge 1R



IMBIELLAGGIO - DISTRIBUZIONE

EQUIPAGE MOBILE - DISTRIBUTION

Tavola - Drawing

CONNECTING AND TIMING SYSTEM PLEUEL AND STEUERUNG Table - Bild
NOTE N COO QTA
g}gg Pgs 9.0%32 8 ;g DENOMINAZIONE DESCRIPTION DESIGNATION BEZEICHNUNG
MARKE COOE Nt M GE
36 28 0S 80 60 1 Catena comando distribuzione Timing chain ) Chaine de distribution Steuerkette
37 13 05 82 00 1 Piastra tendicatena Chain stretching drive Tendeur de chalne Kettenspanner
38 911809 15 2 Tubetto distanziale Spacer Entretoise Distanzstick
39 98 05 44 40 2 Vite Screw Vis Schraube
40 6127 03 00 2 Rosetta elastica ondulata Washer Rondelle Scheibe




LUBRIFICAZIONE GRAISSAGE Tavola - Drawing
LUBRICATION SCHMIERUNG Table - Bild 8

DECe LugerRe.

annNn SN LI



B4

LUBRIFICAZIONE GRAISSAGE Tavola - Drawing
LUBRICATION SCHMIERUNG Table - Bild 8
NOTE N COO Qva
por Ps oyt oI DENOMINAZIONE OESCRIPTION OESIGNATION BEZECI NG
MARKE CODE Ns W GE )
1 13 14 64 02 1 Pompa olio completa QOil pump complete Pompe 2 huile compléte Olpumpe, kp!.
, senza ingranaggio comando No. 6 excluded) g\ilr. exclu) Nr. 6 aus.) |
2 131484 00 1 Ingranaggio condotto fiven gear ignon mené nrad getrieban
3 131478 00 1 Ingranaggio conduttore Drive gear Pignon menant Steuverra
4 13 148300 1 Chiavella Key . Clavette o Keil
5 92 2522 10 1 Cuscinetto a rullini Needle bearing Raulement & aiguille Nadellager
6 131477 01 1 Ingranaggio comando pompa Pump driving gear Roue d'entrain. pompe Zahnra
7 92 60 23 08 1 Dado Nut Ecrou Mutter
8 95 12 00 85 1 Rosetta Washer Rondelle Scheibe
9 98 62 24 30 4  Vite Screw Vis Schraube
10 14 15 22 00 1 Filtro olio a rete Gauze Tamis Sieb
1 98 05 43 16 1 Vite Screw Vis Schraube
12 95 18 70 06 1 Piastrina di sicurezza Lock plate Plaquette frein Schliessblech
13 14 15 30 00 1 Filtro olio a carntuccia Cartridge Cartouche Patrone .
14 14 15 82 00 1 Valvola regolazione Control valve Clapet de décharge Durcksteuerventil:
15 10 15-87 01 1 Corpo valvola Valve housing Corps de clapet Ventilgehduse
16 12 1509 00 1 Pistone per valvola Valve piston Piston de clapet Ventilkolben
17 94321072 1 Molla per vaivola Valve spring Ressort do clapet Ventilteder
18 121507 00 1 Fondello per valvola Bottom disc Rondelle butée Verschlusscheibg
19 121590 00 1 Tappo per valvola Valve plug Bouchon de clapet Ventilstpofen
20 951005 23 2+3 Rosetla Washer Rondelle Scheibe
21 14 15 88 00 1 Scedellino Cup Coupelle anschette
22 17 76 87 50 1 Trasmettitore segnalatore Oil indicator Mano-contact lanzeige
23 12 00 64 00 1 Roseta alluminio asher Rondelle Scheibe
24 1271 76 00 1 Cappuccio trasmettitore Cap Capuchon Schutzkappe
25 14 15 36 60 1 Tubazione mandata olio alle teste Pipe Tuyau Rohr
26 95 99 00 37 5 Vite cava Hollow screw Vis creuse Hohischraube
27 12 15 42 00 2 Rosetta Washer Rondelle Scheibe
28 25 65 61 02 2 Rondella Washer Rondelle Scheibe
29 28 1574 50 1 Tubazione dal motore al telaio Pipe Tuyau Rohr
30 28 15 78 50 1 Fascetta Clamp Collier Schelle
31 28 1575 50 1 Tubazione recupero telaio motore Pipe Tuyau Rohr
32 28 1579 50 1 Fascetta ) Clamp Collier Schelle
3 28 00 72 50 1 Tubazione sfiatatoio Pipe Tuyau Rohr
34 12 00 66 00 1 Vite cava Hollow screw Vis creuse Hohlschraube
35 12 00 64 00 2 Rosetta Washer Rondelle Scheibe
36 12 00 76 00 1 Guarnizione Gasket Joint Dichtung
37 17 00 62 50 1 Tubo recupero olio Pipe Tuyau Rohr
38 12 00 65 00 1 Fascetta tubazione Clamp Collier Schelle
39 95 12 00 65 3 Rosetta elastica Spring washer Rondelle élastique Federring
40 98 05 43 18 3 Vite Screw Vis Schraube
41 17 15 05 51 1 Valvola controllo sfiato Valve Soupape Ventil

1000 sp i

OE Ca - Lugo IRs)



B5
Tavola - Drawing

EMBRAYAGE i
KUPPLUNG il 9

FRIZIONE
CLUTCH

DU Co -tugoite




FRIZIONE EMBRAYAGE Tavola - Drawing
CLUTCH KUPPLUNG Table - Bild 9
NOTE N CO0 QTA
s pOS e N DENOMINAZIONE OESCAIPTION DESIGNATION BEZEIMAG
MANKE CODE \¢ MGE
1 13 08 41 00 8 Molla per frizione Spring Ressort Feder
2 12 08 29 01 1 Piattello spingimolle Pressure plate Plaque de pression Druckplatte
3 14 08 44 50 2 Disco frizione completo Clutch plate, complete Disque d'embr. compl, Kupplungsschaeibe, kpl.
4 12 08 23 00 1 Disco frizione intermedio Intermediate plate Disque intercalaire Zwischenscheibe
5 12 08 28 00 1 Scodellino Cup Coupelle Manschette
6 14 08 57 00 1 Asta Rod Tige de poussée Druckstift
7 14 08 59 00 2 Bussola conica Bush Doville Gummibuchse
8 14 08 60 00 1 Corpo interno Inner body Corps intérieur Innengehéuse
9 12 08 70 01 1 Cuscinetto reggispinta Thrust bearing Butée d'embrayage Drucklager
10 14 08 61 00 1 Corpo estemo Quter body Corps extérieur Aussengehduse
1 8070 61 70 1 Anello di tenuta Seal ring Joint d'étanchéité Dichtrin:
12 14 09 02 02 1 Leva disinnesto frizione Operating lever Levier de dégagement Ausruckhebel
13 94321105 1 Molla ritorno leva Counter spring Ressort de rappel Gegenfader
14 14 09 04 00 1 Vite registro leva Adjusling screw Vis de réglage Stelischraube
15 92 60 25 08 1 Dado Nut Ecrou . Mutter
16 95 78-02 M 1 Spina Pin Axe de maintien Stift
17 95 50 02 22 1 Copiglia Split pin Goupille Splint
18 28 09 30 10 1 Trasmissione com. [rizione Clutch cable Cable d'embrayage Kurplungskabel;
19 17 09 38 50 1 Soffietto Bellows Souffiet Balgmanschette

NN CN e




B7

SCATOLA E COPERCHI CAMBIO BOITE A VITESSES ET COUVERCLES Tavola - Drawing
GEARBOX AND COVERS GETRIEBEGEHAUSE UND DECKEL Table - Bild 1 0

eARnA AN e



B8

SCATOLA E COPERCHI CAMBIO BOITE A VITESSES ET COUVERCLES Tavola - Drawing
GEARBOX AND COVERS GETRIEBEGEMAUSE UND DECKEL Table - Bid 10
NOTE N 00 OTA
] i oy an OENOMINAZIONE DESCRIPTION DESIGNATION BEZECIoUNG
MARKE COOE bt MGE
14 20 02 11 1 Scatola cambio Gearbox Boite & vitesses Getriebegehduse
90 40 35 47 1 Anello di tenuta A.S. L.S. seal ring Joint d'élanchéité A.S. Dichtring far Ab.W.
92 25 62 18 2 Cuscinetto A.P. e A.F. Main shaft and clutch Roulement arbre primaire  Lager Fur Antieb- und
shaft bearing et arbre d'ebrayage Kupplungswelle
14 21 38 03 2 Piastra di sicurezza Lock plate Plaquette de sireté Schiiessblech
98 62 23 16 6 Vite Screw Vis Schraube
14 2179 01 6 Rosetta di sicurezza Lock washer Rondelle de sareté Sicherungsblech
822184 24 2 Cuscinetto A.F. e A.S. C.S. - L.S. bearing Roulem. A. d'E. - A.S. Lager fOr K.W. a Ab.W.
92 23 47 17 1 Cuscinetto A.S. L.S. bearing Roulement A.S. La%er fur Ab.W.
95 51 20 81 2 Spina di riferimento Dowel Téton Duibel
142011 10 1 Guamizione Gasket Joint Dichtung
18 20 08 01 1 Coperchio per scatola Cover Couvercle Deckel
90 70 61 40 1 Anello di tenuta Seal ring _ Bague d'étanchéité Dichtring
9220 14 17 1 Cuscinetto per A.P. M.S. bearing Roulement A.P. Lager fir An.W.
14 23 78 00 1 Vite eccentrica Eccentric screw Vis excentrique Ausmittige Schraube
92 6025 12 1 Dado Nut Ecrou Mutter
98 62 23 25 0 Vite corta Short screw Vis courte Kurze Schraube
98 62 03 35 1 Vite lunga Long screw Vis longue Lange Schraube
12 20 72 00 1 Corpo contatti Contac holder Porte-contact Kontakttrager
1220 77 00 1 Guarnizione Gasket Joint Dichtung
95 00 02 06 2 Rosetta piana Washer Rondelle Scheibe
98 0S5 43 16 2 Vite Screw Vis Schraube
93 18 02 20 1 Tappo in gomma Rubber plug Bouchon en caoutchouc ummistopfen
12 00 37 02 1 Tappo olio Oil filler plug Bouchon de rempl. huile Iverschraubung
95 10 07 09 1 Guarnizione Gasket Joint Dichtung
95 98 06 10 2 Tappo livello Level and drain plug Bouchon de niveau-vid. Olstand-und Ablasst.
10 52 85 00 3 Guarnizione Gasket Joint Dichtung
14 20 49 55 1 Tappo sfiatatoio Breather Reniflard Entitifter
12 23 94 00 1 Tubazione Breather pipe Tuyau de reniflard Entlifterschlauch
94 32 10 67 1 Molla Spring Ressont Feder
17 23 47 60 1 Nottolino fermo marce Pawl Cliquet d'arrét Sperrlinke
90 40 35 48 1 Anello di tenuta A.F. C.S. seal ring Bague d'étanchéité Ad'E.  Dichtring fir K.W.
86 50 80 32 2 Prigioniero scatola cambio Stud bolt Goujon prisonnier Stiftschraube
fiss. piastra porta batteria .
92 63 01 08 1 Dado autobloccante Self-locking nut Ecrou de sureté Sicherungsmutter
12 15 42 00 1 Guarnizione Gasket Joint Dichtung
39 61 68 00 1 Tappo in gomma Plug Bouchon Stopfen
95 98 02 12 1 Tappo scarico olio Plug Bouchon Stopfen
17 99 15 60 1 Cambio completo Gearbox, assy Boite a vitesses, compl. Getriebegehause, kpl.

1000 sp 1

DECo « Lugo My




B9

ALBERO PRIMARIO CAMBIO - ALBERO FRIZIONE ARBRE PRIMAIRE - ARBRE EMBRAYAGE Tavola - Drawing 1 1
MAIN SHAFT - CLUTCH SHAFT ANTRIEBWELLE - KUPPLUNGWELLE Table - Bild

17 20 21

0t Co - Lupo 1R




B10

ALBERO PRIMARIO CAMBIO - ALBERO FRIZIONE

MAIN SHAFT - CLUTCH SHAFT

ARBRE PRIMAIRE - ARBRE EMBRAYAGE

ANTRIEBWELLE - KUPPLUNGWELLE

Tavola - Drawing
Table - Bild 1 1

NOTE N COO QTA
Noles POS. DS . 2] DENOMINAZIONE DESCAIPTION DESIGNATION BEZEXCINUNG
CODEMN Y]
1 93 60 10 22 1 Ghiera Locking sleeve Manchon de verrouill. Sicherungsring
2 95 02 80 22 1 Rondella di sicurezza Lock washer Rondelle de sirete Sicherungsblech
3 14 08 18 11 1 Corpo inter. frizione Clutch gear Pignon d'embrayage Kupplungswelle
4 90 70 62 35 1 Guarnizione Gasket Joint Dichtung
] 14 21 07 02 1 Albero frizione Clutch shatt Arbre d'embrayage Kupplungswelle
6 90 70 62 03 1 Anello tenuta A.F.-A.S, Seal ring éC-S-'L-S-) Bague d'ét. (A.d'E.-A.S.) ichtring fGr D.W.-Ab.W.
7 14 21 84 01 1 Rondella spandiolio Qil spreading washer Rondelle ép. huile iwergerscheibe
8 14211110 1 Ingranaggio rinvio (Z = 17) Idle gear (Z = 17) Pignon interméd. (Z = 17)  Zahnradvorgelege 17 Z
9 14 21 12 01 1 Manicotto ad innesti Coupling mutff Manchon a crabots Eingreifmutfe
10 13211500 1 Molla Spring Ressort Feder
1 14 21 16 00 1 Piattello Cup Coupelle Manschette
12 122117 00 2 Semisettori Semi-collar Plaquette d'arrét Halbsektor
13 14 21 94 01 1 Spessore Spacer Cale Distanzstick
14 14 21 05 13 1 Albero primario ain shaft Arbre primaire Antriebwelle
15 18 21 10 50 1 Rosetta di rasamento mm 2 Support washer mm 2 Rondelle d’appui mm 2 Stutzscheibs mm 2
15 18 2110 51 1 Rosetta di rasamento mm 2,1 Support washer mm 2,1 Rondelle d'appui mm 2,1 Statzscheibe mm 2,1
15 18 21 10 52 1 Rosetta di rasamento mm 2,2 Support washer mm 2,2 Rondelle d'appui mm 2,2 Stutzscheibe mm 2,2
15 18 21 10 54 1 Rosetta di rasamento mm 2,4 Support washer mm 2 Rondelle d'appui mm 2,4 Statzscheibe mm 2,4
16 92 25 85 25 1 Cuscinetto rullini reggispinta Needle bearin, Roulement a aiguilles Nadellager
\7 14 21 20 13 1 Ingranaggio 5a A.P. ?Z = 28) 5th gear (M.S. Pignon Séme (A.P.) (An. W.) Schaltrad
(Z = 28) (2= 28) 5. Gang 28 Z
18 92 29 67 50 1 Rullo di fermo boccola Bush lock Galet d'interlock Buchseanlagstift
19 94 32 10 51 1 Molla Sprin Ressont Feder
20 92 2510 30 1 Gabbia a rullini Needle cage Cage a aiguilles Nadelkatig
21 14212210 1 Boccola per Sa (A.P.) Sth gear bush (M.S.) Douille 5éme (A.P.) Buchse 5. Gang (An.W)
22 14231510 1 Manicotto scorrevole 5a Sth gear sliding sleeve Baladeur S&dme

Schiebemuffe fiir 5. Gang




B11

ALBERO SECONDARIO CAMBIO ARBRE SECONDAIRE
LAYSHAFT ABTRIEBWELLE

Tavola - Drawing
Table - Bild

12

CUCI -\ go Ry



B12

tO SECONDARIO CAMBIO ARBRE SECONDAIRE Tavola - Drawing
IAFT ABTRIEBWELLE Table - Bild 12
NOTE N COO QYA
Mol o3 g 44 DENOMINAZIONE DESCRIPTION DESIGNATION BEZEIMNG
MARKE COOE Nv¢ MGE
1 14 21 36 12 1 Albero secondario Layshatt Arbre secondaire Abtriebwelle
2 14 21,74 10 1 Dado di sicurezza A.S. Nut (L.S.) Ecrou (A.S.) Bundmutter (Ab.W.)
3 43 08 38 10 2+4 Rosetta di aggiustag%io Shim Disque d'ajustement Passcheibe
4 142154 00 1 Rosetta di spallamento Support washer Rondelle aulement Stitzscheibe
5 14 21 51 10 1 Ingranaggio 4a A.S. (Z = 20) 4th gear (L.S.) Pignon 48me (A.S.) (Ab.W.) Schaltrad
" (Z = 20) ) LZ = 20) 4. 202
6 92 25 90 17 1 Anello interno 4a 4th gear inner ring nneau int. 4éme Innenring fir 4. Gang
7 92 25 10 22 1 Gabbia a rullini 4a A.S. 4ﬁhs ar needle cage (iage A aiguilles 4éme h:\age\l’kaﬁg far 4. Gang
8 14231012 1 Manicotto 3a - 4a A.S. rd - 4th sliding sleeve aladeur 32me - 4éme hiebenmutfe far 3-4
(L.S.) (A.S.) Gang (Ab.W)
9 14 23 25 12 1 Manicotto lisso A.S. Sleeve (L.S.) Manchon (A.S.) Muffe (Ab.W)
10 14 21 80 11 1 Rosetta di spallamento A.S. Sul)pon washer (L.S.) Rondelle d'appui (A.S.) Statzscheibe (Ab.W.)
11 14 2148 10 1 Ingranaggio 3a A.S. (Z = 22) 3rd gear (L.S.) Pignon 3éme (A.S.) gAb.W) Schaltrad 3. Gang
(Z =22) (Z=22) 227
12 14 21 30 01 3 Boccola 12-2a-3a A.S. 1st-2nd-3rd bush (L.S.) %gl{e 1ére-2éme-3éme B‘:Jchvse) for 1.2.3 Gang
X b.W.
13 14 21 4510 Ingranaggio 2a A.S. (Z = 25) 2nd gear (L.S.) &ignon 2éme (A.S.) iAb.W) Schaltrad 2. Gang
(Z = 25) (Z = 25) 52
14 14 21 93 10 1 Dado bloccaggio A.S. Locking nut (L.S.) Ecrou de serrage (A.S.) Bundmutter (Ab.W.)
15 92 29 57 02 1 Sfera Ball Bille Kugel
16 14 21 73 00 1 Rosetta di spallamento Support washer Rondelle d'épaulement Stutzscheibe
17 14 21 5213 1 Ingranaggio S5a A.S. (2 = 21) 5th Gear (L.S.) Pignon S5éme (A.S.) &Ab.w.) Schaltrad 5. Gang
(Z = 21) (Z2=21) 12
18 14 21 42 10 1 Ingranaggio 1a A.S. (Z = 28) 1Zst ge;ar) (L.S) Pzignoga1 ere (A.S.) g(\’b.zw,) Schailtrad 1. Gang
19 14 23 07 11 1 Manicotto scorrevole 1a e 2a A.S. 1st-2nd sliding sleeve aladeur 1ére-2éme Schiebenmufie tar 1-2
(LS.) (A.S.) Gang (Ab.W)
20 14 23 44 05 1 Tamburo scanalato Splined drum Tambour de comm. Keilwelle
21 14 23 55 00 1 Rosetta . asher Rondelle Scheibe
22 55 23 50 00 3 Rosetta di aggiustaggio mm 0,6 Shim mm 0.6 Rondelle d'ajustem. mm 0,6 Passcheibe mm 0,6
22 55 23 50 01 3 Rosetta di aggiustaggio mm 0,8 Shim mm 0.8 Rondelle d'ajustem. mm 0,8 Passcheibe mm 0,8
22 §5 23 50 02 3 Rosetta di aggiustaggio mm 1 Shim mm 1 Rondelle d'ajustem. mm 1 Passcheibe mm 1
22 55 23 50 03 3 Rosetta di aggiustaggio mm 1,2 Shim mm 1.2 Rondelle d'a}ustem. mm 1,2 Passcheibe mm 1,2
23 14 23 43 00 1 Asta Rod Tige Keilwellestange
24 14 23 46 00 4 Piolo per tamburo Drum pin Goupille de tambour Keilwellestitt
25 14 23 24 00 1 Asta per forcellini Shiftfork rod Axe de fourchette Schaltgabelstange
26 14 23 05 01 2 Forcellini 1a-2a-3a-4a 1st-2nd-3rd-4th shift fork Fourchette 1ére-2éme- Schaltgabel fir 1-2-3-4
i . 3éme-4éme Gang
27 14 23 12 01 1 Forcellino 5a 5th shiftiork Fourchette 5éme Schaltgabel fir 5. Gabel
28 14 23 62 02 1 Preselettore completo Preselection, complete Préselécteur complet Vorwahl, kpl.
29 14 23 82 01 1 Molla richiamo preselettore Return spring Ressort de rappe Ruckzugfeder
30 98 05 23 25 1 Vite Screw Vis Schraube
K| 9502 11 06 1 Rosetta dentellata Tooth washer Rondelle dentée Zahnscheibe

1NnNN <o Ie

O € Ca - Lugo (Re)



B13

ALBERO SECONDARIO CAMBIO ARBRE SECONDAIRE
LAYSHAFT ABTRIEBWELLE

Tavola - Drawing
Table - Bild

12

CUCI -\ go Ry



Bi14

ALBERO SECONDARIO CAMBIO ARBRE SECONDAIRE Tavola - Drawing
LAYSHAFT ABTRIEBWELLE Table - Bild 12
NOTE N COD OTA
NOTES POS. e o DENOMINAZIONE DESCRIPTION DESIGNATION BEZEICHNUNG
MARKE CODE Nt MGE
32 18 25 82 01 1 Leva comando settore Shift finger Doigt de sélection Schaltfinger
33 95 % 0222 1 Copiglia Split pin Goupille Splint
34 92 63 01 06 1 Dado Nut Ecrou . utter
35 95 1291 10 2 Rosetta antivibrante Spring washer Rondelle élastique Federscheibe
36 95 77 02 65 1 Spina Pin Clavette Stift
37 12 62 68 00 1 Forcellino Fork Fourchette Gabel
38 92 60 22 06 1 Dado Nut Ecrou Mutter
39 18 25 78 01 1 Tirante completo Shift rod Tige de commande Schaltstange
40 14 25 10 01 1 Pedalino gamma Rubber protection Couvre-pédale Gummiaberzug
41 28 25 09 00 1 Leva comando cambio completa Shift lever assy Levier de comm. compl. Schalthebel, kp!.
42 17 25 20 50 1 Boccola Bush Douille Buchse
43 92 6025 12 1 Dado Nut Ecrou Mutter
44 95 10 04 09 2 Roselta elastica ondulata Spring washer Rondelle élastique Federring
45 98 05 36 60 1 ite Screw Vis Schraube
46 90 70 62 19 1 Guarnizione OR Gasket Joint Dichtung
47 18 25-81 01 1 Snodo sferico Ball Rotule Knop!
48 61 01 38 00 1 Rosetta elastica Spring washer Rondelle élastique Federring
49 94 32 21 85 1 Molla Sprin Ressort ‘Feder
50 92 25 10 30 3 Gabbia a rullini Needle cage Cage A aiguilles Nadelkafig
51 90 70 62 03 1 Anello di lenuta Seal ring Bague d’étancheite Dichtring

1000 sPII*

DECe - Lo IR0



B15

FORCELLONE OSCILL. - ALBERQO TRASMISSIONE
REAR FORK - GEAR SHAFT

FOURCHETTE - ARBRE DE TRANSMISSION
HINTERGABEL - GETRIEBEWELLE

Tavola - Orawi
T 13

20—@:

(N
2)

=

18

1 18
18
E31o
2
\ NS 3
Ay ]
2
?"‘ 15

Ol Ca - Lugo iRa)



B16

FORCELLONE OSCILL. - ALBERO TRASMISSIONE

REAR FORK - GEAR SHAFT

FOURCHETTE - ARBRE DE TRANSMISSION
HINTERGABEL - GETRIEBEWELLE

Tavola - Drawi
Tabe - Bid 13

NOTE  CO0 07A
it s o bl DENOMWAZIONE DESCRIPTION DESIGNATION BEZEICHNUNG
MARKE COOE Nr GE
1 28 54 0200 1 Forcellone oscillante Rear fork Fourche AR Hintergabel
2 98 05 25 35 1 Vite Screw Vis Schraube
3 95 00 42 10 1 Rosetta Washer Rondelle Scheibe
4 14 54 78 00 2 Dado cieco Nut Ecrou borgne Mutter
5 12 54 72 00 2 Distanziale Spacer Entretoise Distanzstiick
6 14 54 70 01 2 Perno Pin Gounjon . Stift
7 90 40 30 40 2 Anello di tenuta Seal ring Bague d'étanchéité Dichtring
8 92 24 92 17 2 Cuscinetto Bearing Roulement Lager
9 18 54 80 00 1 Softietto di protezione Bellows Soufflet Faltenbag
10 12 54 84 01 1 Fascetta piccola Clamp Collier Schelle
1 12 54 82 01 1 Fascetta grande Clam? Collier Schele
12 17 32 80 50 1 Doppio giunto cardanico Double joint Joint double Doppelverbindung
13 90 27 20 62 1 Anello seeger Circlip Jonc d'arrét Sicherungsring
14 92 20 42 30 1 Cuscinetto a sfere Ball bearing Roulement 2 billes Kugellager
15 29 54 18 01 1 Perno inferiore Pin Goujon Sti
16 28 3263 50 1 Albero trasmissione Drive shaft Arbre de transmission Gelenkwelle
17 123277 00 1 Manicotto per albero Sleeve Manchon Keibuchse
18 90271020 3 Anelio elastico Circlip Jonc d'arrét Sicherungsring
19 14 49 85 50 1 Tappo in gomma Plug Bouchon Stopfen
20 93 180105 2 Tappo per dado cieco Plug Bouchon Stopfen
21 90 70 65 84 1 Guarnizione Gasket Joint Dichtung

DF o« Lupn Rat



TRASMISSIONE POSTERIORE
REAR TRANSMISSION

TRANSMISSION AR.
RADANTRIEBE

Tavola - Drawing
Table - Bild

14

OfCs Lwpr iR,



C2

TRASMISSIONE POSTERIORE TRANSMISSION AR. Tavola - Drawing
REAR TRANSMISSION RADANTRIEBE Table - Bild 1 4
NOTE N COD TA
hOTEs POS e o DENOMINAZIONE DESCRIPTION DESIGNATION BEZEICYINUNG
€ CODE MGE
1 17 35 02 50 1 Scatola trasmissione completa Transmission complete KraftGbertragung, kpl.
2 17 3503 00 1 Scatola trasmissione nuda Transimmion housing Carter de transmission Kibertragunggehause
3 96 50 80 45 4 Vite prigioniera Stud Goujon Stiftschraube
4 14 61 59 01 4 Rosetta Washer Rondelle Scheibe
$ 92 78 10 81 4  Dado cieco Nut Ecrou . utter
6 28 35 12 60 1 Tappo olio Oil plug Bouchon d’huile ischraube
7 951007 09 1 Rosetta alluminio Washr i Rondelle . cheibe
8 95 98 02 12 2 Tappo livello-scarico olio Level and drain plug Bouchon niveau et vidange Imess u. Ablasschraube
9 10 52 89 00 2 Rosetta alluminio Washer Rondelle ) Scheibe
10 90 40 38 S0 1 Anello di tenuta Seal ring Bague d'étanchéité Dichtring
11 12 35 11 00 1 Anello di tenuta gabbia Seal nnge ] Bague d'étanchéité Dichtring
12 92 25 43 40 1 Cuscinetto a rullini Needle bearing Roulement a aiguilles Nadellager
13 12 35 67 00 1 Dado Nut . Ecrou . Mutter
14 92 24 92 27 2 Cuscinetto a rulli conici Taper roller bearing Roulement conique Kegelrollerlager
15 18 35 24 00 1 Custodia Flange Flasque Flansch
16 90 70-65 84 2 Guarnizione Gasket Joint Dichtung
17 18 35 51 00 1 Distanziale Spacer Entretoise Distanzstuck
18 12 35 52 02 1+2  Rosetta regolazione mm 0,1 Shim mm.0.1 Rondelie d'ajustem. mm 0,1 Passcheibe mny 0,1
18 12 35 52 03 1+2 Rosetta regolazione mm 0,15 Shim mm.0,15 Rondelle d'ajust. mm 0,15  Passcheibe mm 0,15
19 12 35 53 01 1+ Spessore per pignone mm 1 Pinion shim mm 1 Cale d'épaisseur mm 1 Ausgleichscheibe mm 1
19 12 35 53 02 1+2  Spessore per pignone mm 1,2 Pinion shim mm 1,2 Cale d'épaisseur mm 1,2 Ausgleichscheibe mm 1,2
19 12 35 53 03 1+2 Spessore per pignone mm 1,5 Pinion shim mm 1,5 Cale d'épaisseur mm 1,5 Ausgleichscheibe mm 1,5
20 98 05 44 25 8 ite Screw Vis Schraube
21 61 27 0300 8 Rosetta Washer Rondelle Scheibe
22 95 18 70 08 8 Piastrina di sicurezza Lock plate Plaquette d'arrét Sicherungsblech
23 17 35 04 00 1 Flangia per scatola Flange Flasque Flansch
24 17 35 07 00 2 Guarnizione Gasket Joint . Dichtun .
25 17 35 54 00 1 Spessore di regolazione mm 0,8 Shim mm 0.8 Cale d'épaisseur mm 0,8 Ausgleichscheibe mm 0,8
25 17 35 54 02 1 Spessore di regolazione mm 0,9 Shim mm 0.9 Cale d'épaisseur mm 0,9 Ausgleichscheibe mm 0,9
25 17 35 54 04 1 Spessore di regolazione mm 1 Shim mm 1 Cale d'épaisseur mm 1 Ausgleichscheibe mm 1
25 17 35 54 06 1 Spessore di regotazione mm 1,1 Shim mm 1.1 Cale d'épaisseur mm 1,1 Ausgleichscheibe mm 1,1
25 17 35 54 08 1 Spessore di regolazione mm 1,2 Shim mm 1.2 Cale d'épaisseur mm 1,2 Ausgleichscheibe mm 1,2
25 17 35 54 10 1 Spessore di regolazione mm 1,3 Shim mm 1.3 Cale d'épaisseur mm 1,3 Ausgleichscheibe mm 1,3
25 17.35 54 12 1 Spessore di regolazione mm 1,5 Shim mm 1.5 Cale d'épaisseur mm 1,5 Ausgleichscheibe mm 1,5
26 82201070 1 Cuscinetto a sfere Ball bearing Roulement & bill:s Ku%ellager
27 90 40 70 85 1 Anello di tenuta Seal ring Bague d'étanchéité Dichtring
28 17 35 14 00 1 Perno forato Drive flange Bride de traction Mitnehmertlansch
29 17 35 46 S0 1 Coppia conica 7/33 Bevel gear Couple conique 7/33 Teilerradsatz 7/33
30 12 35 63 00 8 Vite Screw Vis Schraube
31 123564 00 4 Piastrina di sicurezza Lock plate Plaquette d'arrét Sicherungsblech
32 28 55 52 00 1 Perno interiore lato scatola Pin Goujon Stift
33 39 61 68 00 1 Tappo in gomma Plug Bouchon Stopten




CJd

TELAIO
FRAME

CHASSIS
RAHMEN

Tavola - Drawing
Table - Bild

15

1PANn COD (0

OT Cs - vugo May



C4

CHASSIS Tavola - Drawing
RAHMEN Table - Bild 1 5
N C0O QTA
oy an DENOMINAZIONE DESCRIPTION DESIGNATION BEZEICHWUNG
COOE MGE

1 28 40 01 10 1 Telaio Frame assy Cassis complet Rahmen kpl.

2 28,78 25 S0 1 Antifurto completo Anti-theft with Keys Antivol avec cléd Die bstahischutz mti schi
3 93 18 00 80 4 Tappo fori telaio Plaug Bouchon topfen

4 28 46 87 00 1 Blocchetto chiusura sella Saddle Padlock Loquet pour selle Sattelschloss

5 3578 28 80 1 Grano fiss. blocchetto

6 28 42 48 00 1 Piastra porta raddrizz.-mors. portafus. Plate Plaque Platte

7 17 42 41 50 1 Piastra portabobine Plate Plaque Platte

8 98 05 43 25 2 Vite Screw Vis

9 95 10 01 21 2 Ranella Washer Rondelle Scheibe
10 95 00 02 06 2 Ranella estema Washer Rondelle Scheibe
11 92 63 01 06 2 Dado autobloccante Nut Ecrou Mutter
12 98 05 43 20 3 Vite Screw Vis Schraube
13 95 10 01 41 2 Ranella Washer Rondelle Scheibe
14 93 11 00 60 2 Spessore in gomma Shim Cale d'épaisseur Ausgleichscheibe
15 95 00 02 06 2 Ranella Washer Rondelle Scheibe
16 92 63 01 06 2 Dado autobloccante Nut Ecrou Mutter
17 98 62 36 30 2 Vite Screw Vis Scheibe
18 14 10 38 00 2 Tampone superiore Rubber buffer Tampon en caoutchouc Gummipufter
19 91 55 10 82 2 Gommino fiss. coperchio Rubber Caoulchouc Gummistack
20 17 47 85 50 2 Colonnetta fiss. coperchio Rubber Caoulchouc Gummistack
21 95 00 02 06 2 Ranella piana Washer Rondelle Scheibe
22 92 63 0106 2 Dado autobloccante Nut Ecrou Mutter
23 9502 11 12 2 Rosetta elast. dentellata Shakery washer Rondelle dentée Zahnscheibe
24 92 60 23 12 2 Dado Nut Ecrou Mutter
25 91 18 06 05 2 Distanziale Spacer Entretoise Distanztick
26 39 1035 00 2 Piattello sostegno gommino
27 98 05 43 18 2 Vite Screw Vis Schraube
28 95 00 42 06 2 Rondella Washer Rondelle Scheibe
29 92 63 01 08 2 Dado autobloccante Nut Ecrou Mutter
30 391034 00 2 Gommino Rubber Caoutchouc Gummistack
31 93301313 2 Cavallotto
32 17 48 96 45 2 Gommino Rubber Caoutchouc Gummistiick
33 28 10 90 40 2 Tampone laterale Rubber bufter Tampon en caoulchouc Gummipufier
34 14 60 96 SO 3 Fascetta Clamp Collier Schelle
35 14 71 67 50 1 Piastrina Plate Plaque Platte
36 14 70 40 SO 1 Piastrina Plate Plaque Platte
37 98 05 43 16 1 Vite Screw Vis Schraube
38 95 00 02 06 1 Ranella Washer Rondelle Scheibe
39 92 63 01 06 1 Dado autobloccante Nut Ecrou Mutter
40 28 43 89 00 4 Gommino Rubbor Caoutchouc Gummistiick

1000 SP II*

DECa - Luge Ry




C5

CULLA TELAIO - PEDANE E CAVALLETTO CHASSIS - REPOSE PIEDS BEQUILLE Tavola - Drawing 16
FRAME - FOOR RESTS STAND RAHMEN - FUSSRASTEN STANDER Table - Bild

.14 - Lupe IR0}




C6

CULLA TELAIO - PEDANE E CAVALLETTO

FRAME - FOOR RESTS STAND

CHASSIS - REPOSE PIEDOS BEQUILLE
RAHMEN - FUSSRASTEN STANDER

Tavola - Drawi
Tavle - B ° 16

NOTE N QTA
NOLES s, . o DENOMINAZIONE DESCRIPTION OESIGNATION BEZEICH NG
MARKE COOE nr M GE
1 9502 11 08 2 Rosetta elastica Spring washer Rondelle élastique Federring
2 92 60 22 08 4 Dado Nut Ecrou Mutter
3 28 43 20 40 1 Braccio laterale Side stand Béquille latérale Seitenstander
4 95 00 42 08 7 Rosetta piana Washer Rondelle Scheibe
5 99 10 51 29 1 Perno Pin Pivot Stift
6 17 43 40 60 2 Molla Spring Ressort ) Feder _ _
7 14 41 82 00 1 Piastra porta batteria Battery plate Plaque de batterie Platte fur Batterie
8 98 05 44 16 5 Vite Screw Vis Schraube
9 28 43 03 40 1 Cavalletto Stand Béquille Sténder
10 14 43 32 00 1 Piastra sinistra L.H. plate Plaque G Platte li.
11 14 43 29 00 1 Piastra destra R.H. plate Plaque D Platte re.
12 12434001 2  Molla Spring Ressort Feder
13 14 43 35 00 2 Boccola Bush Douille Buchse
14 98 05 25 45 2 Vite Screw Vis Schraube
15 95 00 42 10 2 Rosetta piana Washer Rondelle . Scheibe
16 14 4334 00 2 Rondella elastica Spring washer Rondelle élastique Federring
17 28 44 18 10 1 Tubo sx porta pedana Front foot rest arm Bras de repose-pieds AV Vorne Fussrastearm
18 9263 01 10 2 Dado fissaggio cavalletto Nut Ecrou Mutter
19 17 42 03 SO 1 Braccio destro per culla R.H. arm Bras D Arm re,
20 17 4221 50 1 Braccio sinistro per culla L.H. arm Bras G Arm li.
21 14 42 38 00 1 Calotta di fermo Rubber stop Amét en caoutchouc Gummisperre
22 28 44 35 10 1 Piastra portapedana dx. R.H. foot rest plate Plaque repose-pied D Fussraste, re.
23 28 44 60 10 1 Piastra portapedana sx. L.H. foot rest plate Plaque repose-pieds G Fussraste, li.
24 28 44 07 10 1 Tubo dx portapedana Support Halter
25 28 44 32 01 2 Pedana in gomma anteriore Front foot rest, rubber Caoutch. de rep.-pieds AV Vorne Fussrastegummi
26 92 63 02 06 4 Dado autobloccante Nut Ecrou Mutter
27 28 44 22 00 4 Vite Screw Vis Schraube
28 28 4423 10 2 Pedalino appoggiapiedi post. comp. Rear foot rest arm Bras de repose-pieds AR Hintere Fussrastearm
29 17 43 27 61 1 Piastra per molle rich. braccio Plate Plaque Platte
30 98 82 36 35 2 Vit fissaggio culla anteriore Screw Vis . Schraube
K} 13 43 26 40 1 Pedalino gomma per cavalletto Foot rest stand Repose-pieds pour béquille Fussrastestander
32 92 60 26 12 2 Dado Nut Ecrou Mutter
a3 92 60 23 12 6 Dado Nut Ecrou Mutter
34 9502 11 12 4 Rosetta elastica dentellata Shakery washer Rondelle dentée Zahnscheibe
35 14 42 95 00 1 Tirante anteriore Front bolt Boulon AV Vorne Bolzen
36 14 42 96 00 1 Tirante posteriore Rear bolt Boulon AR Hintere Bolzen
37 14 42 99 00 2 Distanziale Spacer Entretoise Abstandrohr
38 14 42 98 00 2 Distanziale Spacer Entretoise Abstandrohr
39 95 00 02 13 4 Rosetta asher Rondelle Scheibe
40 98 62 36 40 2 Vite fissaggio culla Screw Vis Schraube
:; gg g 81 ; g 2 Rondella ondulata Washer Rondelle Scheibe
1 1 Dado autobloccante Self-locking nut Ecrou & autobloca Hutmutter
43 17 44 42 50 2 Piastrina Plate . Plaque o Platte




C7

~—— -— -
CARROZZERIA CARROSSERIE Tavola - Drawing
BOODY KARROSSERIE Table - Bild 1 7

Imnnoen g




C8

CARROZZERIA CARROSSERIE Tavola - Drawing
BOOY KARROSSERIE Table - Bild 17
NOTE N COO QTA
pOTEs oo COe o DENOMINAZIONE DESCRIPTION DESIGNATION BEZEICHNUNG
MARKE CODE N MGE
1 28 10 02 02 1 Serbatoio carb. (grigio scuro metall. Fuel tank Réservoir carburant Krélstoffbehalter
-dark smoky quartz met) .
1 28 10 02 03 1 Serbatoio carb, (amaranto scuro Fuel tank Réservoir carburant Kréafstoffbehalter
-dark garnet)
2 14 10 39 55 1 Tappo serbatoio carburante Tank cap Bouchon, reservoir Behalterstopfen
3 28 10 40 02 1 Coperc. per tappo (grigio scuro metall. Cover Couvercle pour bouchon Dekel
-dark smoky quartz met)
3 28 10 40 03 1 Coperchietto per ta Cover Couvercle pour bouchon Dekel
(amaranto scuro-dark garnet)
4 14 10 44 55 1 Serratura con chiavi Lock Serrure Schloss
5 18 10 50 01 1 Chiavistello Latch/catch Verrou Riegel
6 19 10 49 S0 1 Fascetta Clamp Collier Shelle _
7 19 10 43 36 1 Gommino Rubber Coutchouc Gummistiick
8 98 05 42 10 2 Vite Screw Vis Schraube
9 95 12 91 00 2 Rosetta Washer Rondelle Scheibe
10 28 9173 00 2 Marchio “MOTO GUZzI* Badge Plaque Stempe!
1" 17 10 54 60 1 Rubinetto destro R.H. fuel cock Robbinet D. Kraftsoffhahn R.
12 17 10 54 61 1 Rubinetto sinistro L.H. fuel cock Robinet G. Kraftsofthahn L.
13 14 10 26 00 1 Statfa Braket Support Tragbuegel
14 28 46 84 00 1 Supporto codino e indicatori post. Support Support Stuetze
15 98 82 24 25 2 Vite Screw Vis Schraube
16 95 00 42 08 2 Rondella Washer Rondelle Scheibe
17 91 18 08 04 2 Distanziale Spacer Entretoise Distanzstick
18 9502 11 08 2 Rondella asher Rondelle Scheibe
19 92 78 10 81 2 Dado Nut Ecrou Mutter
20 28 47 26 02 1 Codino sella (grigio scuro metallizzato  Rear part for seat Pantie ar. selle Einsitz bankriacken
-dark smoky quartz met.)
20 28 47 26 03 1 Codino sella ?amaranto Scuro Rear part for seat Partie ar, selle Einsitz bankriicken
-dark garnet)
21 98 32 60 14 2 Vite Screw Vis Schraube
22 93 11 00 60 2 Spessore in gomma Spacer Entretoise Abstandstueck
23 28 92 34 00 1 archio "Moto Guzzi” "Moto Guzzi® mark Marc?‘ue *Moto Guzzi* Zeichen "Moto Guzzi®
24 28 46 43 00 1 Maniglione completo Handle griff Poich&e de levage Hand griff
25 98 62 24 20 2 Vite Screw Vis Schraube
26 95 00 42 08 2 Rondella Washer Rondelle Scheibe
27 28 46 05 00 1 Sella completa Saddle Selle Sattel
28 28 47 62 42 1 Copriaccum. dx (grigio scuro metall. R.h. cover Recouvrement d. R.abdeckung
-dark smoky quartz met.)
28 28 47 62 41 1 30;:'r(iaccum.) dx (amaranto scuro R.h. cover Recouvrement d. R.abdeckung
ark garnet
29 28 47 63 42 1 Copria?ccum. sx (grigio scuro metall. L.h. cover Recouvrement g. L. abdeckung
-dark smoky quartz met.)
29 28 47 63 41 1 %oe’r‘iaccum!.) sx (amaranto scuro L.h. cover Recouvrement g. L. abdeckung
ark game
30 17 92 20 61 2 Mar@@ sui copriaccumulatore Mark for cover Marque pour recouvrement  Zeichen far abdeckung
31 39 92 22 00 8 Fer io per marchio Clip Crampon Spreizklammer




C9

~—— -— -
CARROZZERIA CARROSSERIE Tavola - Drawing
BOODY KARROSSERIE Table - Bild 1 7

Imnnoen g




C10

CARROQZZERIA CARROSSERIE Tavola - Drawing
BODY KARROSSERIE Table - Bild 1 7
NOTE N COO0 Q1A
sl oS m g}’e’ OENOMINAZIONE DESCRIPTION DESIGNATION BEZEICHNUNG
p CODE N/ M GE
32 91 55 10 82 4 Gommino antivibrante Rubber Caoutchou Gummistack
33 14 92 20 55 2 Marchio (| Il mark Marque Il Zeichen Ii
34 28 46 13 00 1 Cerniera anteriore Front hingle Chamiere av. Hint scharnier
35 28 46 13 01 1 Cerniera posteriore Rear hinge Charniere ar. Vord Scharnier
36 28 92 33 40 1 Serie decalcomanie [oro-rosso) Decal set Jeu décal Abziehbild
36 28 92 33 41 1 Serie decalcomanie (oro-bleu) Decal set Jeu décal Abziehbild
37 897 393 343 - 1 Kg. vernice (grigio scuro melall. Paint K.1 Vernis K.1 SlackK.1
-dark smoky quartz met)
37 897 393 147 - 1 Kg. vernice (amar.scuro-dark gamet) Paint K.1 Vernis K. 1 Slack K. 1
37 897 392 100 - 1 Kg. vernice (rosso) Paint K.1 Vernis K. 1 Slack K. 1
37 897 393 225 - 1 Kg. vernice (azzurro metallizzato) Paint K.1 Vernis K.1 Slack K.1

0L Ca -Lwo (Ra1



C11

PARAFANGHI ANT. E POST.
FRONT AND REAR MUDGUARD

GARDE BOVE AV. ET AR,
VORD. UND HINT. KITFLOGEL

Tavola - Drawing
Table - Bild

18

D€ Co - Luge 1Ry




C12

PARAFANGHI ANT. E POST. GARDE BOVE AV. ET AR. Tavola - Drawing
FRONT AND REAR MUDGUARD VORD. UND HINT. KITFLUGEL Table - Bild 1 8
NOTE N COD OTA
hores ros Lot ax DENOMINAZIONE ODESCAIPTION DESIGNATION DEZEICHNUNG
MARKE COOE M M.GE
1 28 43 44 02 1 Parafango ant. (grigio scuro metall. Front mudguard Garde bove av. Vord. kotflugel
-dark smoky quartz met)
1 28 43 44 03 1 Parafango anteriore Front mudguard Garde bove av. Vord. kotflugel
(amaranto scuro-dark gamet)
2 4 Vite fissaggio parafango Screw Vis Schraube
3 4 Ranella piana Washer Rondelle Scheibe
4 4 Ranelia Washer Rondelle Scheibe
5 1 Paraspruzzi sul telaio Modguard flap Rivet Niet
6 8 Spessore in gomma Spacer Entretoise Abstandstueck
7 4 Rosetta piana asher Rondelle cheibe
8 98 05 43 20 2 Vite fiss. paraspruzzi Screw Vis Schraube
9 92 63 01 06 4 Dado autobloccante Nut Ecrou Mutter
10 28 4370 40 1 Parafango posteriore Rear mudguard Garde-boue ar. Hint. Kotflligel
1" 27 43 66 05 1 Piastra stabilizzatrice Piate Plaque Platte
12 98 23 08 16 4 Vite Screw Vis Schraube
13 28 47 46 00 1 Piastra portatarga Plate holder Porte-plaque Haiter
14 98 20 04 08 4 Vite Screw Vis Schraube
15 02 04 4 Ranella Washer Aondelle Scheibe
16 90 80 4 Ranella Washer Rondelle Scheibe
17 22 04 4 Dado Nut Ecrou Mutter
18 4 58 00 1 Catadiottro Retlector Catadioptre Ruckstrahler
19 290 80 2 Rondella Washer Rondelie Scheibe
20 60 22 04 2 Dado Nut Ecrou Mutter
21 301313 2 Cavallotto Cramp Cavalier Krampe
22 43 80 00 2 Piastra Plate Plaque Platte
23 3260 16 2 Vite Screw Vis Schraube
24 11 00 60 2 Spessore in gomma Spacer Entretoise Distanzstuck
25 63 01 06 2 Dado Nut Ecrou Mutter

DFCI Lo oy




C13
Tavola - Drawing 19

CARENATURA E PARABREZZA CARENAGE PARE-BRISE
WINDSCREEN COWLING WINDSCHUTZSCH. - AUSRUNDUNG Table - Bild

23
17
r 22
20 21 19815

15
13- 14
12

0€Cs - Luwgo 1Ra




C14

IENATURA E PARABREZZA CARENAGE PARE-BRISE Tavola - l?rawing 1 9
IDSCREEN COWLING WINDSCHUTZSCH. - AUSRUNDUNG Table - Bild
NOTE N COD g n
Hones ras e an DENOMINAZIONE DESCRIPTION DESIGNATION BEZEICHNUNG
MARKE COOENr MGE
1 28 57 53 41 1 Carenatura e parabrezza Cowling and windscreen Carénage et pare brise Ausrun, u. Windschutzsch
Rosso/amaranto scuro) . , , i
1 28 57 53 42 1 arenatura e parabrezza Cowling and windscreen Carénage et pare-brise Ausrun. u. Windschutzsch.
Azzurro met./grigio scuro met.)
2 28 57 54 41 1 arenatura nuda Cowling Carénage Ausrundung
g?ossolamaramo SCuro)
2 28 57 54 42 1 arenatura nuda Cowling Carénage Ausrundung
(Azzurro met./grigio scuro met.)
3 17 57 89 60 1 Guarnizione Gasket Joint Dichtung
4 39917300 1 Marchio Mark ) Marque Marke
5 14 10 51 00 2 Fermaglio Fastener clip Goujon Klemme )
6 17 57 72 61 1 Parabrezza completo Windscreen, complete Pare-brise, complet Windschutzscheibe, kpl.
7 98 26 04 16 8 Vite fissaggio parabrezza Screw Vis Schraube
8 14 57 78 50 8 Ranella estema Washer Rondelle Unterlegsceibe
9 95 00 72 04 8 Ranella Washer Rondelle Unterlegscheiba
10 92 63 01 04 8 Dado Nut Ecrou Mutter
1 17 57 88 60 1 Squadretta inf, carenatura Bracket Etrier Stitze
12 98 05 43 14 1 Vite Screw Vis Schraube )
13 95 00 02 06 1 Ranella Washer Rondelle Unterlegscheibp
14 91 18 06 08 1 Distanziale Spacer Entretoise Distanzstick
15 91 S5 10 85 1" Gommino Rubber Caoutchouc Gummistick
16 28 57 18 40 1 Grembiale per carenatura Rubber guard Protection en caoulchouc Gummischutz
17 98 32 60 16 10 Vite Screw Vis Schraube
18 17 57 86 60 1 Supporto destro carenatura R.H. holder Support D Halter, R.
19 17 57 86 61 1 Supporto sinistro carenatura L.H. holder Support G ‘Halter, L.
20 98 61 04 40 2 Vite Screw Vis Schraube
21 95 00 72 08 2 Ranella Wascher Rondelle Unterlegscheibe
22 91 18 06 07 8 Distanziale Spacer Entretoise Distanzstick
23 17 76 98 60 2 Specchietto retrovisore Driving mirror Retroviseur Rueckblicksplegel
24 290513 4 Vite fissaggio specchietto Screw Vis Schraube
25 95 00 72 05 4 Ranella per vite Washer Rondelle Unterlegscheibe
26 90 70 60 35 8 Anello in gomma Circlip Anneau - Ring

e AN AR s0a

DECa - Lugo 1R



C15

" FIANCATE LATERAU

SIDES

COTEES
SEITE

Tane s 20

ennA N 10

O€ Co -Lugo 1RY)



C16

—
FIANCATE LATERAU COTEES Tavola - Drawing 20
SIDES SEITE Table - Bild
e 08 o1y SIGNATION
g;gg o o on DENOMINAZIONE OESCRIPTION DESIGNA' BEZEICHMUNG
€ COOE Nr M GE
1 17 57 08 61 1 Traverso flissaggio fiancatina Traverse member Transverse Transverse
2 98 07 44 20 2 Vite fissaggio traversa Screw Vis Schraube
3 95 00 72 08 2 Ranella per vite Washer Rondelle Unterlegscheibe
4 17 4517 50 1 Piastrina filettata Threaded plate Plaquette filetée Platte -
5 28 57 03 41 1 Fiancata destra R.H. rear side C6t6 D Hint. Seite, R.
(rossosamaranto scuro
red/dark garnet) . .
5 28 57 03 42 1 Fiancata destra R.H. rear side Co D Hint. Seite, R.
et s ek man 1o
metall. ue/dark metall. gr
6 28 57 04 41 1 Fiancata'gsinislra ey L.H. rear side Coté G Hint. Seite, L.
(rosso/amaranto scuro
red/dark garnet) . . .
6 28 57 04 42 1 Fiancata sinistra L.H. rear side Coé G Hint. Seite, L.
(azzurro met.jgrigio scuro met.
metall. light blue/dark metall. grey)
7 17 57 19 61 1 Squadretta posteriore destra R.H. rear support Support AR D Hint. Tréager, R.
8 1757 21 61 1 Squadretta posteriore sinistra L.H. rear iﬂ)‘pon Support AR G Hint, Trager, L.
9 17 57 38 60 2 Elemento elastico Rubber bl Caoutchouc Gummistuck
10 90 71 61 04 2 Spessore elastico Spacer Entretoise Distanzstick
1 95 10 01 39 2 Ranella piana Washer Rondelle Unterlegscheibe
12 17 57 05 62 1 Squadretta fiss. fiancata sup. destra Support Support Trager
13 17 57 35 62 1 Ginocchiera destra R.H. knee guard Protection genou D Kniestitze, R.
14 17 57 45 62 1 Ginocchiera sinistra L.H. knee guard Protection genou G Kniestitze, L.
15 98 32 60 11 2 Vite fissaggio ginocchiera alle fiancate Screw Vis Schraube
16 98 32 60 16 4 Vite Screw Vis Schraube
17 91 55 10 85 6 Gommino Rubber Caoutchouc Gummistiick
18 98 32 60 16 4 Vite Screw Vis Schraube
19 91 18 06 07 4 Distanziale Spacer Entretoise Distanzstick
20 17 57 05 63 1 Squadretta fiss. fiancata sup. sinistra  Support Support Trager

=

enAn on 110




D1

FORCELLA ANTERIORE - COMPONENT] FOURCHME AV. - PIECES Tavola - Drawing 21
FRONT FORK - PARTS VORDERE GABEL - ERSATZTEILE Table - Bild

OELCa - Lugo Ry




D2

FORCELLA ANTERIORE - COMPONENTI FOURCHE AV. - PIECES Tavola - Drawing
FRONT FORK - PARTS VORDERE GABEL - ERSATZTEILE Table - Bild 21
€ N COO QTA
NOTES i LO0ENe n DENOMINAZIONE DESCRIPTION DESIGNATION BEZEICHNUNG
MARKE COOE . MGE
1 28494010 1 Base forcella Steering Base Base de colonne de-direc.  Lenkerbasis
2 98 07 25 55 2 Vite fiss. base Screw Vis Schraube
3 9500 72 10 2 Ranella Washer Rondetle Scheibe
4 91181016 2 Distanziale Spacer Entretoise Distanzstick
5 28 49 31 00 1 Testa forcella Steering Téte de colonne de cirec Lenkerkop!
6 98 61 05 40 2 Vite Screw Vis Schraube
7 98 61 25 35 1 Vite Screw Vis Schraube
8 18 51 66 60 1 Bussola bloccasterzo Bush Douille Buchse
9 28 52 25 42 1 Gambale dx (grigio scuro metall. R.H. sleeve Chemise D. Laufblchse R.
-dark smoky quarnz met) .
9 28 52 25 41 1 Gambale dx (amaranto scuro R.H. sleeve Chemise D. Laufbichse R.
-dark garnet)
10 28 52 26 42 1 Gambale sx (grigio scuro metall. L.H. sleeve Chemise G. Laufbiichse L.
-dark smoky quartz met) .
10 28 52 26 41 1 Gambale sx (amar.scuro-dark gamet) L.H. sleeve Chemise G. Laulbichse L.
11 98 62 23 18 2 Vite scarico olio Screw Vis chraube
12 951001 16 2 Ranella Washer Rondelle Scheibe
13 28 52 54 40 2 Braccio forcella Fork arm Bras pour fourche Gabelam
14 90 40 38 53 2 Anello di tenuta Seal ring Bague d'étanchéité Stiftschraube
15 28 52 45 00 2 Custodia sul gambale Dust guard Cache poussiére Schumitsfanger
16 28 52 64 40 1 Ammortizzatore destro
17 28 52 82 50 1 Valvola aria Air valve Soupape d'air Luftventil
18 28 55 63 S0 1 Rondella Wasehr Rondelle Scheibe
19 28 52 96 SO 1 Tubazione collegamento ammortizz. Pipe Tuyau Rohr
20 28 52 65 40 2 Rosetta Washer Rondelle Schibe
21 90 70 62 82 2 Guamizione Per tappo Gasket Joint Dichtung
22 14 93 64 00 2 Dado speciale Nut Ecrou Mutter .
24 28 52 69 40 2 Molla superiore Upper spring Ressort supérieure Oberteder
25 28 52 79 40 2 Distanziale guidamolie Spacer Entretoise Distanzstick
.26 .28 52 66 40 2 Molla inferiore Lower sprin Ressont inf. Feder
29 28 52 10 40 1 Ammortizzatore sinistro S sorber Amortisseur Stossdampfer
3 .98 62 25 30 2 Vite Screw Vis Schraube
32 10 52 89 00 2 Guamizione Gasket Joint Dichtung
a3 98 82 05 40 2 Vite fiss. gambale e perno Screw Vis Schraube
34 9278 11 00 2 Dado per vite Nut Ecrou Mutter
35 28 49 61 40 1 Fodero destro R.H. stay tube Tuyau étaid Stotzrohr R.
36 28 49 62 40 1 Fodero sinistro L.H. stay tube Tuyau étai G. Statzrohr L.
37 28 49 27 00 4 Anello per foderi Ring Bague Dichtring
38 18 51 34 60 1 Dado fiss. testa sterzo Nut Ecrou Mutter
39 18 51 35 60 1 Rondella Washer Rondelle Scheibe
40 92 63 01 06 2 Dado autobloccante Nut Ecrou Mutter
41 17 50 02 00 2 Morsetto fissaggio manubrio Clamp Collier Shelle
42 96 50 80 45 2 Prigioniero Spacer Bague ecartement Abstandring

mnnn Sp e

DECa - Lugo (Ra:



D3

FORCELLA ANTERIORE - COMPONENT] FOURCHME AV. - PIECES Tavola - Drawing 21
FRONT FORK - PARTS VORDERE GABEL - ERSATZTEILE Table - Bild

OELCa - Lugo Ry




D4

‘ORCELLA ANTERIORE - COMPONENT!

FOURCHE AV. - PIECES

Tavola - Drawing
*RONT FORK - PARTS VORDERE GABEL - ERSATZTEILE Table - Bild 21
NOTE N.COD QTA
nOTES e e cooe gan DENOMINAZIONE DESCRIPTION DESIGNATION BEZEICHNUNG
COOE M M GE

44 92 60 22 08 2 Dado Nut Ecrou Mutter

45 98 05 24 90 2 Vite fiss. plastra Screw Vis Schraube

46 95 00 42 08 4 Ranella Washer Rondelle Schelbe

47 92 60 22 08 2 Dado Nut Ecrou Mutter

527540 2 Tampone fine corsa Buffer Tam) Puffer
tg g 5276 40 2 Bussop?g di guida Sleeve Douille Huelse
50 91 1808 12 2 Distanziale Spacer Entretoise Distanzstuck
-S—

1000 SP11°




D5

FORCELLA ANTERIORE COMPL. - SOSPENSIONI POST. FOURCHE AV. COMPLETE - AMORTSSEUR AR. Tavola - Drawing
COMPLETE FRONT FORK - REAR SUSPENSION VORD. TELEGABEL KPL - FEDERBEIN Table - Bild 22

1nonSP I



D6

FORCELLA ANTERIORE COMPL. - SOSPENSIONI POST. FOURCHE AV. COMPLETE - AMORTSSEUR AR Tavola - Drawing 2 2

COMPLETE FRONT FORK - REAR SUSPENSION VORD. TELEGABEL KPL - FEDERBEIN Table - Bild
NOTE N COD OTA
et oS LOOENS g DENOMINAZIONE DESCRIPTION DESIGNATION BEZECHNUNG
MARKE COOE . MGE
1 28 49 02 42 1 Forcella anteriore compl. (grigio scuro Compl. front fork Fourche av. complete Telegabel. kp!
metall.-dark smoky quartz met)
1 28 49 02 41 1 Forcella anteriore compl. Compl. front fork Fourche av..complete Telegabel. kpl
(amaranto scuro-dark gamet)
2 922492 25 2 Cuscinetto a rulli Bearing Roulement Lager
3 14 49 46 00 1 Scodellino Disc Disque Abdeckscheibe
4 14 51 67 00 1 Rondella di spallamento Washer Rondelle Scheibe
5 14 51 70 00 1 Anello inferiore Ring Anneau Ring
6 28 55 02 41 2 Ammortizzatore posteriore Rear damper Amortisseur arr. Federbein
7 28 55 61 50 1 Tubo di collegamento amm. Pipe Tuyau . Aohr
8 28 55 62 S0 1 Valvola ara Air Soupape d‘air Luftventi
9 28 55 64 50 1 Vite forata Screw Vis Schraube
10 28 55 63 50 4 Rondella Washer Rondelle Scheibe
1 85 10 02 56 2 Rondella esterna Washer Rondelle Scheibe
12 98 07 44 16 2 Vite inferiore Screw Vis Schraube
13 95 00-02 08 2 Rondella Washer Rondelle Scheibe
14 98 82 24 25 2 Vite Screw Vis . Schraubs
15 14 55 16 55 4 Elemento elaslico Flexible element Elément élastique el. element
16 93 18 02 06 2 Tappo per vite Plug Bouchon o Stopfen
17 17 5302 60 1 Ammontizzatore di sterzo Steering absorber Amortisseur direction Lenkungstossdaempfer
18 95 10 01 21 1 Ranella Washer Rondslle Scheibe
19 98 05 23 25 1 Vite Screw Vis Schraube
20 98 05 43 20 1 Vite Screw Vis Schraube
21 95 00 02 06 1 Ranella Washer Rondelle Scheibe
22 92 63 01 06 1 Dado autobloccante Nut Ecrou Mutter
23 28 52 89 50 1 Piastra fissaggio ammont. sterzo Plate Plaque Platte
24 9502 11 06 2 Rondella dentellata Washer Rondelle Scheibe
25 98 05 43 14 2 Vite Screw Vis Schraube




CRUSCOTTO E STRUMENTAZIONE TABLEAU DE BORD ET EQUIP,

INSTRUMENT BOARD AND INSTRUMENTATION INSTRUMENTENBRETT UND SCHALTBRETTAUSRSTG

Tavola - Drawing 23

Table - Bild

emAn A tea




D8

CRUSCOTTO E STRUMENTAZIONE TABLEAU DE BORD ET EQUIP. I Tavola - Drawing
INSTRUMENT BOARD AND INSTRUMENTATION INSTRUMENTENBRETT UND SCHALTBRETTAUSRSTG) Table - Bild 23
NOTE N COD QTA
pOTER rOs O b an DENOMINAZIONE OESCRIPTION OESIGNATION BEZEICIHNUNG
MARKE COBEN: MGE
1 17 76 40 60 1 Piastra portastrumenti Plate Plaque Platte
2 98 05 44 18 2 Vite Screw vVis Schraube
3 95 00 02 08 2 Ranella Screw Rondelle . eibe
4 2876 04 10 1 Trasmissione contachilometri Speedometer cable Cable compt. kilom. Km.-Zahlerkabel
5 28 76 15 40 1 Tachimetro contachilometri Speedometer Compt. kilométr. Kilometerzihier
6 14 76 92 00 1 Pignone condotio (Z=14) Tacho pinion Pignon tachymetre Tacho antr. ritzel
7 28 76 81 50 1 Trasmissione contagiri Tacho cable Cable de tachymetre Tacho antr. kabel
8 1776 2200 2 Guaina copritrasmissione Cable protector Protege-cable : Kabeslschoner
9 17 76 72 60 1 Contagiri Rev. counter. Compte-tours Drehzahimesser
10 18 74 57 01 1 Commutatore inserimento sim. lamp.  Switch Commutateur Umschalter
1 17 78 49 60 1 Voltmetro Voltmeter Voltmétre Voltmeter
12 17 78 30 60 1 Orologio Watch Horologe Zuhr
13 17 76 55 60 10 Spessore elastico Spring spacer Entretoise Distanzstuck
14 17 78 39 60 6 Spessore elastico Spring spacer Entretoise Distanzstuck
15 95 10 00 60 5 Ranella asher Rondelle Scheibe
16 17 76-62 60 1 Cruscotto copristrumentazione Instr. board cover Couvercle tableau deb. Instrumentenbretdeckel
17 14 76 58 55 1 Gruppo portaspie destro R.H. warn, light support Support témoins D. Instrumentenhaiter, R.
18 14 76 59 55 1 Gruppo portaspie sinistro L.H. wam light support Support témoins G. Instrumentenhalter, L.
19 14 76 85 55 8 Portalampada compl. di lampada Lamp socket Douille d'ampoule Lampenfassung
20 93 45 01 40 8 Lampada 12V - 1,2W Lamp 12V - 1,2W Lampe 12V - 1,2W
21 17 74 63 60 1 Piastrina supporto commutatore Plate Plaque Piatte
22 17 76 06 50 4 Portalampada Lamp socket Doutlle d'ampoule Lampenlassuw
23 1776 21 50 4 Lampada 12V - 3W Lamp 12V - 3W Lampe 12V-3W Lampe 12V-3
24 14 76 53 55 1 Piastra circuito stampato Plate Plaque Platte
25 95 00 12 06 2 Roselta piana Washer Rondelle Scheibe .
26 1476 25 10 1 Rinvio contachilometri Transmiss. speedomet. Renvoi compt.-kilom. Vorgelege km-zahler
27 12 76 33 00 1 Pignone condotto Tacho pinion Pignon tachymetre Ta{:%oanu. ritzel
28 14 76 61 10 1 Corona dentata Ring gear Couronne dentee Zahnkranz
29 99 20 05 13 2 Vite autofilettante Screw Vis Schraube
30 28 76 49 40 1 Piastra supporto azzer. contakm Plate Plaque Platte
31 28 74 97 40 1 Piastra fiss. connettori Plate Plague Platte
32 49 60 96 01 4 Fascetta Clamp Colliier Klemmschelle

B R Lo )




D9

MANUBRIO E COMANDI GUIDON ET COMMANDES Tavola - Drawing
HANDLEBAR AND CONTROLS ARMATUREN UN HEBEL Table - Bild 24




D10

\NUBRIO E COMANDI GUIDON ET COMMANDES Tavola - Drawing
.NDLEBAR AND CONTROLS ARMATUREN UN HEBEL Table - Bild 24
NOTE N.CO0 QTA
il s SODE N an DENOMINAZIONE DESCRIPTION DESIGNATION BEZEICHNUNG
MARKE CODE Ne M GE
1 28 60 03 40 1 Manubrio Handlebar Guidon Armaturen
2 28 73,80 40 1 Dispositivo comando luci - avv. acust.  Light control device Combinateur Kombischalter
3 28 7503 40 1 Dispositivo comando start - indicatori ~ Starter control device Commande air Chokehebel
4 98 69 23 12 2 Vite Screw Vis Schraube
5 28 60 54 00 1 Corpo freno completo di leva, Brake body Corps de frein Bremsekoerper
6 65 60 44 00 1 Blocchetto di guida Guide block Cale de guidage Fuehrungskiotz
7 2874 11 00 1 Interruttore stop Stop switch Interrupt. d'arret S alter
8 28 60 55 00 1 Corpo frizione compl. di leva Clutch body Corps d'embrayage Kupplungskoerper
9 65 60 38 00 1 Corpo mobile comando gas Gas body Cops du gaz Gaskoerper
10 28 60 36 00 1 Coperchietto fissaggio corpo Cover Couvercle Deckel
11 98 25 04 05 1 Vite Screw Vis Schraube
12 14 60 35 00 1 Manopola destra R.H. hand grip Poignée D. Handgriff, R.
13 14 60 30 00 1 Manopola sinistra L.H. hand grip Poignée G. Handgriff, L.
14 28 60 51 00 1 Dado ) Nut Ecrou Mutter

1000 sP 1




D11

sd 0 25




D12

RUOTA ANTERIORE ROUE AVANT Tavola - Drawi
FRONT WHEEL VORDERRAD Tavio - Bia . ° 25
NOTE N CO0 QTA
it H - L. e DENOMINAZIONE OESCRIPTION DESIGNATION BEZEICPUNG
WARKE CODE N« M.GE
1 28 61 03 00 1 Ruota anteriore nuda Front wheel Roue av. Vorderrad
2 92 20 42 21 2 Cuscinetto per ruota Bearing Roulement Lager
3 17 61 53 60 1 Distanziale Spacer Entretoise Distanzstuck
4 28 61 33 00 2 Disco freno Front disc Dis uw au Vord bremsscheibe
5 98 23 08 25 10 Vite fiss. disco Screw Vis Schraube
6 28 61 63 00 1 Distanziale Spacer . Entretoise Distanztuck
7 28 61 41 00 1 Pemo ruota anteriore Front wheel pin Goujon roue av Vorderradstift
8 95 00 42 17 1 Rosetta Washer Rondelle Scheibe
9 92 60 25 16 1 Dado , Nut . Ecrou ) Mutter
10 14 61 61 50 2+4  Tavoletta contrappesi Balance weight Masse additive Gewichtsausgleich
1 62 61 68 00 2 Tappo in gomma Plug Bouchon Verschiusschraube

NN ON e




D13

RRRRRRRRRRR

mansSp 1P




D14

RUOTA POSTERIORE ROUE ARRIERE Tavola - Drawing
REAR WHEEL HINTERRAD Table - Bild 26
NOTE N COO OTA
pOTES rOS Coocne ory DENOMINAZIONE DESCRIPTION DESIGNATION BEZEICHNUNG
MARKE COOE Nr MGE
1 28 63 06 42 1 Ruota posteriore nuda Rear wheel Roue arriare Hinterrad
2 62 61 68 00 2 Ta?o in gomma Plug chon Verschiusschraube
3 92 60 23 16 1 Dado Nut Ecrou Mutter
4 14 63 44 00 1 Anello lato scatola Ring Anneau Ring
S 17 63 41 50 1 Distanziale Spacer Entretoise Distanzstick
6 28 63 33 00 1 Perno ruota posteriore Rear wheel pin Goujon pour rousar Hinterradstift
7 9502 11 06 K] Ranella Washer Rondelle
8 98 05 43 20 3 Vite Screw Vis Schraube
9 14 33 56 50 1 Flangia Flange Collet Flansch
10 14 33 53 50 1 Anello di attrito Ring Anneau Ring
1" 14 33 52 03 1 Disco parastrappi Disc .
12 14 33 68 03 12 Elemento parastrappi Rubber coupiing Joint au caoutchouc Gummikupplung
13 90 70 64 90 1 Guarnizione OR Gaskett Joint Dichtung
14 90 27 10 55 1 Anello seeger Seeger ring Anneau seeger Seegerring
15 14 63 40 SO 1 Distanziale Spacer Entretoise Distanzstuck
16 92 20 42 20 2 Cuscinetto Ball bearing Roulement & billes Kugellager
17 14 63 22 50 1 Mozzo per ruota !
18 14 61 61 50 2+4  Tavolefta contrappesi Balance weight Masse additive Gewichtsausgleich
19 98 23 08 25 5 Vite fiss. disco Screw Vis chraube
20 28 61 33 00 1 Disco freno Front disc Dis uw au Vord bremsscheibe

OECa - Lugo Ifel



D15

FRENO ANTERIORE DESTRO
R.H. FRONT BRAKE

FREIN D. AV.
BREMSE VORD. R.

Tavola - Drawi
Table - Bild

" 27




D16

FRENO ANTERIORE DESTRO FREIN D. AV. Tavola - Drawing
R.H. FRONT BRAKE BREMSE VORD. R. Table - Bild 27
MNOTE N COD OYA
erdh RO cont . e DENOMINAZIONE DESCRIPTION DESIGNATION BEZEICHMUNG
MARKE COOE Nt MGE
1 28 66 02 00 1 Pompa freno anteriore Front brake pump Pompe frein av. Bremszylinder
2 98 62 22 14 2 Vite Screw Vis . Schraube
3 28 6571 40 1 Tubazione flessibile Flexible pipe Tuyau flexible Bremsschiauch
4 95 99.00 28 1 Vite cava Screw Vis Schraube
5 2565 6100 3 Guamizione Gasket Joint Dichtung
6 28 65 57 00 1 Fascetta fiss. tubaz. Clamp Colier Kiemme
7 91551120 1 Anello per fascetta Rma Anneau ing
8 176523 60 1 Pinza freno Brake caliper Etrier frein Bremsefestsattel
9 98 05 45 25 2 Vite Screw Vis Schraube
10 95 12 91 80 2 Rondella Washer Rondelle Scheibe
1 14 49 85 50 2 Tappo in gomma Plug Bouchon Verschiusschraube
12 95 10 03 32 0+4  Ranella di spallamento (mm 0,5) Washer (mm 0,5) Rondelle (mm 0,5) Scheibe (mm 0,5)
12 951003 33 0+4  Ranella di spallamento (mm 0,8) Washer (mm 0,8) Rondelle (mm 0,8) Scheibe (mm 0,8)
13 8 66 11 00 1 Gruppo coperchio pompa Cover kit for pum Kit de couvercle pour pompe Deckelpumpe
14 28 65 93 00 1 Gruppo revisione pompa Gasket kit for brake pump rnl.de joints pour pompe Bremsepumpe ret-salz.
rein
15 17 65 47 60 1 Coperchio pinze Cover Couvercle Deckel
16 14 65 46.01 1 Coppia pastiglie (332 GG) Pads couple Paire patin Bremsklotzpaar
1?7 17 65 92 60 1 Gruppo revisione spurgo Drain jet Jue vidange Entliftungsschraube
18 14 65 91 00 1 Gruppo revisione pastiglie Pins kit Kit de pivots Bremsbelag rep-saiz
19 14 65 90 00 1 Gruppo revisione pinze Brake caliper gaskets kit Kit de joints étrierirein Brems&saneldcntung
rep-satz.

1000 SP 11*




E1

FRENO ANTER. SINISTRO E POSTERIORE FREIN AV. G. ET ARRIERE Tavola - Drawing 2 8
FRONT L.H. BRAKE AND REAR HINT. L. BREMSE UND VORD Table - Bild

40 38 39 28 ¥

OICo -Lupgo tRe




E2

Tavola - Drawi
T:ble.- Bik'l ™ 28

NOTE N COD Q1A
NouES O3 Sooe N M DENOMINAZIONE DESCRIPTION DESIGNATION BEZEIHNUNG
MARKE COGENY M.GE
1 28 67 70 00 1 Leva a pedale com. freni Brake lever Levier commander frein Bremswebez
2 17 25°20 50 1 Boccola Bush Douiille uchse
3 14 25 10 01 1 Pedalino in gomma Rubbur pedal Pédale en caoutchouc Gummigleitschutze
4 98 05 43 20 1 Vite registro Screw Vis Schrau
5 92 60 22 06 1 Dado Nut Ecrou Mutter
6 98 05 36 60 1 Vite SCrew Vis Schraube
7 94 32 21 85 1 Molla arnng Ressort Feder
8 95 10 04 09 2 Ranella asher Rondelle Scheibe
9 927011 20 1 Dado Nut Ecrou . Mutter
10 17 67 50 50 1 Tirante completo Connecting rod Tige intermédiarie Zwischenstange
11 9574 01 75 1 Forcellino per tirante Fork Fourche Gabel
12 9269 0073 1 Dado Nut Ecrou Mutter
13 17 67 51 60 1 Tirante nudo Connecting rod Tige intermédiarie zwischenstange
14 95 77 02 65 1 Spina Pin Goupille Stift
15 9512 91 10 1 Ranella Washer Rondelle Scheibe
16 95 5002 22 2 Copiglia Cotter pin Goupille Splint
17 951001 73 1 Ranella Washer Rondelle Scheibe
18 95 1291 30 1 Ranella Washer Rondelle Scheibe
19 18 66 70 50 1 Pompa comando freni Comp. brake pump Pompe frein compléte Bremszylinder
20 18 66 74 SO 1 Coperchio pompa Cover Couvercle Deckel
21 17 66 75 51 1 Leva comando pompa Brake lever Levier commande pompe Bremshebel
22 17 66 76 51 1 Molla Spring Ressort Feder
23 98 62 Q4 40 1 Vite Screw Vis Schraube
24 9502 11 08 2 Ranella Washer Rondelle Scheibe
25 92 60 22 08 2 Dado Nut Ecrou Mutter
26 17 66 80 50 1 Ripartitore posteriore Brake joint Raccord frein Bremseanschluss
27 63 65 70 00 1 Interruttore “stop® 'Stog' light switch Contacteur de "stop” Stoplichtschalter
28 25656100 9 Guarnizione Gasket Joint Dichtung
29 98 05 43 16 3 Vite Screw Vis Schraube
30 95 00 02 06 2 Ranella Washer Rondelle Scheibe
31 28 65 85 00 1 Tubazione pompa-ripartitore Pipe Tuyau Rohr
32 28 65 75 00 1 Tubazione ripartitore-pinza post. Pipe Tuyau Rohr
33 95 99 00 28 4 Vite cava fiss. tubaz. Screw Vis Schraube
34 91 55 11 31 1 Anello in gomma Ring Bague Dichtring
35 28 41 55 00 1 Piastra Plate Plaque Platte
36 1273 51 00 1 Cappuccio interruttore Cap Capuchon Kappe
37 17 65 23 60 1 Pinza freno posteriore Brake caliper Etrier frein Bremsefestsattel
38 98 05 45 25 4 Vite Screw Vis chraube
39 951291 80 4 Rondella Washer Rondelle Scheibe
40 14 49 85 50 4 Tappo in gomma Tap Bouchon Behaterstopfen
41 28 63 58 00 1 Staffa sostegno pinza Clamp ) Collier Klammer
42 28 65 87 00 1 Tubazione rigida Not flexible pipe Tuyau rigide Starrohr
43 17 65 96 50 2 Fascia elastica Clamp ier Klemme
44 14 60 96 50 3 Fascetia Clamp Colier Kiemme

nnn Se e




E3

FRENO ANTER. SINISTRO E POSTERIORE FREIN AV. G. ET ARRIERE Tavola - Drawing 2 8
FRONT L.H. BRAKE AND REAR HINT. L. BREMSE UND VORD Table - Bild

40 38 39 28 ¥

OICo -Lupgo tRe




E4

FRENO ANTER. SINISTRO E POSTERIORE FREIN AV. G. ET ARRIERE Tavola - Drawing
FRONT L.H. BRAKE AND REAR HINT. L. BREMSE UND VORD Table - Bild 28
NOTE N CQD QA
bEs s £oDe 44 DENOMINAZIONE DESCRIPTION DESIGNATION BEZEICHNUNG
COOE Nr MGE

45 28 65 97 00 1 Occhiello )

46 91551120 1 Anello in gomma Ring Bague Ring

47 95 00 02 06 2 Rondella Washer Rondelle Scheibe

48 92 63 01 06 1 Dado autobloccante Nut Ecrou Mutter

49 28 65 57 00 1 Occhiello Eye Oeillet Oese

S0 91551120 1 Anello in gomma Ring ) Bague Dichtring

51 28 65 88 40 1 Tubazione flessibile Flexible pipe_ Tuyau flexible Bremsschlauch

52 17 65 22 60 1 Pinza ant. sinistra L.H. front caliper Etner av. G Vord. festsattel L.

53 95 10 03 32 0=4 Ranella di spallamento (mm 0,5 Spacer washer (mm 0,5 Rondelle d’épaul. (mm 0,5) Einstellscheibe imm 0.5

53 95 10 03 33 0-+-4  Ranella di spallamento (mm 0,8 Spacer washer (mm 0,8 Rondelle d'épaul. (mm 0,8) Einstellscheibe (mm 0,8

54 17 6593 50 1 Gruppo revisione pompa aster cylinder kit Kit de maitre cylindre Hauptbremszyl-rep.-satz

§5 14 65 94 50 1 Gruppo revisione vili Screw kit - Kit de vis Schraube rep-satz

56 17 65 47 60 2 Coperchio pinza Cover Couvercle Deckel

57 14 65 46 01 2 Coppia pastiglie (332 GG) Pads couple (332 GG) | Paire patin (332 GG) Bremskiotz paar (332 GG)

58 14 65 90 00 1 Gruppo revisione pinza Brake caliper gaskets kit Kit de joints étrier frein Bremsesatteldchiung
rep-satz

59 14 65 91 00 1 Gruppo revisione pastiglie Pins kil Kit de pivots Bremsbelag reprsatz

60 17 65 92 60 1 Gruppo revisione spurgo Screws kit Kit de vis Schrauben rep-satz

61 28 65 97 40 2 Qcchiello Eye Oeillet Qese

©€Cs - Lugo 1na!



ES

ACCENSIONE - DOTAZIONE
IGNITION - KITS

ALLUMAGE - KITS
ZUNDUNG - REPARATURSATZ

Tavola - Drawi
Table - Bild

" 29




E6

ACCENSIONE - DOTAZIONE ALLUMAGE - KITS Tavola - Drawing
IGNITION - KITS ZUNDUNG - REPARATURSATZ Table - Bild 29
e N COO QTA
3‘{2 oS ﬁ?g‘og% g ;‘E' DENOMINAZIONE DESCRIPTION DESIGNATION BEZEICrNUNG
€ COOE . MGE
1 177124 00 1 Generatore alternatore Alternator Alternateur Drehstromgenerator
2 98 62 02 45 3 Vite Screw Vis Schraube
3 9502 11 05 9 Rosetta elastica denteliata Tooth washer Rondelle dentée Zahnscheibe
4 17719900 1 Gruppo revisione generatore Alternator kit Kit de l'alternateur Generator - Rep. Satz
6 1771 8350 2 Cavi A.T. dx e sx R.H. - RH. H.T. wire Cable HT.D et G H.S. Leitung, re. und li.
7 14 71 76 00 2 Cappuccio protezione Protective cap Capuchon protecteur Schutzkappe
8 1471 74 00 2 Attacco cavi candele Spark plug cap Embout de bougie Zandkerzenstecker
9 187170 50 2 Candela di accensione Spark plug Bougie Zindkerze
10 14 71 65 02 2 Bobina di accensione Ignition coit Bobine d'allumage Zindspule
12 98 05 23 45 2 Vite crew Vis Schraube
13 951001 25 2 Rosetta Washer Rondelle Scheibe
14 91 18 07 18 2 Distanziale Spacer Entretoise Distanzstiick
15 95 00 02 06 2 Rosetta piana Washer Rondelle Scheibe
16 92 63 01 06 4 Dado autobloccante Self-locking nut Ecrou & autoblocage Hutmutter
17 29 70 38 00 1 Regolatore “Bosch® “Bosch” regulator Régulateur “Bosch Spannungsregler “Bosch®
18 98 0543 20 1 Vite Screw Vis Schraube
19 98 05 43 14 1 Vite Screw Vis Schraube
20 95 10 01 41 2 Rosetta grande Washer Rondelle Scheibe
21 9311 0060 2 Spessore in gomma Rubber spacer Entretoise en caoutchouc Gummipulfer
22 28 73 53 00 1 Commutatore d‘'accensione Ignition switch, complete Contacteur d'allum. compl.  Zdndschalter, kpl.
23 14 71 24 59 1 Vite fissaggio ruttore Screw Vis Schraube
25 1970 71 00 1 Cappuccio Cap Capuchon Kappe
26 19733350 1 Protezione motorino Protection . Protection Schutz
27 28 73 68 00 1 Gruppo combinato Ignition switch, complete Contacteur d'allum. compl.  Zindschalter, kpl.
28 17 70 43 00 1 Raddrizzatore Rectifer Redresseur Gleichrichter
29 14 70 42 05 2 Coperchio raddrizzatore Cover Couvercle Deckel
30 98 20 25 16 4 Vite Screw Vis Schraube
K)| 95 10 00 59 2 Rosetta grande Washer Rondelle Scheibe
32 95 00 02 05 4 Rosetta piana Washer Rondelle Mutter
33 92 60 22 05 S Dado per vili Nut . Ecrou Mutter
34 17 74 85 00 1 Cavo massa raddrizzatore Earthing wire Cable de masse Massaleitung
a5 1 Accumulatore Batterie Battery Batterie
TUDOR 6 MO 34 12V. 23 Ah130 A
as 1 Accumulatore Batterie Battery Batterie
FIAMM 6 IF 130P 12V. 24 Ah
36 28 70 70 50 1 Vaschetta accumulatore Battery holder Plateau de batterie Batterieplatte
kY 28 70 48 50 1 Staffa fissaggio batteria Flexible clamp Collier &iastique Elast. Klammer
38 14 70 55 00 1 Staffa fissaggio batteria Flexible clamp Collier élastique Elast, Klammer
39 93 18 02 20 1 Tampone Plug ) Bouchon Stopfen
40 14 74 84 50 2 Cavo batteria Battery wire Cable batterie Batteriekabel
41 25706700 1 Cappuccio morsetto Dust cap Pare-poussiére Staubkappe
42 19732500 2 Teleruttore Relay Relais Relais
43 98 05 42 10 2 Vite Screw Vis Schraube
44 14 73 07 06 1 Motorino avviamento “Bosch” *Bosch® Démarreur "Bosch® Starter "Bosch®




E7

ACCENSIONE - DOTAZIONE
IGNITION - KITS

ALLUMAGE - KITS
ZUNDUNG - REPARATURSATZ

Tavola - Drawi
Table - Bild

" 29




E8

ACCENSIONE - DOTAZIONE ALLUMAGE - KITS Tavola - DraMnQ
IGNITION - KITS ZUNDUNG - REPARATURSATZ Table - Bild 29
NOTE N CO0 OTA
iy O3 COnEs pEM DENOMINAZIONE DESCRIPTION DESIGNATION BEZECIONNG
MARKE COOE N M GE
45 14 73 05 58 1 Interruttore completo Switch, complete Interrupteur complet Schalter, kpl.
46 1473 05 70 1 Gruppo revisione motor. avviam. Starter kit Kit de démarreur Starter - Rep. Satz
47 98 05 24 80 2 Vite fissaggio motorino anteriormente  Screw Vis Schraube
48 95 00 02 06 2 Rondella Washer Rondelle Scheibe
49 95 00 42 08 3 Rosetta Washer Rondelle Scheibe
50 92 60 22 08 1 Dado Nut . Ecrou Mutter
51 17 71 54 50 1 Doppio ruttore con anticipo Distributor with regul. Distributeur avec régul. Zondverteiler mit Verst.
52 14 71 64 00 1 Guarnizione Gasket Joint Dichtung
53 14 71 62 00 1 Ingranaggio completo Helical gear wheel Roue hélicoidale Schraubenrad
54 9551 03 18 1 Spina Pin . Goupille Stift
55 14 71 57 00 1 Piastrina Fastener clip Arséloir Halter
56 98 05 24 30 2 Vite Screw Vis Schraube
57 14 61 59 01 2 Rosetlta elastica Spring washer Rondelle élastique Federring
58 91 18 09 07 2 Distanziale Spacer Entretoise Distanzstuck
59 147154 20 1 Coperchio ruttore Cover Couvercle Deckel
60 147198 00 1 Gruppo revis. doppio ruttore Distributor kit Kit de distributeur Zandverteller Rep. Satz
61 14 92 99 55 1 Dotazione completa Tool bag, complete Trousse compléte Werkzeugtaschg, kpl.
62 28 90 00 40 1 Libretto istruzioni {2 Rider's handbook {2 Manuel d’entretien il& Betriebsanleitung i
62 28 90 00 41 1 Libretto istruzioni (GB) Rider's handbook (GB) Manuel d'sntretien (GB) Betriebsanleitung (GB)
63. 19741335 1 Cappuccio in gomma Rubber cap Capuchon Gummikappe
64 28 70 49 00 1 Cinghia estraz. accumulatore Clamp Collier Schelle

©LCo « taio (Ral

100N N S



E9

IMPIANTO ILLUMINAZIONE ANT. - ACUSTICO
FRONT LIGHTING AND ACOUSTICS SYSTEM

ECLAIRAGE AV. ET ACOUSTIQUE SYSTEME
BELEUCHTUNG VORD. UND SIGNALHORN

Tavola - Drawing
Table - Bild

30




E10

IMPIANTO ILLUMINAZIONE ANT. - ACUSTICO ECLAIRAGE AV. ET ACOUSTIQUE SYSTEME

Tavola - Drawing 3 0

FRONT LIGHTING AND ACOUSTICS SYSTEM BELEUCHTUNG YORD. UND SIGNALHORN Table - Bild
NOTE N COO Qta
hOIES ros i ax DENOMINAZIONE DESCRIPTION DESIGNATION BEZEICHNUNG
MARXE CODE N MGE
1 17 74 05 60 1 Proiettore completo Headlight assy Projecteur complet Scheinwerfer kpl.
2 934501 19 1 Lampada luce di posizione Lamp ampe Lampe
3 93 45 02 31 1 Lampada a sfera 40/45 W 12 V Lamp Lampe Lampe
4 39 74 03 03 1 Vite di regolazione Screw Vis Schraube
5 3974 03 04 1 Molla di regolazione Spring Ressort Feder
6 17 74 03 62 3 Dado fissaggio proiettore Nut crou Mutter
7 39 74 03 06 1 Perno di regolazione Pin Boulon Bolzen
8 61 01 38 00 2 Rondella elastica Washer Rondelle Scheibe
9 14 75 06 56 2 Indicatore di direz. ant. dx e sx R.H. and L.H. front blinker  Clignotant av. D. et G. Hint. Blinklicht R. und L.
10 934501 29 4 Lampada 12V -21 W Lamp Lampe Lampe
1 14 60 96 SO 20 Fascefta Clamp Collier Schellle
12 49 60 96 01 4 Fascetta Clamp Collier Schellle
13 28 74 37 01 1 Tromba elettrica ?ono grave Hom Klacson Hupe
14 28 74 37 00 1 Tromba elettrica (tono acuto Horn Klacson Hupe
15 98 05 43 16 2 Vite Screw Vis Schraube
16 95 00 02 06 4 Ranella piana Washer Rondelle Scheibe
17 92 78 10 62 2 Dado Nut Ecrou Mutter
18 951001 25 2 Distanziale Spacer Entretoise Distanzstiuck
19 397403 02 1 Vite di fissaggio ghiera Screw Vis Schraube
20 39 74 04 02 1 Ghiera Grooved nut Ecrou rainure Nutmutter
21 17 74 04 05 1 Anello Benzin “Benzing" rin: Bague "Benzing® “Benzing"” rin
22 39 74 04 00 1 Grurpo onicog , e g " i
23 39 74 05 30 1 Molla di contrasto Spring Ressort Feder
24 17 74 04 05 1 Portalampada Lamp socket Douille d'ampoule Lampen fassung
25 95 12 01 05 1 Rondella Washer Rondelle Scheibe
26 98 05 45 20 1 Vite Screw Vis Schraube
27 17 74 03 66 1 Vite Screw Vis Schraube
28 17 74 04 67 1 Cappuccio Cap Capuchon Deckel
29 17 74 04 01 | Blocchettd 3 vie 3-pos. swilch Commutateur 3-pos. Zundschloss
30 1774 03 64 1 Collegamento faro Headlight harness Cébles de phare Kabelbaum
31 177513 65 2 Supporto per indicatori ant, Support Support Halteblgel
32 98 05 43 12 4 Vite Screw Vis Schraube
33 95 00 42 06 4 Ranella Washer Rondelle Scheibe
34 14 75 37 55 2 Coppa per Iindicatori ant. Reflector Reflecteur Reflektor
35 17 57 16 65 2 Maschera per indicatori ant. Mask Masque Maske
36 98 20 04 12 4 Vite Screw Vis Schraube
37 95 00 42 04 4 Ranella Washer Rondelle Scheibe
38 17 75 07 65 2 Guarnizione per indicaltori ant. Gasket Joint Dichtung

0ECa - Lugo 1Ra)




E11

IMPIANTO ILLUMINAZIONE POSTERIORE
REAR LIGHTING SYSTEM

ECLAIRAGE SYSTEME AR.
BELEUCHTUNG, HINT.

Tavola - Drawing
Table - Bild

31

DECa Lo Ray



E1Z

IMPIANTO ILLUMINAZIONE POSTERIORE
REAR LIGHTING SYSTEM

ECLAIRAGE SYSTEME AR.
BELEUCHTUNG, HINT.

Tavola - Drawi
Tage g 31

NOTE N COO OTA
pEs ros cons 3 DENOMINAZIONE DESCRIPTION DESIGNATION BEZEICHNUNG
MARKE CODE Nr. MGE
1 28 74 09 00 1 Fanalino posteriore completo Tail light Feu arr. Ricklicht kpl.
2 93450224 2 Lampada 12V - 21/5 W Lamp Lampe ) Lampe
3 2874 17 00 1 Coppa per fanalino post. Blinker body Corps de clignotant Gehaeusa fur blinklicht
4 28 43 98 00 2 Guamizione laterale Gasket Joint Dichtung
5 92 63 02 06 2 Dado Nut Ecrou Mutter
6 95 10 01 18 2 Rosetta Washer Rondelle Scheibe
7 91 18 06 07 2 Distanziale Si)acer Entretoise Distanzstick
8 91551085 2 Anello in gomma Ring Bague Ring
9 93 4501 29 4 Lampada12V-21 W Lamp Lampe ) Lampe )
10 28 75 37 50 4 Coppa per indicatori direzione Blinker body Corps de clignotant Gehaeuss fur blinklicht
11 28 75 17 50 2 Supponto indicatori posteriore Ind. coupling Suppont pour clignot Blinklicht verb
12 950072 10 2 Rondella esterna Washer Rondelle Scheibe
13 91 18 10 04 2 Distanziale Spacer Entretoise Distanzstick
14 9502 11 10 2 Rondella asher Rondelle Scheibe
15 92 60 24 10 2 Dado Nut Ecrou Mutter
16 28 75 16 50 2 Indicatori direzione posteriori Real blinkers Clignotants ar. Blinklicht hint.
17 14 60 96 SO 20 Fascetta Clamp Collier Schellle
18 49 60 96 01 4 Fascetta Clamp Collier Schellle

NN co 10

DECa -Luge IRs



E13

g1 00”0 3Q

32

Tavola - Drawing

Table - Bild

INSTALL ELECTRIQUE
ELEKTRISCHE - ANLAGE

IMPIANTO ELETTRICO
ELECTRIC SYSTEM




E14

IMPIANTO ELETTRICO INSTALL ELECTRIQUE Tavola - Drawing 32
ELECTRIC SYSTEM ELEKTRISCHE - ANLAGE Table - Bild
NOTE N COD QTA
) s oot oI DENOMINAZIONE DESCRIPTION DESIGNATION BEZEKCHUNG
MARKE COOENr M.GE
1 17 74 30 00 1 Morsettiera portatusibili Fuse box Boile & fusibles Sicherungsplatte
2 98 20 25 30 2 Vite fissaggio morsettiera Screw Vis Schraube
3 17 74 31 00 1 Coperchio Cover Couvercle g:gp_o
4 95 00 02 05 2 Ranella Washer Rondelle eibe
5 92 63 01 05 2 Dado Nut Ecrou Mutter
6 17 74 25 50 6 Fusibile (16 A) Fuse Fusible Sicherung
7 28747140 1 Gruppo principale cavi Cable kit Kit de cables Kabelsatz
8 1973 24 00 1 Connettore Connector Connecteur Verbinder
9 14 75 61 52 1 Connettore Connector Connecteur Verbinder
10 28727200 1 Resistenza Resistance Resistance Widerstand
1 2874 72 40 1 Gruppo cavi da cruscotto a Wiring from board Groupe de cables a lableau Kabelbaum kabelsatz zu
gruppo principale cavi to cable kit de bord au kit de cables instrument brett
12 14 75 62 51 1 Connettore a 15 vie Connector Connecteur Verbinder
13 17 75 60 00 1 Cappuccio ap ) Capuchon Kagpe
14 14 74 74 55 1 Gruppo cavi da proiettore a gruppo Wiring from head light Groupe de cables & Kabelbaum kabelsatz zu
principale to cable kit projecteur au kit de cables  Scheinwerfer
1§ 17 75 58 60 1 Connettore a 4 vie Connector Connecteur Verbinder
16 17 75 57 60 1 Cappuccio Ca? ' . Capuchon Kap%e .
17 2874 73 50 1 Gruppo cavi per fanalino posteriore Tail light cable kit Kit de cables feu ar. Riicht kabelsatz
18 14 60 96 50 32 Fascetta Clamp Coliier Spannband
19 49 60 96 01 3 Fascetta Clamp ) Collier Spannband
20 28 72 63 00 1 Gruppo cavi raddrizzatore-alternatore ~ Wiring for rectifier alter Groupe de cables feu Kabelbaum far
redresseur-altér spannungsregler
-stromwechsler
21 6171 2500 2 Connettore 3 vie Connector Connecteur Verbinder
22 61 71 26 00 1 Connettore per regolatore Connector Connecteur Verbinder
23 177505 20 2 Intermiltenza Device Intermittence Aussetzung
24 17751200 1 Sostegno antivibrante Mounting Suport Unlerstitze
25 177504 00 1 Squadretta attacco sostegno Bracket Equerre de fix Befestigungswinkel
26 1273 51 00 1 Cappuccio Cap uchon Kappe
27 127176 00 1 Cappuccio Cap Capuchon Kappe
28 17 75 61 60 1 Connettore a 4 vie Connector Connecteur Verbinder
29 17 75 60 60 1 Cappuccio Cap Capuchon Kappe
30 65 72 30 0t 2 Blocchetto 9 vie Terminal Borne Klemmkasten
31 14 75 61 50 1 Blocchetto 15 vie Terminal Borne Klemmkasten
32 14 75 62 50 1 Blocchetto 3 vie Terminal Bome Klemmkasten
33 18 72 01 50 1 Gruppo cavi Cable kit Kit de cables Kabelsatz

ce m = mem e-e




Page 1 of 1

http://sparts.aprilia.it/Marche/guz/cataloghi/GU06400/figu_GU06400.gif 1-12-2007



Print tables Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten Page 1 of 2
SP II 1000 1983-1988 I GU064 I 00 TAB N.
MOTO GUZZI /S 0 1
BATTERY
gt ) %_1‘ L
i ’E _,;'3 .
& 46 47 4950

Pos. Description I Year II_M_I Country I Version I Code |Q.ty| P.Cod.

1 Bosch alternator - - - - - GU17712400 1
2 Hex socket screw M5X45 - - - - - GU98620245 3
3 Notched washer - - - - - GU95021105 9
4 Repairing kit - - - - - GU17712454 1
6 HT cable - - - - - GU17718350 2
7 Cap - - - - - GU14717600 2
8 Sparkplug cap - - - - - GU14717400 2
9 Spark plug NGK BP6ES - - - - - GU30717010 2
10 Coil - - - 02899N - GU14716503 2
12 Screw - - - - - GU98052345 2
13 Washer - - - - - GU95100125 2
14  Spacer - - - - - GU91180718 2
15 Washer - - - - - GU95000206 2
16 Nut M6x1 - - - - - GU92630106 4
17  Voltage regulator BOSCH - - - - - GU29703800 1
18 Hex screw M6X20 - - - - - GU98054320 1
19  Screw - - - - - GU98054314 1
20 Washer 6,4x12x1,2 - - - - - GU95100141 2
21 Rubber spacer - - - - - GU93110060 2
22 Main switch - - - - - GU31735360 1
23  Screw - - - - - GU14712459 1
25 Cap - - - - - GU19707100 1
26  Protection - - - - - GU19733350 1
28  Bosch rectifier - - - - - GU17704300 1
29  Cover - - - - - GU14704205 2
30 Screw - - - - - GU98202516 4
31 Washer 5,25x14x1,5 - - - - - GU95100059 2
32  Washer - - - - - GU95000205 4
33 Nut - - - - - GU92602205 5
34  Wire - - - - - GU17748500 1
36  Battery holder - - - - - GU28707050 1
37 Fixing snap - - - - - GU28704850 1
38  Fixing snap - - - - - GU14705500 1

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Battery&tav=01&ye=-&cou=-&ver=-...

1-12-2007



Print tables

39
40
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
63
64

Plug

Wire

Starter relay

Screw

Starter motor Valeo
Switch assy

Starter motor revision kit
Screw

Washer

Washer

Nut M8X1,25
Contact breaker
Gasket

Gear

Pin

Plate

Hex screw M8x30
Washer 8,4X13X0,8
Spacer

Cover

Contact breaker rev.kit
Toolkit

Ring nut

Battery fixing snap

Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten

GU93180220
GU14748450
GU19732500
GU98054210
GU30730711
GU14730558
GU14730570
GU98052480
GU95000206
GU95004208
GU92602208
GU17715450
GU14716400
GU14716200
GU95510318
GU14715700
GU98052430
GU14615901
GU91180907
GU14715420
GU14719800
GU28929940
GU19741336
GU28704900

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Battery&tav=01&ye=-&cou=-&ver=-...

Page 2 of 2

H B R B 2 N NNRARRBRRRRWUNNRRRNNNR

1-12-2007



Print tables

Page 1 of 1

Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten

SP II 1000 1983-1988 GU064 00 TAB N.
MOTO GUZZI /S 02
LOWER FAIRING

Pos. Description I Year II_M_I Country I Version Code |Q.ty| P.Cod.

1 Front fairing support - - - - - GU175708611 1

2 Screw - - - - - GU98074420 2

3 Washer - - - - - GU95007208 2

4 Plate - - - - - GU17451750 1

8 LH front fairing support - - - - - GU175721611 1

9 Protection - - - - - GU17573860 2

10  Spacer - - - - - GU90716104 2

11 Washer 6,5X17X1.5 - - - - - GU95100139 2

15  Screw - - - - - GU98326016 2

16  Screw - - - - - GU98326016 4

17  Rubber spacer - - - - - GU91551085 6

18  Screw - - - - - GU98326016 4

19 Spacer - - - - - GU91180607 4

20  LH clamp - - - - - GU17570563 1

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Lower fairing&tav=02&ye=-&cou=-&... 1-12-2007



Print tables

Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten

Page 1 of 1

SP II 1000 1983-1988

GU064

| TABN.

HOTO GUIZ_I___.-"

BODY

03

I Year II_M_I Country

| code [Q.ty|P.cod.

Pos Description
1 Fuel tank
2 Tank cap
3 Tank cover, blank
4 Locks
5 Tab
6 Hose clamp
7 Rubber spacer
8 Screw
9 Spring washer 5,3X10X0,5
10  "Moto Guzzi" dataplate
11 RH fuel cock
12 LH fuel cock
13 Fixing snap
14 Support
15 Screw
16  Washer
17  Spacer 8,5x12x4
18 Spring washer
19  Nut
20 Rear fairing
21  Screw
22 Rubber spacer
23 "MotoGuzzi" dec.
24  Pillion grab bar
25  Screw
26  Washer
27  Seat assy
28 RH side cover
29  LH side cover blank
31 Plate
32  Rubber spacer
34  Front saddle hinge
35 Rear bracket
36 Decal set

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Body&tav=03&ye=-&cou=-&ver=-&c...

GU281002001
GU28103946
GU141040551
GU14736856
GU18105001
GU19104950
GU19104336
GU98054210
GU95129100
GU28917300
GU17105460
GU17105461
GU14102600
GU28468400
GU98822425
GU95004208
GU91180804
GU95021108
GU92781081
GU284726001
GU98326014
GU93110060
GU28923400
GU28464301
GU98622420
GU95004208
GU28460500
GU284762001
GU284763001
GU39922200
GU91551082
GU28461300
GU28461301
GU28923340

1

B = = DN OO R R R NN FENNENNNDNNRERFRRRRARNDNNRRSRFRRFRR -

1-12-2007



Print tables Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten Page 1 of 2
SP II 1000 1983-1988 I GU064 I 00 TAB N.
MOTO GUZZI /S 04
REAR BEVEL GEAR
181418
15 1617 ’-®
o
Pos. Description I Year II_M_I Country I Version I Code |Q.ty| P.Cod.
1 Transmission complete - - - - GU17350250 1
2 Transmission box, blank - - - - GU28350345
3 Stud bolt 8x46 - - - - GU96508045 4
4 Washer 8,4X13X0,8 - - - - GU14615901 4
5 Nut - - - - GU92781081 4
6 Oil plug - - - - GU28351260 1
7 Gasket 20,1x28x2 - - - - GU95100709 1
8 Oil level plug - - - - GU95980214 2
9 Gasket - - - - GU10528900 2
10  Gasket ring - - - - GU90403850 1
11 Gasket ring - - - - GU12351100 1
12 Roller bearing 40x55x17 - - - - GU92254340 1
13 Nut - - - - GU30356760 1
14  Tap.roller bearing 25x5 - - - - GU92249227 2
15 Flange - - - - GU18352400 1
16  Gasket 58,42x2,62 - - - - GU90706584 2
17  Spacer - - - - GU18355100 1
18 Shim 0,1 mm - - - - GU12355202 2
Shim 0,15 mm - - - - GU12355203 2
19 Spacer 1,2 mm - - - - GU19355322 2
Spacer 1,5 mm - - - - GU19355325 2
Spacer 1 mm - - - - GU19355320 2
20  Screw M8X25 - - - - GU98054425 8
21  Spring washer 8x15x0,3 - - - - GU61270300 8
22 Plate - - - - GU95187008 8
23  Flange - - - - GU17350400 1
24  Gasket - - - - GU17350700 2
25 Spacer 1,1 mm - - - - GU17355406 1
Spacer 1,5 mm - - - - GU17355412 1
Spacer 1,2 mm - - - - GU17355408 1
Spacer 1 mm - - - - GU17355404 1
Spacer 0,9 mm - - - - GU17355402 1
Spacer 0,8 mm - - - - GU17355400 1

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Rear bevel gear&tav=04&ye=-&cou=-...

1-12-2007



Print tables

26
27
28
29
30
31
32
33

Spacer 1,3 mm

Ball bearing 70x110x13
Gasket ring

Drive flange

Bevel gear Z=7/33
Screw

Safety plate

Pin

Plug

Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten

GU17355410
GU92201070
GU90407085
GU17351400
GU17354650
GU12356300
GU12356400
GU28555200
GU39616800

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Rear bevel gear&tav=04&ye=-&cou=-...

Page 2 of 2

=l R N o o B o o i S

1-12-2007



Print tables

HOTO GUIZ_I___.-"

Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten

Page 1 of 1

SP II 1000 1983-1988

TAB N.

DASHBOARD

05

Description

| Year J1_m_|

Country

Code [Q.ty| P.Cod.

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Dashboard&tav=05& ye=-&cou=-&ver...

Screw
Washer

Speedometer transmission

Speedometer
Gear Z=14

Rev counter transmission

Sheath
Tachometer
Switch

Clock assy.
Rubber spacer
Rubber spacer
Washer

Lamp 12V-1,2W
Lampholder
Lamp 12v-3w
Plate

Washer

Gear Z5/11
Pinion Z5
Self-tap screw
Plate

Hose clamp 2,4x92

GU98054418
GU95000208
GU28760410
GU17761560
GU14769200
GU28768150
GU17762200
GU17767260
GU18745701

GU29783061001

GU17765560
GU17783960
GU95100060
GU93450140
GU14768650
GU93450120
GU14765355
GU95001206
GU14762510
GU12763300
GU99200513
GU28764940
GU49609601

AR N B N MDD OOOBULO

1-12-2007



Print tables Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten Page 1 of 1
SP II 1000 1983-1988 GU064 00 TAB N.
MOTO GUZZI /S 06
WINDSHIELD
Pos. Description I Year II_M_I Country I Version Code |Q.ty| P.Cod.
3 Gasket - - - - - GU17578960 1
4 Name plate Moto Guzzi - - - - - GU39917300 1
5 Clip - - - - - GU14105100 2
7 Screw - - - - - GU98260416 8
8 Washer - - - - - GU14577850 8
9 Washer - - - - - GU95007204 8
10 Nut M4x0,7 - - - - - GU92630104 8
12 Screw - - - - - GU98054314 1
13 Washer - - - - - GU95000206 1
14 Spacer - - - - - GU91180608 1
15 Rubber spacer - - - - - GU91551085 11
17  Screw - - - - - GU98326016 10
19  LH front fairing support - - - - - GU17578661 1
20  Screw - - - - - GU98610440 2
21 Washer - - - - - GU95007208 2
22 Spacer - - - - - GU91180607 8
23  Rearview mirror - - - - - GU17769861 2
24  Screw - - - - - GU98290513 4
25  Washer - - - - - GU95007205 4
26  O-ring - - - - - GU90706035 8

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Windshield&tav=06&ye=-&cou=-&ve... 1-12-2007



Print tables

HOTO GI..IIZ_I___.-"

Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten Page lofl
SP II 1000 1983-1988 I GU064 00 TAB N.
HEADLIGHT 07
Description Country Version I Code |Q.ty| P.Cod.
Headlight - - GU28740533 1
Lamp 12V-4W - - GU93450119 1
Lamp 12V 45/40W - - GU93450231 1
Special washer - - GU61013800 2
Front turn indicator - - GU28750645 2
Lamp 12V-10W - - GU93450129 4
Hose clamp 3,6x20,6 - - GU14609650 20
Hose clamp 2,4x92 - - GU49609601 4
Bass horn - - GU28743761 1
Treble horn - - GU28743760 1
Hex screw M6X16 - - GU98054316 2
Washer - - GU95000206 4
Nut - - GU92781062 2
Washer - - GU95100125 2
Lampholder - - GU17740405 1
Washer - - GU95120105 1
Screw - - GU98054520 1
Rear cap plug - - GU19740404 1
Main switch - - GU17740364 1
Main switch - - GU17740364 1
Screw - - GU98054312 4
Washer 6,15x11x0,8 - - GU95004206 4
Front turn signal guard - - GU17571665 2
Screw - - GU98200412 4
Washer - - GU95004204 4
Gasket - - GU17750765 2
http://sparts.aprilia.it/stampatav.asp?w=&ntav=Headlight&tav=07&ye=-&cou=-&ver=... 1-12-2007



Print tables Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten Page lof1
SP II 1000 1983-1988 GU064 00 TAB N.
HOTO GUZZI ./ 08
- TAILLIGHT
16 13
| |
=, ! 1914
i $ l|l
h e
15 _@
18
P, B
t:iﬁ:ﬁ’
17
Pos. Description I Year II_M_I Country I Version Code |Q.ty| P.Cod.
1 Taillight - - - - GU27740985 1
2 Lamp 12V/5-21W - - - - GU93450224 2
4 Gasket - - - - GU28439800 2
5 Nut M6x1 - - - - GU92630206 2
6 Washer 6,2X18X1 - - - - GU95100118 2
7 Spacer N - . N GU91180607 2
8 Rubber spacer - - - - GU91551085 2
9 Lamp 12V-10W - - N . GU93450129 4
10  Turn indicator lens - - - - GU28753750 4
11 Rear turn indicator supp. - - - - GU28751750 2
12 Washer - - - - GU95007210 2
13  Spacer - - - - GU91181004 2
14  Notched washer - - - - GU95021110 2
15 Nut - N - - GU92602410 2
16  Rear turn indicator - - - - GU28751650 2
17  Hose clamp 3,6x20,6 - - - - GU14609650 20
18 Hose clamp 2,4x92 - - - - GU49609601 4
http://sparts.aprilia.it/stampatav.asp?w=&ntav=Taillight&tav=08 &ye=-&cou=-&ver=-... 1-12-2007



Print tables

Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten

Page 1 of 2

SP II 1000 1983-1988 00 [ TaBN.
MOTO GUZZI /S 09
FRONT FORK
2
o =
Pos. Description I Year II_M_I Country Version Code |Q.ty| P.Cod.
1 Lower fork plate - - - - GU28494010 1
2 Hex screw M10X55 - - - - GU98072555 2
3 Washer - - - - GU95007210 2
4 Spacer - - - - GU91181016 2
5  Fork upper plate - - - - GU28493100 1
6 Screw - - - - GU98610540 2
7 Screw - - - - GU98612535 1
8 Steering lock bush - - - - GU18516660 1
9 RH sleeve - - - - GU285225401 1
10 LH sleeve N - . N GU285226401 1
11  Hex socket screw M6X18 - - - - GU98622318 2
12 Washer 6,25x10x1,5 - - . - GU95100116 2
13  Sleeve - - - - GU28525440 2
14 Oil seal - - - - GU90403857 2
15  Dust cover - - - - GU28524500 2
17  Air valve - - - - GU28528250 1
18 Copper washer - - - - GU28556350 1
19 Pipe - - - - GU28529650 1
20 Cup - - - - GU28526540 2
21  Gasket ring - - - - GU90706282 2
24  Fork spring - - - - GU28526940 2
25  Spring guide - - - - GU28527940 2
26  Lower spring - - - - GU28526640 2
31  Screw - - - - GU98622530 2
32  Gasket - - - - GU10528900 2
33  Screw - - - - GU98820540 2
34 Nut . N . - GU92781100 2
35 RH headlight supp. - - - - GU28496140 1
36  LH headlight supp. - - - - GU28496240 1
37 Ring - - - - GU28492700 4
38 Plug - - - - GU18513460 1
39 Stem plug washer - - - - GU18513560 1
40  Nut Méx1 - - - - GU92630106 2
http://sparts.aprilia.it/stampatav.asp?w=&ntav=Front fork&tav=09&ye=-&cou=-&ver... 1-12-2007



Print tables

41
42
a4
45
46
47
48
49
50

Handlebar collar
Stud bolt 8x46
Nut M8X1,25
Screw m8x90
Washer

Nut M8X1,25
End stop

Bush

Spacer

Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten

GU17500200
GU96508045
GU92602208
GU98052490
GU95004208
GU92602208
GU28527540
GU20527620
GU91180812

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Front fork&tav=09&ye=-&cou=-&ver...

Page 2 of 2

N NN N D DNNDNDN

1-12-2007



Print tables Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten Page lofl
SP II 1000 1983-1988 00 [ TaBN.
HOTO GuzzI/ 10
- SWING ARM
Pos. Description I Year II_M_I Country Version Code |Q.ty| P.Cod.
1 Swing arm - - - - GU28540200 1
2 Screw - - - - GU98052535 1
3 Washer 10,2x18x2 - - - - GU95004210 1
4 Nut - - - - GU14547800 2
5 Spacer - - - - GU12547200 2
6 Pin - - - - GU14547001 2
7 Gasket ring - - - - GU90403040 2
8 Bearing - - - - GU92249217 2
9 Protection collar - - - - GU18548000 1
10 Clamp - - - - GU12548401 1
11 Hose clamp 62/82 mm - - - - GU12548201 1
12 Coupling - - - - GU30328031 1
13 Circlip - - - - GU90272062 1
14  Ball bearing 30x62x16 - - - - GU92204230 1
15 Pin - - - - GU29541850 1
16  Drive shaft - - - - GU28326350 1
17 Hose - - - - GU12327700 1
18 Snap ring - - - - GU90271020 3
19  Plug - - - - GU14498550 1
20 Plug - - - - GU93180105 2
21  Gasket 58,42x2,62 - - - - GU90706584 1
http://sparts.aprilia.it/stampatav.asp?w=&ntav=Swing arm&tav=10&ye=-&cou=-&ver... 1-12-2007



Print tables Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten Page 1 of 2
SP II 1000 1983-1988 |  cuosa | 00 | TABN
MOTO GUZZI ./ 11
REAR BRAKE M.CYL. MOD.GROUP
Pos. Description I Year II_M_I Country | Version I Code |Q.ty| P.Cod.
1 Rear master cylinder - - - - - GU30666960 1
2 Screw - - - - - GU98622345 2
3 Washer 6,4x10x0,7 - - - - - GU14217901 2
4 Spacer - - - - - GU91180718 2
5 Support plate - - - - - GU28666748 1
6 Hex screw M8X16 - - - - - GU98054416 2
7 Washer 8,4X13X0,8 - - - - - GU14615901 2
8 Brake oil tank - - - - - GU30665000 1
9 Tank cover - - - - - GU30661100 1
10  Screw - - - - - GU98230616 1
11 Spacer - - - - - GU91180607 1
12 Brake lever - - - - - GU28676548 1
13 Bush - - - - - GU28252010 1
14  Rubber spacer - - - - - GU14251001 1
15 Screw - - - - - GU30252360 1
16  Washer - - - - - GU95100409 2
17 Cap - - - - - GU17093850 1
18  Nut - - - - - GU92701120 1
19  O-ring - - - - - GU90706108 2
20 Hex screw M6X20 - - - - - GU98054320 1
21 Nut - - - - - GU92602206 1
22 Pin - - - - - GU95770265 1
23 Washer - - - - - GU95129110 1
24 Split pin - - - - - GU95500222 2
25 Change gear tie rod compl. - - - - - GU28675048 1
26 Nut - - - - - GU92700073 1
27  Fork - - - - - GU95740175 1
28  Spring washer . - - = N GU95129130 1
29  Washer 7,5x13x1 - - - - - GU95100173 1
30 Rear brake hose - - - - - GU00823950050 1
31  Divider-pump pipe - - - - - GU28658500 1
32 Oil pipe screw * - - - - - GU95990028 2
33  Gasket - - - - - GU25656100 5
34  Safety plate - - - - - GU95184014 1

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Rear brake m.cyl. mod.group&tav=11...

1-12-2007



Print tables

35
36

37
38
39
40
41
42

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Rear brake m.cyl. mod.group&tav=11...

Switch

Cap

Rubber spacer

Nut M6x1

Hose clamp

Pump connection overhaul unit
Tie rod

Rear brake master cyl.kit

Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten

GU63657000
GU12735100
GU91551085
GU92630206
GU19157800
GU19659500
GU28675148
GU28999648

Page 2 of 2

e e S R e i

1-12-2007



Print tables

Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten

Page 1 of 1

SP II 1000 1983-1988

TAB N.

HOTO GI..IIZ_I___.-"

ELECTRICAL SYSTEM

12

I Year II_M_I Country

Code [Q.ty| P.Cod.

Pos. Description
1 Rubber fuse box
2 Screw
3 Cover
4 Washer
5 Nut
6 Fuse 16A
7 Electrical system
8 Connector
9 Connector
10 Resistance
11 Wiring
12 Connector 15 vie
13  Cap
14  Headlight wiring w/harness
15 4-way connector
16 Cap
17  Taillight wiring harn.
18 Hose clamp 3,6x20,6
19 Hose clamp 2,4x92
20  Alternator-regulator wiring
21 Connector 3 vie
22  Connector
23 Flasher unit
24 Block
25  Plate
26 Cap
27 Cap
28 4-way connector
29 Cap
30 Connector 9 vie
33  Wiring

GU17743000
GU98202530
GU17743100
GU95000205
GU92630105
GU17742550
GU28747140
GU19732400
GU14756152
GU28727200
GU28747240
GU14756251
GU17756000
GU14747455
GU17755860
GU17755760
GU28747350
GU14609650
GU49609601
GU28726300
GU61712500
GU61712600
GU17750520
GU17751200
GU17750400
GU12735100
GU12717600
GU17756160
GU17756060
GU65723001
GU18720150

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Electrical system&tav=12&ye=-&cou=...

1

H R R R R R R R R R R OO NNRN

w
N

H N B B R R B BN RN~ W

1-12-2007



Print tables Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten Page 1 of 1
SP II 1000 1983-1988 I GU064 00 TAB N.
MOTO GUZZI /S 1 3
RH FRONT BRAKE SYSTEM
Pos. Description I Year II_M_I Country I Version I Code |Q.ty| P.Cod.
1 Front master cilinder - - - - - GU28660200 1
2 Screw - - - - - GU98622214 2
3 Front brake hose - - - - - GU28657140 1
4 Oil pipe screw * - - - - - GU95990028 1
5 Gasket - - - - - GU25656100 3
6 Brake fluid pipe guide - - - - - GU28655700 1
7 Ring - - - - - GU91551120 1
8 RH front brake caliper - - - - - GU28653001 1
9 Screw - - - - - GU98054525 2
10  Washer 10,5X18X0,8 - - - - - GU95129180 2
11 Plug - - - - - GU14498550 2
12 Clearance washer 0,5 mm - - - - - GU95100332 4
Clearance washer 0,8 mm - - - - - GU95100333 4
13 Cover - - - - - GU28661100 1
14  Brake mast.cyl rev. kit - - - - - GU28659300 1
15 Brake caliper cover - - - - - GU17654760 1
16 Pads (pair) Frendo 222 - - - - - GU28654601 1
17 Bleeder+cap - - - - - GU17659260 1
18 Pins+Caliper springs - - - - - GU14659100 1
19  Brake caliper rev. kit - - - - - GU14659000 1
http://sparts.aprilia.it/stampatav.asp?w=&ntav=RH Front brake system&tav=13&ye=-... 1-12-2007



Print tables Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten Page 1 of 2
SP II 1000 1983-1988 GU064 00 TAB N.
MOTO GUZZI /S 14
FRONT LH/REAR BRAKE SYSTEM
5:1- 55
7 .
I 6 2 2118 22 llff'i 1%
e vy . ~
,:"'?;fm.ﬁﬁ_“iﬁ;,:&x\ ) 2
/ (HeE | L 5
57 &6 L] i \ ) @
2837 57
Pos. Description I Year II_M_I Country I I Code |Q.ty| P.Cod.
1 Brake lever - - - - - GU28676548 1
2 Bush - - - - - GU17252050 1
3 Rubber spacer - - - - - GU14251001 1
4 Hex screw M6X20 - - - - - GU98054320 1
5 Nut - - - - - GU92602206 1
6 Screw - - - - - GU98053660 1
7 Spring - - - - - GU94322185 1
8 Washer - - - - - GU95100409 2
9 Nut - - - - - GU92701120 1
10  Change gear tie rod compl. - - - - - GU17675050 1
11 Fork - - - - - GU95740175 1
12 Nut - - - - - GU92690073 1
13  Tie rod - - - - - GU17675150 1
14  Pin - - - - - GU95770265 1
15  Washer - - - - - GU95129110 1
16  Split pin - - - - - GU95500222 2
17  Washer 7,5x13x1 - - - - - GU95100173 1
18 Spring washer - - - - - GU95129130 1
20  Pump cover - - - - - GU18667450 1
21 Pump control lever - - - - - GU17667551 1
22 Spring - - - - - GU17667651 1
23  Screw M8X40 - - - - - GU98620440 1
24  Spring washer - - - - - GU95021108 2
25  Nut M8X1,25 - - - - - GU92602208 2
27  Switch - - - - - GU63657000 1
28  Gasket - - - - - GU25656100 9
29 Hex screw M6X16 - - - - - GU98054316 3
30 Washer - - - - - GU95000206 2
31  Divider-pump pipe - - - - - GU28658500 1
32 Brake hose - - - - - GU28657500 1
33  Oil pipe screw * - - - - - GU95990028 4
34  Rubber spacer - - - - - GU91551131 1
35 Plate - - - - - GU28415500 1

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Front LH/rear brake system&tav=14&y...

1-12-2007



Print tables

36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53

54
55
56
57
58
59
60
61

Cap

RH front brake caliper
Screw

Washer 10,5X18X0,8
Plug

Rear brake caliper support
Pipe

Piston ring

Hose clamp 3,6x20,6
Cable-guide

Ring

Washer

Nut Méx1

Brake fluid pipe guide
Ring

Flexible pipe

Brake caliper

Clearance washer 0,5 mm
Clearance washer 0,8 mm
Pump revision kit

Pads kit

Brake caliper cover

Pads (pair) Frendo 222
Brake caliper rev. kit
Pins+Caliper springs
Bleeder+cap

Eyelet

Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten

GU12735100
GU28653001
GU98054525
GU95129180
GU14498550
GU28635800
GU28658700
GU17659650
GU14609650
GU28659700
GU91551120
GU95000206
GU92630106
GU28655700
GU91551120
GU28658840
GU28652301
GU95100332
GU95100333
GU17659350
GU14659450
GU17654760
GU28654601
GU14659000
GU14659100
GU17659260
GU28659740

Page 2 of 2

N B B = NN FH R -MBDNRPBRRRKPBRNRFRRWNRERRPDSMDNDNRPBR

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Front LH/rear brake system&tav=14&y... 1-12-2007



Print tables

Page 1 of 1

Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten

SP II 1000 1983-1988 GU064 00 TAB N.
MOTO GUZZI /S 15
HANDLEBAR - CONTROLS
8
7
(EETmImE
13

Pos. Description I Year II_M_I Country I Version I Code |Q.ty| P.Cod.

1 Handlebar - - - - - GU28600341 1
2 LH lights selector - - - - - GU28738040 1
3 RH lights selector - - - - - GU28750340 1
4 Hex socket screw M6x12 - - - - - GU98692312 2
5 Front brake lever - - - - - GU28605400 1
7 Brake light switch - - - - - GU28741100 1
8 Clutch lever control - - - - - GU28605500 1
9 Throttle body - - - - - GU28603860 1
10 Cover - - - - - GU28603600 1
11 Screw - - - - - GU98250405 1
12 RH hand grip - - - - - GU14603500 1
13 LH hand grip - - - - - GU14603000 1
14 Nut - - - - - GU28605100 1

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Handlebar - Controls&tav=15&ye=-&c... 1-12-2007



Print tables

HOTO GI..IIZ_I___.-"

Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten

Page 1 of 1

SP II 1000 1983-1988

TAB N.

MUDGUARDS

16

Pos.

Description

I Year II_M_I Country

Code [Q.ty| P.Cod.

=
2BV oN UM WN R

N N NN NNR B B 2 2 2 = =
u A W N O O OONOO UL P WN

Front mudguard
Hex screw M8X20
Washer

Spring washer 8x15x0,3
Splash guard
Rubber spacer
Washer 6,4x12x1,2
Hex screw M6X20
Nut M6x1

Rear mudguard
Plate

Screw

Plate holder support
Screw

Washer

Washer

Nut

Rear reflector
Washer

Nut

U-bolt

Plate

Screw

Rubber spacer

Nut Méx1

GU284344001
GU98054420
GU95000208
GU61270300
GU14438750
GU93110060
GU95100141
GU98054320
GU92630106
GU28437010

GU274366201
GU98230816

GU284746001
GU98200408
GU95000204
GU95129080
GU92602204
GU28745800
GU95129080
GU92602204
GU93301313
GU28438000
GU98326016
GU93110060
GU92630106

1

N N NN NNMNMNDNHFEHBMDMSDMDMAFHR DA BDNDMMOOH DM DD

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Mudguards&tav=16&ye=-&cou=-&ver... 1-12-2007



Print tables Page 1 of 2

Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten

SP II 1000 1983-1988 I GU064 I 00 TAB N.
FOOT RESTS - LATERAL STAND

17

HOTO GI..IIZ_I___.-"

Description

I Year II_M_I Country

| code [q.ty|P.cod.

Spring washer

Nut M8X1,25
Washer

Pin

Spring

Plate

Hex screw M8X16
Central stand

LH plate

RH plate

Lateral stand spring
LH bush

Screw

Washer 10,2x18x2
Spring washer 19x34x1,5
LH Foot rests

Nut M10X1,5

RH craddle arm

LH craddle arm
Rubber spacer

RH foot rest support
LH footrest support
Front RH footrest
Rubber pedal

Nut Méx1

Screw

Rear footrest

Plate

Screw

Rubber pedal

Low nut M12x1,25
Nut

Notched washer

GU95021108
GU92602208
GU95004208
GU99105129
GU17434060
GU14418200
GU98054416
GU30430310
GU14433200
GU14432900
GU12434001
GU14433500
GU98052545
GU95004210
GU14433400
GU28441810
GU92630110
GU17420350
GU174221501
GU14423800
GU28443510
GU28446010
GU28440710
GU28443201
GU92630206
GU28442200
GU28442310
GU17432761
GU98823635
GU13432640
GU92602512
GU92602312
GU95021112

http://sparts.aprilia.it/stampatav.asp ?w=&ntav=Foot rests - Lateral stand&tav=17&ye=...

2

A ON P N KEHEHNDMNDNFERRRPBRRRPRNENNDNNDNDNDRR®BROORNRN D

1-12-2007



Print tables
35 Pin
36 Screw
37 LH outer spacer
38 Spacer
39  Washer
40  Screw M12X40
41  Washer
42 Nut
43  Plate

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Foot rests - Lateral stand&tav=17&ye=...

Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten

GU14429500
GU14429600
GU14429900
GU14429800
GU95000213
GU98623640
GU95129115
GU92630108
GU17444250

Page 2 of 2

N = NN D NN R =

1-12-2007



Print tables Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten Page 1 of 1
SP II 1000 1983-1988 00 TAB N.
HOTO GUZZII 1 8
- FRONT WHEEL
Pos. Description I Year II_M_I Country Version I Code |Q.ty| P.Cod.
1 Front wheel - - - - GU28610300 1
2 Bearing - - - - GU92204221 2
3 Bearing internal spacer - - - - GU17615360 1
4 Brake disc - - - - GU28613300 2
5  Screw - - - - GU98230825 10
6  Spacer - - - - GU28616300 1
7 Front wheel spindle - - - - GU28614100 1
8  Washer 17X27X2 - - - - GU95004217 1
9 Nut M16X1,5 - - - - GU92602516 1
10  Counterweight - - - - GU14616150 4
11 Plug - - - - GU62616800 2
http://sparts.aprilia.it/stampatav.asp?w=&ntav=Front wheel&tav=18&ye=-&cou=-&ve... 1-12-2007



Print tables Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten Page 1 of 1
SP II 1000 1983-1988 GU064 00 TAB N.
HOTO GUZZI 19
- REAR WHEEL

Pos.

Description

I Year II_M_I Country

| code [q.ty|P.cod.

=
Ho\Dm\IO\m-waH

[ I e e e e e
O O O N O U1 M W N

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Rear wheel&tav=19&ye=-&cou=-&ver...

Rear wheel

Plug

Nut M6X1,5

Washer

Spacer

Rear wheel spindle
Notched washer

Hex screw M6X20
Flange

Ring

Flexible coupling disc
Rubber cush drive hub
O-ring

Circlip

Bearing internal spacer
Ball bearing 20X47X14
Hub

Counterweight

Screw

Brake disc

GU28630642
GU62616800
GU92602316
GU14634400
GU17634150
GU28633300
GU95021106
GU98054320
GU14335650
GU14335350
GU14335203
GU01336800
GU90706490
GU90271055
GU14634050
GU92204220
GU14632250
GU14616150
GU98230825
GU28613300

1

R e R T

L I N N N

1-12-2007



Print tables

Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten

Page 1 of 1

SP II 1000 1983-1988

TAB N.

HOTO GI..IIZ_I___.-"

REAR SHOCK ABSORBER

20

I Year II_M_I Country

Code [Q.ty| P.Cod.

Pos. Description
2 Tap.roller bearing
3 Cup
4 Clearance washer
5 Dust cover
7 Pipe
8 Air valve
9 Bored screw
10  Copper washer
11 Washer
12 Screw
13 Washer
14  Screw

15  Silent-block
16  Rubber spacer

17  Steering shock absorber

19  Screw

20 Hex screw M6X20
21 Washer

22 Nut M6x1

23  Plate

24  Notched washer
25  Screw

GU92249225
GU14494600
GU14516700
GU14517000
GU28556150
GU28556250
GU28556450
GU28556350
GU95100256
GU98074416
GU95000208
GU98822425
GU14551655
GU93180206
GU17530260
GU98052325
GU98054320
GU95000206
GU92630106
GU285289501
GU95021106
GU98054314

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Rear shock absorber&tav=20&ye=-&c...

1-12-2007



Print tables Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten Page 1 of 2
HOTO GI..IIZI SP II 1000 1983-1988 GU064 00 TAB N. 2 1
Pos. Description I Year II_M_I Country I Version I Code |Q.ty| P.Cod.
1 Frame - - - - GU28400145 1
2 Steering lock - - - - GU28782550 1
3 Plug - - - - GU93180080 4
4 Saddle lock - - - - GU35782780 1
5 Threaded pin - - - - GU35782880 1
6 Plate - - - - GU28424800 1
7 Coil support plate - - - - GU17424150 1
8 Screw - - - . GU98054325 2
9 Washer 5,3x10x0,5 - - - - GU95100121 2
10 Washer - - - - GU95000206 2
11 Nut Méx1 - - - - GU92630106 2
12 Hex screw M6X20 - - - - GU98054320 3
13 Washer 6,4x12x1,2 N N - - GU95100141 2
14  Rubber spacer - - - - GU93110060 2
15 Washer N N - - GU95000206 2
16  Nut M6x1 - - - - GU92630106 2
17  Hex socket screw M12X30 - - - - GU98623630 2
18  Drift - - - - GU14103800 2
19  Rubber spacer - - - - GU91551082 2
20 LH pin - - - - GU17478550 2
21 Washer - - - - GU95000206 2
22 Nut M6x1 - - - - GU92630106 2
23 Notched washer - - - - GU95021112 2
24 Nut - - - - GU92602312 2
25  Spacer - - - - GU91180605 2
26 Disc - - - - GU39103500 2
27  Screw - - - - GU98054318 2
28 Washer 6,15x11x0,8 - - - - GU95004206 2
29  Nut Méx1 - - - - GU92630106 2
30 Drift - - - - GU39103400 2
31 U-bolt - - - - GU93301313 2
32  Vibration-damping rubber - - - - GU17489645 2
33  Drift - - - - GU28109040 2

http://sparts.aprilia.it/stampatav.asp?w=&ntav=&tav=21&ye=-&cou=-&ver=-&col=-

1-12-2007



Print tables

34
35
37
38
39
40

Hose clamp 3,6x20,6
Plate

Hex screw M6X16
Washer

Nut Méx1

Rubber spacer

Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten

GU14609650
GU14716750
GU98054316
GU95000206
GU92630106
GU28438900

http://sparts.aprilia.it/stampatav.asp?w=&ntav=&tav=21&ye=-&cou=-&ver=-&col=-

Page 2 of 2

D H R R, R W

1-12-2007



Print tables Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten Page 1 of 2
SP II 1000 1983-1988 00 TAB N.
MOTO GUZZI /S 22
DRIVE SHAFT
Pos. Description I Year II_M_I Country Version Code |Q.ty| P.Cod.
1 Drive shaft - - - - GU18064204 1
2 Plug - - - - GU12065400 1
3 Transmission key - - - - GU91702355 1
4 Pinion - - - - GU14072001 1
5 Safety washer - - - - GU95028025 1
6 Ring nut - - - - GU93601026 1
7 Flywheel - - - - GU17067050 1
8 Washer 8,4X13X0,8 - - - - GU14615901 6
9 Screw M8X25 - - - - GU12067701 6
10  Chain ring - - - - GU17067900 1
11 Washer 8,4X13X0,8 - - - - GU14615901 8
12 Hex screw M8X20 - - - - GU98054420 8
13 Connecting rod - - - - GU30061500 2
14 Bush - - - - GU91112128 2
15  Self-locking nut - - - - GU92731090 4
16  Screw - - - - GU30062260 4
17  Bearing half-shell - - - - GU30062000 4
Bearing half-shell 0,254 mm - - - - GU30062001 4
Bearing half-shell 0,508 mm - - - - GU30062002 4
Bearing half-shell 0,762 mm - - - - GU30062003 4
18  Piston - - - - GU29060400 2
19  Piston ring - - - - GU14060760 2
20  Piston ring - - - - GU18060950 2
21  Oil scraper ring - - - - GU14061060 2
22 Piston pin - - - - GU13061260 2
23  Stopring - - - - GU27061385 4
25  Piston rings set - - - - GU18060601 2
26  Rocker arm rod - - - - GU37045006 4
27  Tappet - - - - GU17045860 4
28 Camshaft - - - - GU14053301 1
29 Flange - - - - GU12054000 1
30 Hex screw M6X20 - - - - GU98054320 3
31  Washer 6,5x11x2 - - - - GU95120065 3

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Drive shaft&tav=22&ye=-&cou=-&ver...

1-12-2007



Print tables

32
33
34
35
36
37
38
39
40

Timing system gear

Pin

Spring washer 19x34x1,5
Nut M18X1,5

Chain

Chain tensioner

Spacer

Screw

Spring washer 8x15x0,3

Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten

GU13054502
GU14234600
GU14433400
GU92602518
GU28058060
GU30057810
GU91180915
GU98054440
GU61270300

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Drive shaft&tav=22&ye=-&cou=-&ver...

Page 2 of 2

N NN B B B B B

1-12-2007



Print tables Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten Page 1 of 2
SP II 1000 1983-1988 GU064 00 TAB N.
MOTO GUZZI /S 23
DRIVEN SHAFT
50 1B 5117 IE 14
19 12 | "@!IS
AB°
135012
3125011 m__‘"gb{;?ﬁf zﬁiggf ,sﬁ;*\?
7 9"-1‘5 % A= =
f ? [ -.*ull.l,}*@% f‘fp f: *"du. ¥,
L Ly i 7% &h 2122
s J‘I’ L = %
| =
26 23
Pos. Description I Year II_M_I Country I Version I Code |Q.ty| P.Cod.
1 Driven shaft - - - - - GU14213612 1
2 Nut - - - - - GU14217410 1
3 Shim 17,25x27x0,5 - - - - - GU43083810 4
4 Clearance washer 17,1x30 - - - - - GU14215400 1
5 Gear 4a Z2=20 - - - - - GU14215110 1
6 Ring 4a - - - - - GU92259017 1
7 Roller cage 4a A.S. - - - - - GU92251022 1
8 Sliding sleeve 3a-4a - - - - - GU14231012 1
9 Hose - - - - - GU14232512 1
10  Washer 25x40x3 - - - - - GU14218011 1
11 Gear 3a Z2=22 - - - - - GU14214810 1
12 Bush la-2a-3a AS - - - - - GU14213001 3
13  Gear 2a Z=25 - - - - - GU14214510 1
14 Nut - - - - - GU14219310 1
15 Ball - - - - - GU92295702 1
16  Washer 22,1x32x2 - - - - - GU14217300 1
17 Gear 5a AS Zz=21 - - - - - GU14215213 1
18 Gear la Z=28 - - - - - GU14214210 1
19  Sliding sleeve 1a-2a - - - - - GU14230711 1
20  Shift cam - - - - - GU14234405 1
21 Washer 8,2x28x1 - - - - - GU14235500 1
22 Shim 0,6 mm - - - - - GU55235000 3
Shim 0,8 mm - - - - - GU55235001 3
Shim 1 mm - - - - - GU55235002 3
Shim 1,2 mm - - - - - GU55235003 3
23 Rod - - - - - GU14234300 1
24 Pin - - - - - GU14234600 4
25 Rod - - - - - GU14232400 1
26  Fork la-2a-3a-4a - - - - - GU14230501 2
27 Fork 5a - - - - - GU14231201 1
28  Preselection complete - - - - - GU28236260 1
29  Spring - - - - - GU28238261 1
30 Screw - - - - - GU98052325 1

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Driven shaft&tav=23&ye=-&cou=-&v...

1-12-2007



Print tables

31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51

Notched washer
Lever

Split pin

Nut Méx1

Washer

Pin

Fork

Nut

Fork

Rubber spacer
Gear lever

Bush

Low nut M12x1,25
Washer

Screw

O-ring 21,95x1,78
Ball joint

Special washer
Spring

Roller cage 30x35x13
O-ring 20,24X2,62

Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten

GU95021106
GU18258201
GU95500222
GU92630106
GU95129110
GU95770265
GU12626800
GU92602206
GU18257801
GU14251001
GU30250810
GU17252050
GU92602512
GU95100409
GU98053660
GU90706219
GU18258101
GU61013800
GU94322185
GU92251030
GU90706203

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Driven shaft&tav=23&ye=-&cou=-&v...

Page 2 of 2

H W R R R R RN R B B B B B R R~ NRFR B BB

1-12-2007



Print tables Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten Page 1 of 1
SP II 1000 1983-1988 GU064 00 TAB N.
HOTO GuzZl/ GEAR BOX 24
22
17 20 21 @
I
y
YI%
1 2 3
Pos. Description I Year II_M_I Country Version Code |Q.ty| P.Cod.
1 Ring nut - - - - - GU93601022 1
2 Washer 22x20x3,9 - - - - - GU95028022 1
3 Clutch gearing - - - E-O1 - GU14081811 1
4 O-ring 23,52x1,78 - - - - - GU90706235 1
5 Clutch shaft - - - - - GU14210702 1
6 O-ring 20,24X2,62 - - - - - GU90706203 1
7 zgi'l'fggig‘?éng washer - - - - - GU14218401 1
8 Gear Z=17 - - - - - GU14211110 1
9 Hose - - - - - GU14211201 1
10  Belleville spring - - - - - GU13211500 1
11 Disc - - - - - GU14211600 1
12 Half ring - - - - - GU12211700 2
13  Spacer - - - - - GU14219401 1
14  Primary gear shaft - - - - - GU14210513 1
15  Thrust washer sp.2 - - - - - GU18211050 1
Thrust washer sp.2,1 - - - - - GU18211051 1
Thrust washer sp.2,2 - - - - - GU18211052 1
Thrust washer sp.2,4 - - - - - GU18211054 1
16  Roller bearing - - - - - GU92258525 1
17 Gear 5a Z=28 - - - - - GU14212013 1
18 Roller - - - - - GU92296750 1
19  Spring - - - - - GU94321051 1
20 Roller cage 30x35x13 - - - - - GU92251030 1
21 Bush 5a AP - - - - - GU14212210 1
22  Sliding sleeve 5a - - - - - GU14231510 1
http://sparts.aprilia.it/stampatav.asp?w=&ntav=Gear box&tav=24&ye=-&cou=-&ver=-... 1-12-2007



Print tables Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten Page lofl
SP II 1000 1983-1988 I GU064 00 TAB N.
MOTO GUZZI /S 25
- CARBURETTOR-SPARE PARTS
gg@.ﬁ. »
1
P e
H
Pos. Description I Year II_M_I Country I Version Code |Q.ty| P.Cod.
22  Carburettor gasket kit - - - - GU17939950 1
24  Wire tensioner screw - - - - GU12937200 2
25  Nut - - - - GU12937300 2
26  Screw - - - - GU13937900 1
27  Starter device cover - - - - GU17937450 1
29 Spring - - . N GU13937600 1
30 Starter valve - - N . GU13937800 1
31 Adj.min.eng.speed screw - - - - GU13936200 1
32  Spring - - - - GU13936300 1
33  Gas valve adjuster screw - - - - GU13936600 1
34  Spring - - - - GU13936700 1
36  Washer - - - - GU13932900 2
48 Piston - N - - GU17939000 1
53 Main jet 125 N N - - GU18935750 1
59 Idle jet 50 - - - - GU66935910 1
60 Jet Needle - - - - GU13934800 1
61 Fuel pipe union cap - - - - GU13934600 1
62  Fuel filter - - - - GU43934000 1
63  Cap fixing screw - - - - GU10934900 1
65 Float - - - - GU14933000 1
66 Float pin - - - - GU13933100 1
http://sparts.aprilia.it/stampatav.asp?w=&ntav=Carburettor-spare parts&tav=25&ye=-... 1-12-2007



Print tables Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten Page lof1
SP II 1000 1983-1988 GU064 00 TAB N.
MOTO GUZZI/ 26
- CARBURETTORS
8
I
7
Pos. Description I Year II_M_I Country I Version Code |Q.ty| P.Cod.
2 Carburettor LH - - - - GU18112651 1
3 Throttle cable - - - - GU28117500 2
4 Starter command support - - - - GU28135640 1
5 Reduction - - - - GU29114400 2
6 Starter lever - - - - GU17133151 1
7 LH choke cable - - - - GU17133550 1
8 RH choke cable - - - - GU17133560 1
9 Screw - - - - GU98054210 1
10  Notched washer - - - - GU95021105 1
11 Fuel pipe - - - - GU29106500 1
12 Hose clamp - - - - GU61108400 4
13  Intake manifold - - - - GU29115000 2
14  Washer 6,15x11x0,8 - - - - GU95004206 6
15  Gasket - - - - GU14115550 2
16  Screw - - - - GU98326009 2
17  Washer 6,25x10x1,5 - - - - GU95100116 2
18 Screw M6X30 - - - - GU98620330 6
http://sparts.aprilia.it/stampatav.asp?w=&ntav=Carburettors&tav=26&ye=-&cou=-&v... 1-12-2007



Print tables Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten Page 1 of 2
SP II 1000 1983-1988 | GU064 TAB N.
MOTO GUZII / 27
— CRANKCASE

Pos. I Description

I Year II_M_I Country

Code [Q.ty| P.Cod.

1 Crankcase

Disc

Stud bolt M8X66
Stud bolt M8x75
Washer

Nut M8X1,25
Coupling bush
Pin

Complete flange

O 0O N O Ul A W N

Flange min.0,2 mm
10  Pin
11 Screw M8X25

12 Spring washer 8x15x0,3

13  Flange
14  Screw

15 Timing system cover

16  Cover gasket

17  Gasket ring 28x38x7
18 Hex socket screw M6X25

19  Screw M6X35
20 Cover

21  Sump gasket
22 Motor oil cup

23 Qil filter union 61 mm

24 Oil unload plug
25  Gasket 20,1x28x2
26  Screw

27  Washer 6,15x11x0,8

28  Oil plug

29  Gasket

30 Flange min.0,4 mm
Flange min.0,6 mm
Flange min.0,2 mm
Complete flange

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Crankcase&tav=27&ye=-&cou=-&ver...

GU14000765
GU12003900
GU96508066
GU96508075
GU95004208
GU92602208
GU12018900
GU95512081
GU14011900
GU14011901
GU12012200
GU98054425
GU61270300
GU18001150
GU98310630
GU14001400
GU12001200
GU90402840
GU98622325
GU98620335
GU18001650
GU14003600

GU03003501001

GU14003800
GU12003702
GU95100709
GU98052390
GU95004206
GU28004940
GU12011800
GU12011402
GU12011403
GU12011401
GU12011400

1

H = = N N O 0N B~ =

=
INENN

A NP R P NP O OO F = b=

—
(o]

R =

1-12-2007



Print tables

31
32

33
34
35
36
37
39
40
41

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Crankcase&tav=27&ye=-&cou=-&ver...

Pin

Gasket ring
Engine set gasket
Engine oil seal kit
Screw M6X60
Motor oil flange
Oil pipe

Screw

Washer

Nut

Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten

GU12011700
GU90405367
GU29999000
GU17999550
GU98620355
GU14003240
GU170048601
GU98054314
GU95000206
GU92602206

Page 2 of 2

N

R

1-12-2007



Print tables Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten Page 1 of 2
HOTO GI..IIZI SP II 1000 1983-1988 GU064 00 TAB N. 28
22
Pos. Description I Year II_M_I Country I Version I Code |Q.ty| P.Cod.
1 Valves cover - - - GU28023540 2
2 Washer 15,2x26x0,5 - - - GU10032700 4
3 Cover gasket - - - GU14023760 2
4 Hex socket screw M6X25 - - - GU98622325 16
5 RH head - - - GU28022100 1
6 LH head - - - GU28022200 1
7 Exhaust valve guide - - - GU13036801 2
8 Snap ring - - - GU90353016 4
9 Gasket - - - GU14022065 2
10 RH cylinder assy - - - GU29060201 1
11 Gasket - - - GU14020865 2
12 O-ring 9x2 - - - GU90706094 12
13 Oil plug - - - GU12022600 2
14  O-ring 20,24X2,62 - - - GU90706203 2
15  Column nut - - - GU13021900 2
16  Washer 10,5X18X0,8 - - - GU95129180 2
17 Stud bolt - - - GU12021800 4
18  Stud bolt - - - GU12021700 8
19 Washer 10,5X21X1 - - - GU14018400 10
20 Nut M10X1,5 - - - GU92603010 10
21 Intake valve - - - GU29036050 2
22 Exhaust valve - - - GU29036150 2
23 Washer 14,2x31x1 - - - GU13037200 4
24  Washer 14,2x31x0,3 - - - GU14037300 10
25  Lower cup - - - GU13037000 4
26  Outer spring - - - GU13037400 4
27  Inner spring - - - GU13037600 4
28 Upper cup - - - GU14038000 4
29  Valve half-cone - - - GU12038100 8
30 RH rocker arm assy - - - GU14030201 2
31 LH rocker arm assy - - - GU14030401 2
32 Bush 15x18x43 - - - GU91111511 4
33  Adjuster screw - - - GU17034050 4
http://sparts.aprilia.it/stampatav.asp?w=&ntav=&tav=28& ye=-&cou=-&ver=-&col=- 1-12-2007



Print tables

34
35
36
37
38
39
40
41
42

Nut

Spring

Washer 15,2x26x1
Rocker shaft

Hex screw M6X16
Washer 6,5x11x2
Rocker arm support
Stud bolt

LH cylinder assy

Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten

GU10034100
GU94322215
GU90118152
GU12031800
GU98054316
GU95120065
GU14034865
GU96508040
GU29060101

http://sparts.aprilia.it/stampatav.asp?w=&ntav=&tav=28 & ye=-&cou=-&ver=-&col=-

Page 2 of 2

= AN D D DM OO NI

1-12-2007



Print tables Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten Page 1 of 1
SP II 1000 1983-1988 GU064 00 TAB N.
HOTO GUZZII 29
- AIR FILTER

Pos.

Description

I Year II_M_I

Country

Code [Q.ty| P.Cod.

=
25 00Nt AN WN R

R e R e
©O 0 N O U1 A W N

Plate

Clamp
Carburettor flange
Hose clamp

Filter cover

Air filter support
Air filter

Air box

Screw

Washer

Nut

Hex screw M6X20
Rubber spacer
Spacer

Washer 6,4x12x1,2
Nut M6x1

Pipe

Hose clamp

Hose clip d.26x0,8

GU14115401
GU12548401
GU14114460
GU28157850
GU28113450
GU28114050
GU28113650
GU28114350
GU98052270
GU95000205
GU92630105
GU98054320
GU91551085
GU91180607
GU95100141
GU92630106
GU28157050
GU28157950
GU28157750

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Air filter&tav=29&ye=-&cou=-&ver=-...

1

N N H = B B B = N NNRRKFR R R NN

1-12-2007



Print tables Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten Page 1 of 1
SP II 1000 1983-1988 I GU064 I 00 TAB N.
HOoTo Guzzl/ 30
CLUTCH
T:} 475-
911101? 15
Pos. Description I Year II_M_I Country I Version Code |Q.ty| P.Cod.
1 Clutch spring - - - - GU13084100 8
2 Disc - - - - GU12082901 1
3 Clutch disc - - - E-O1 GU28084460 2
4 Intermediate plate - - - - GU12082300 1
5 Cup - - - - GU12082800 1
6 Rod - - - - GU14085700 1
7  Bush - - - - GU14085900 2
8  Inner body - - - - GU14086000 1
9 Thrust bearing - - - - GU12087001 1
10  Outer body - - - - GU14086100 1
11 O-ring 17,13x2,62 - - - - GU90706170 1
12 Clutch relese shaft - - - - GU14090202 1
13 Lever return spring - - - - GU94321105 1
14  Adjuster screw - - - - GU14090400 1
15  Nut M8X1 - - - - GU92602508 1
16  Pin 7x39 - - - - GU95780271 1
17  Split pin - - - - GU95500222 1
18  Clutch cable - - - - GU28093010 1
19 Cap - - - - GU17093850 1
http://sparts.aprilia.it/stampatav.asp?w=&ntav=Clutch&tav=30&ye=-&cou=-&ver=-&... 1-12-2007



Print tables

HOTO GI..IIZ_I___.-"

Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten

Page 1 of 1

SP II 1000 1983-1988

TAB N.

EXHAUST UNIT

31

Pos.

Description

I Year II_M_I Country

Code [Q.ty| P.Cod.

=
Ho\D@\lO\Lﬂ-waH

R R
0o N U b~ WN

RH exhaust pipe

LH exhaust pipe

Spacer

Flange

Washer 8,4X13X0,8

Nut

Gasket

Expansion chamber

RH silencer

LH silencer

Hose clamp

Hose clamp

Hex socket screw M8X25
Spring washer

Nut M8X1,25

RH plate

LH plate

Spring washer 8x15x0,3

GU14120901
GU14120906
GU14121200
GU17121061
GU14615901
GU92781081
GU90718370
GU17123962
GU29123000
GU29122900
GU14126900
GU14123400
GU98622425
GU95021108
GU92602208
GU19128660
GU19128760
GU61270300

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Exhaust unit&tav=31&ye=-&cou=-&v...

1

N B B OO D DNDNNRHEFRNPADNNRS

1-12-2007



Print tables

Page 1 of 1

Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten

SP II 1000 1983-1988 GU064 00 | TAB N.
MOTO GuzZzl 32
OIL PUMP

Pos.l Description I Year II_M_I Country I Version Code IQ.tyI P.Cod.
1 Oil pump gear - - - - - GU30147700 1
2 Driven gear - - - - - GU13148400 1
4 Transmission key - - - - - GU13148300 1
5 Roller bearing 10x22x20 - - - - - GU92252210 1
6 Oil pump gear - - - - - GU13147701 1
7 Nut - - - - - GU92602308 1
8 Spring washer - - - - - GU95120085 1
9 Screw M8X30 - - - - - GU98622430 4
10 Oil filter - - - - - GU14152200 1
11 Hex screw M6X16 - - - - - GU98054316 1
12 Plate - - - - - GU95187006 1
13 Oil filter 61 mm - - - - - GU14153000 1
14 Oil valve cpl. - - - - - GU03158200 1
15 Valve body - - - - - GU10158701 1
16  Piston - - - - - GU12150900 1
17  Valve spring - - - - b GU94321072 1
18 Bottom - - - - - GU12150700 1
19  Plug - - - - - GU12159000 1
20 Washer 14,5X20X1 - - - - - GU95100523 3
21 Cup - - - - - GU14158800 1
22 Pressure sensor - - - - - GU17768750 1
23  Gasket 12,25 - - - - - GU12006400 1
24 Cap - - - - - GU12717600 1
25  Pipe - - - - - GU01153602 1
26  Screw - - - - - GU95990037 5
27  Gasket 8,25x15x1 - - - - - GU12154200 2
28  Gasket - - - - - GU25656102 2
29  Pipe - - - - - GU28157450 1
30 Hose clamp - - - - - GU28157850 1
31  Rubber pipe 12,5X7,8 5/16" - - - - - GU00823956080 1
32 Hose clamp = - - - - GU28157950 1
33  Breather pipe - - - - - GU01007200 1
35 Gasket 12,25 - - - - - GU12006400 2
36  Gasket - - - - - GU12007600 1
37 Breather - - - - - GU17006250 1
38 Hose clamp - - - - - GU12006500 1
39  Washer 6,5x11x2 - - - - - GU95120065 3
40  Screw - - - - - GU98054318 3
41 Oil breather valve - - - - - GU28150560 1

http://sparts.aprilia.it/stampatav.asp?w=&ntav=0il pump&tav=32&ye=-&cou=-&ver=... 1-12-2007



Print tables Revente Interdite - Revendita Vietata - Resaling Forbiden - Wiederverkauf Verboten Page 1 of 1
SP II 1000 1983-1988 |  Guoea 00 | TaBN.
MOTO GUZZI 33
- TRANSMISSION CAGE
Pos. Description I Year II_M_I Country I Version I Code |Q.ty| P.Cod.
1 Gearbox, blank - - - - - GU14200211 1
2 Gasket ring 35x47x7 - - - - - GU90403547 1
3 Roller bearing 17x35x15 - - - - - GU92256218 2
4 Plate - - - - - GU14213803 2
5 Hex socket screw M6X16 - - - - - GU98622316 6
6 Washer 6,4x10x0,7 - - - - - GU14217901 6
7 Ball bearing AF/AS 25x52 - - - - - GU92218424 2
8 Roller bearing AS 17x47x14 - - - - - GU92234717 1
9 Pin - - - - - GU95512081 2
10  Gasket - - - - - GU14201110 1
11  Box cover, blank - - - - - GU18200802 1
12 O-ring 13,95x2,92 - - - - - GU90706140 1
13 Ball bearing AP 17x47x14 - - - - - GU92201417 1
14  Screw - - - - - GU14237800 1
15 Low nut M12x1,25 - - - - - GU92602512 1
16  Hex socket screw M6X25 - - - - - GU98622325 10
17  Screw M6X35 - - - - - GU98620335 1
18  Neutral indicator switch - - - - - GU12207200 1
19 Gasket - - - - - GU12207700 1
20 Washer - - - - - GU95000206 2
21  Hex screw M6X16 - - - - - GU98054316 2
22 Plug - - - - - GU93180220 1
23 Oil unload plug - - - - - GU12003702 1
24  Gasket 20,1x28x2 - - - - - GU95100709 1
25  Plug - - - - - GU95980610 2
26  Gasket - - - - - GU10528900 3
27  Oil breather valve - - - - - GU14204955 1
28 Rubber pipe 12,5X7,8 5/16" - - - - - GU00823956080 1
29 Lever return spring - - - - - GU94321067 1
30 Pawl - - - - - GU55234700 1
31  Gasket ring 35x47x7/6,5 - - - - - GU90403548 1
32  Stud bolt - - - - - GU96508032 2
33 Nut - - - - - GU92630108 1
34  Gasket 8,25x15x1 - - - - - GU12154200 1
35 Plug - - - - - GU39616800 1
36  Oil level plug N - B - B GU95980214 1
37  Gearbox assy., blank - - - - - GU28991560 1

http://sparts.aprilia.it/stampatav.asp?w=&ntav=Transmission cage&tav=33&ye=-&cou... 1-12-2007



RN

>4

MOTO GUZZI J

SPARE PARTS CATALOGUE

SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

SP

GUO64




oS Chassis prefix: ZGUVN
S Sp Engine prefix:

GUO64 - SP 11 1000 1983-1988

Index

(o Te (U ot £ OSSPSR 3
o T A = =T =Y ool T PSPPSRSO OPSRRPPTOPPPPPRIO 4
FRAIVIE. ...ceeitieitiiititiieet et ee et ee ettt e st st s et e ses e e e s e s e s e s e s e s e s e s e s e s e s e s e s e s e s e s e s e s e s e s e s e s e s e e e s e e e e e e e e e e e e e s e e e e e e e e e e e e e e e e e e e e e e s e e e e e e e e e e e e et e e eeeeeeeeeeeeaeereeeeeeeeeeerens 9
DN Y= B O N - i =Y o YOS PUPPRRN: 9
DrawWing 33.02 = LOWET FAIlINE..ueeiiiiiii it eee et e ettt e e ettt e e et e e e e tbeeeeeasseeesaseeeeatbeaeeassaseesasasaeesbaseeansaeeessaseeansteeeannnes 12
TN T =g T 01 T = o Vo YU 13
Drawing 33.04 - REAI DEVEI GRAI ... ettt e et e e e e e e et e e e e e e e eeabeeaeaeeeesessastaesaeassasssstaeaeeeesannstansaaasaannns 15
BTN =g T O R D - 1 o1 o Yo Y- 1 o SRS 17
Drawing 33.06 - WINASHIEI......cciiiieiiiiieee et et e e e e e et e e e e e e e e e st baaeeaeeeesaasbaaeeaaeeeaansaaseeaaeeesanssssaneeaesannaes 18
Drawing 33.07 - HEAGIIGNT.....eeee ettt e e e ettt e e st e e e st e e e e e aateeesasaeeeasteeeeaaseeeesnnaaeeannteeeeanseeeeenreeas 19
Drawing 33.08 - TaillIGNt.......uuiiiiiiiieee et e e e e e e e et e e e e e e e e e e tbbaeeeeeeeeatabbeeeaeeeeaaaabeaaeaeeaaaanbrereeeeeeaanraes 20
BTN T =g T 0L T e oYl o R 21
Drawing 33,10 - SWiNE Al 23
Drawing 33.11 - Rear brake m.Cyl. MOG.GrOUD ... .uiii ettt et e e et e e e st e e et e e e esabeeeeessaeeeesaaeesssseaeeansseeeanes 24
Drawing 33.12 - ElECIIICaAl SYSTOMcci i i e e e e e et e e e e e e e e st bareeaeeeasaabbaaeeaeeesasbaaseeaeeesnnsraaaaaaanaan 26
Drawing 33.13 - RH FroNt Drake SYSTEIM......ciiiiiieeeiiiie ittt et ee e sttt e e et e e st e e e st e e s eaaeaesaseeeeastaeeesnsseeesnsseeeesnseeessnnsnaesnseanan 28
Drawing 33.14 - Front LH/IEar Drake SYSTEM......ccuiiiiuieiiieeicreeete et eette et ete e ste e tre e etveeetveesateeeaaeesaseeetseesaseeesseesaseensseesrseensees 29
Drawing 33.15 - HaNdIEbar - CONTIOIS.......uiiiiiieecciiie ettt e s et e e et e e e st e e e s ate e e s naeeeessteeeesnnneeesssseeeaansaeeeanseeeessseaaans 32
Drawing 33.16 - IMIUAGUAIS. ....cceieiiiiiieiee e e ettt e e e e ettt e e e e e s e bbbt e e e eeeseeaetaeseaaeeeasastaaseaaeeesassbssaeaaeessaassssseasaeesannstanneaeseesansses 33
Drawing 33.17 - FOOt rests - Lateral STANG.....ccccuiiiiciiieeiiiie sttt e e et e e e ea e e e ss e e e e esteeesnsaaeesnseaeeennseeesnnnens 34
Drawing 33.18 - FrONT WHEEL.....uuuiieiiei et e e e e e s e et e e e e e e e s e s abaareeeeeeeasbaaaeeaeeesansaraeeeeessennnrannes 36
Drawing 33.19 = REAI WHEEN.....uiiii ittt et e et e e e e e ettt e e e s taeeesaaee e e s teeeeasseeeesanseeeansseeeeansaeeesnnseeeasssenennnes 37
Drawing 33.20 - Rear SNOCK @bSOIDET .. ... .uiiiiieii et e e e e e e e e e et a e e e e e e e e abaaaeeeeeesaeassbaeeeeeesennsranneas 38
BN Y= B R o -1 o =T PP PPR PP 39
DFaWING 33.29 = ATl FIlEEE.ce et e e et e e e e te e e e eta e e e e eabeeeeeasaeeesabaeeeasaeeeeassaaeeaateeesesreeeasseens 41
Drawing 33.31 = EXNAUST UNIT..iiiiiiieeiiiiiecciieceiee et ie e ettt e et e e e st e e et e e e e saaeaeesstseeeanssaeesssseeeeasseeeeannsaeessnseaeannsseesansseaesnseeenn 42
EINGINE. ... tteetteeitte et e st e et e st e st e st e sttt e s e teesabeesateesaaeesateessseessteeasseesateeaaseesabeeaaseessbeeaaseesabeeeaaeeaebeenabeesabeeeaaeenabeennbeennbeennaeennteenaree s 43
Drawing 34.22 = DIFIVE SNAft...ciiiiiiiiiie et e et e e e e e st e e e s ta e e e eate e e s abeeeeantaeeeanaeeeanteeeaantreeeanteeeannreaeann 43
Drawing 34.23 = DFIVEN SNATt....c.uiiiiiiiic et e et e e et e e e etbe e e e ebaeeeetaeeeeeabeeeeeabaeeeesseaeeasteeeeensaeeeenreeas 45
[N o= ¥ B 2 A G Y- Y o oo ) SR 47
Drawing 34.25 - CarbDUretOr-SPare PartS......ui i iiiiiiieeeeeeieiiitee e e e e eesiiteeeeeeeeesetbaareeeeeesaasbataeaaeessaasstaaeeeaesasanstasseeeeeesasresneaaens 48
DTN T =g ¥ A SR OF- 1 o101 <] o PSPt 49
DIaWIiNG 34.27 - CranKCaSe. ... uuuuiieiieeieiiiiieeeeeeeeeiittteeeeeeeseetaereeeeeeeeattbaaeeaeaesaaaassesaaeesaasasstasaeeeeaaassaassaaaseaaassrsseeaseesannssrannaaanann 50
Drawing 34.28 - CyliNAEI NEAM.......ciieiiii et e et e et e e et e e st e e e e tt e e e eaasaeeesssaeeeansteeeanasaeeeansaneeansseseennseeeeannsees 52
DraWing 34.30 - CIULCN..ooiiii ittt et e e e et e e e e e e e e bat e e e eeeeee s abbaaeeeaeeasasaaaaeaeeeeaassaseaaaeeeaaaansbanaeeeseassstaneaaanas 54
DTN T T= g ¥ B0 3 © 11 I 10 o'oY PSR 55
DraWing 34.33 - TraNSmMiSSION CaBE..uuuutiiiririrtrtrertrtrettrererererererererereree..e...........ere............——..................................................... 57

06/05/2010 Page 2/58 ?



Chassis prefix: ZGUVN
SP Engine prefix:

GUO64 - SP 11 1000 1983-1988

Products

Code Validity

no products

06/05/2010 Page 3/58 P



SP

GUO064 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

| Code |_DrawingNr. | Pos. | | Code |_DrawingNr. | Pos. | Code |_DrawingNr. | Pos. |
GU00823950050 33.11 30 GU12735100 33.14 36 GU14126900 33.31 11
GU00823956080 34.32 31 GU12763300 33.05 27 GU14152200 34.32 10
GU00823956080 34.33 28 GU12937200 34.25 24 GU14153000 34.32 13
GU01007200 34.32 33 GU12937300 34.25 25 GU14158800 34.32 21
GU01153602 34.32 25 GU13021900 34.28 15 GU14200211 34.33 1
GU01336800 33.19 12 GU13036801 34.28 7 GU14201110 34.33 10
GU03003501001 34.27 22 GU13037000 34.28 25 GU14204955 34.33 27
GU03158200 34.32 14 GU13037200 34.28 23 GU14210513 34.24 14
GU10032700 34.28 2 GU13037400 34.28 26 GU14210702 34.24 5
GU10034100 34.28 34 GU13037600 34.28 27 GU14211110 34.24 8
GU10158701 34.32 15 GU13054502 34.22 32 GU14211201 34.24 9
GU10528900 33.04 9 GU13061260 34.22 22 GU14211600 34.24 11
GU10528900 33.09 32 GU13084100 34.30 1 GU14212013 34.24 17
GU10528900 34.33 26 GU13147701 34.32 6 GU14212210 34.24 21
GU10934900 34.25 63 GU13148300 34.32 4 GU14213001 34.23 12
GU12001200 34.27 16 GU13148400 34.32 2 GU14213612 34.23 1
GU12003702 34.27 24 GU13211500 34.24 10 GU14213803 34.33
GU12003702 34.33 23 GU13432640 33.17 31 GU14214210 34.23 18
GU12003900 34.27 2 GU13932900 34.25 36 GU14214510 34.23 13
GU12006400 34.32 23 GU13933100 34.25 66 GU14214810 34.23 11
GU12006400 34.32 35 GU13934600 34.25 61 GU14215110 34.23 5
GU12006500 34.32 38 GU13934800 34.25 60 GU14215213 34.23 17
GU12007600 34.32 36 GU13936200 34.25 31 GU14215400 34.23 4
GU12011400 34.27 30 GU13936300 34.25 32 GU14217300 34.23 16
GU12011401 34.27 30 GU13936600 34.25 33 GU14217410 34.23 2
GU12011402 34.27 30 GU13936700 34.25 34 GU14217901 33.11 3
GU12011403 34.27 30 GU13937600 34.25 29 GU14217901 34.33 6
GU12011700 34.27 31 GU13937800 34.25 30 GU14218011 34.23 10
GU12011800 34.27 29 GU13937900 34.25 26 GU14218401 34.24 7
GU12012200 34.27 10 GU14000765 34.27 1 GU14219310 34.23 14
GU12018900 34.27 7 GU14001400 34.27 15 GU14219401 34.24 13
GU12021700 34.28 18 GU14003240 34.27 36 GU14230501 34.23 26
GU12021800 34.28 17 GU14003600 34.27 21 GU14230711 34.23 19
GU12022600 34.28 13 GU14003800 34.27 23 GU14231012 34.23 8
GU12031800 34.28 37 GU14011900 34.27 9 GU14231201 34.23 27
GU12038100 34.28 29 GU14011901 34.27 9 GU14231510 34.24 22
GU12054000 34.22 29 GU14018400 34.28 19 GU14232400 34.23 25
GU12065400 34.22 2 GU14020865 34.28 11 GU14232512 34.23 9
GU12067701 34.22 9 GU14022065 34.28 9 GU14234300 34.23 23
GU12082300 34.30 4 GU14023760 34.28 3 GU14234405 34.23 20
GU12082800 34.30 5 GU14030201 34.28 30 GU14234600 34.22 33
GU12082901 34.30 2 GU14030401 34.28 31 GU14234600 34.23 24
GU12087001 34.30 9 GU14034865 34.28 40 GU14235500 34.23 21
GU12150700 34.32 18 GU14037300 34.28 24 GU14237800 34.33 14
GU12150900 34.32 16 GU14038000 34.28 28 GU14251001 33.11 14
GU12154200 34.32 27 GU14053301 34.22 28 GU14251001 33.14 3
GU12154200 34.33 34 GU14060760 34.22 19 GU14251001 34.23 40
GU12159000 34.32 19 GU14061060 34.22 21 GU14335203 33.19 11
GU12207200 34.33 18 GU14072001 34.22 4 GU14335350 33.19 10
GU12207700 34.33 19 GU14081811 34.24 3 GU14335650 33.19 9
GU12211700 34.24 12 GU14085700 34.30 6 GU14418200 33.17 7
GU12327700 33.10 17 GU14085900 34.30 7 GU14423800 33.17 21
GU12351100 33.04 11 GU14086000 34.30 8 GU14429500 33.17 35
GU12355202 33.04 18 GU14086100 34.30 10 GU14429600 33.17 36
GU12355203 33.04 18 GU14090202 34.30 12 GU14429800 33.17 38
GU12356300 33.04 30 GU14090400 34.30 14 GU14429900 33.17 37
GU12356400 33.04 31 GU14102600 33.03 13 GU14432900 33.17 11
GU12434001 33.17 12 GU14103800 33.21 18 GU14433200 33.17 10
GU12547200 33.10 5 GU141040551 33.03 3 GU14433400 33.17 16
GU12548201 33.10 11 GU14105100 33.06 5 GU14433400 34.22 34
GU12548401 33.10 10 GU14114460 33.29 3 GU14433500 33.17 13
GU12548401 33.29 2 GU14115401 33.29 1 GU14438750 33.16 5
GU12626800 34.23 37 GU14115550 34.26 15 GU14494600 33.20 3
GU12717600 33.12 27 GU14120901 33.31 1 GU14498550 33.10 19
GU12717600 34.32 24 GU14120906 33.31 2 GU14498550 33.13 11
GU12735100 33.11 36 GU14121200 3331 3 GU14498550 33.14 40
GU12735100 33.12 26 GU14123400 33.31 12 GU14516700 33.20 4
06/05/2010 Page 4/58 EY



SP

GUO064 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

| Code |_DrawingNr. | Pos. | | Code |_DrawingNr. | Pos. | Code |_DrawingNr. | Pos. |
GU14517000 33.20 5 GU17252050 33.14 2 GU17765560 33.05 13
GU14547001 33.10 6 GU17252050 34.23 42 GU17767260 33.05 9
GU14547800 33.10 4 GU17350250 33.04 1 GU17768750 34.32 22
GU14551655 33.20 15 GU17350400 33.04 23 GU17769861 33.06 23
GU14577850 33.06 8 GU17350700 33.04 24 GU17783960 33.05 14
GU14603000 33.15 13 GU17351400 33.04 28 GU17937450 34.25 27
GU14603500 33.15 12 GU17354650 33.04 29 GU17939000 34.25 48
GU14609650 33.07 11 GU17355400 33.04 25 GU17939950 34.25 22
GU14609650 33.08 17 GU17355402 33.04 25 GU17999550 34.27 34
GU14609650 33.12 18 GU17355404 33.04 25 GU18001150 34.27 13
GU14609650 33.14 44 GU17355406 33.04 25 GU18001650 34.27 20
GU14609650 33.21 34 GU17355408 33.04 25 GU18060601 34.22 25
GU14615901 33.01 57 GU17355410 33.04 25 GU18060950 34.22 20
GU14615901 33.04 4 GU17355412 33.04 25 GU18064204 34.22 1
GU14615901 33.11 7 GU17420350 33.17 19 GU18105001 33.03 5
GU14615901 33.31 5 GU174221501 33.17 20 GU18112651 34.26 2
GU14615901 34.22 11 GU17424150 33.21 7 GU18200802 34.33 11
GU14615901 34.22 8 GU17432761 33.17 29 GU18211050 34.24 15
GU14616150 33.18 10 GU17434060 33.17 6 GU18211051 34.24 15
GU14616150 33.19 18 GU17444250 33.17 43 GU18211052 34.24 15
GU14632250 33.19 17 GU17451750 33.02 4 GU18211054 34.24 15
GU14634050 33.19 15 GU17478550 33.21 20 GU18257801 34.23 39
GU14634400 33.19 4 GU17489645 33.21 32 GU18258101 34.23 47
GU14659000 33.13 19 GU17500200 33.09 41 GU18258201 34.23 32
GU14659000 33.14 58 GU17530260 33.20 17 GU18352400 33.04 15
GU14659100 33.13 18 GU17570563 33.02 20 GU18355100 33.04 17
GU14659100 33.14 59 GU175708611 33.02 1 GU18513460 33.09 38
GU14659450 33.14 55 GU17571665 33.07 35 GU18513560 33.09 39
GU14704205 33.01 29 GU175721611 33.02 8 GU18516660 33.09 8
GU14705500 33.01 38 GU17573860 33.02 9 GU18548000 33.10 9
GU14712459 33.01 23 GU17578661 33.06 19 GU18667450 33.14 20
GU14715420 33.01 59 GU17578960 33.06 3 GU18720150 33.12 33
GU14715700 33.01 55 GU17615360 33.18 3 GU18745701 33.05 10
GU14716200 33.01 53 GU17634150 33.19 5 GU18935750 34.25 53
GU14716400 33.01 52 GU17654760 33.13 15 GU19104336 33.03 7
GU14716503 33.01 10 GU17654760 33.14 56 GU19104950 33.03 6
GU14716750 33.21 35 GU17659260 33.13 17 GU19128660 33.31 16
GU14717400 33.01 8 GU17659260 33.14 60 GU19128760 3331 17
GU14717600 33.01 7 GU17659350 33.14 54 GU19157800 33.11 39
GU14719800 33.01 60 GU17659650 33.14 43 GU19355320 33.04 19
GU14730558 33.01 45 GU17667551 33.14 21 GU19355322 33.04 19
GU14730570 33.01 46 GU17667651 33.14 22 GU19355325 33.04 19
GU14736856 33.03 4 GU17675050 33.14 10 GU19659500 33.11 40
GU14747455 33.12 14 GU17675150 33.14 13 GU19707100 33.01 25
GU14748450 33.01 40 GU17704300 33.01 28 GU19732400 33.12 8
GU14756152 33.12 9 GU17712400 33.01 1 GU19732500 33.01 42
GU14756251 33.12 12 GU17712454 33.01 4 GU19733350 33.01 26
GU14762510 33.05 26 GU17715450 33.01 51 GU19740404 33.07 28
GU14765355 33.05 24 GU17718350 33.01 6 GU19741336 33.01 63
GU14768650 33.05 22 GU17740364 33.07 29 GU20527620 33.09 49
GU14769200 33.05 6 GU17740364 33.07 30 GU25656100 33.11 33
GU14933000 34.25 65 GU17740405 33.07 24 GU25656100 33.13 5
GU170048601 34.27 37 GU17742550 33.12 6 GU25656100 33.14 28
GU17006250 34.32 37 GU17743000 33.12 1 GU25656102 34.32 28
GU17034050 34.28 33 GU17743100 33.12 3 GU27061385 34.22 23
GU17045860 34.22 27 GU17748500 33.01 34 GU274366201 33.16 11
GU17067050 34.22 7 GU17750400 33.12 25 GU27740985 33.08 1
GU17067900 34.22 10 GU17750520 33.12 23 GU28004940 34.27 28
GU17093850 33.11 17 GU17750765 33.07 38 GU28022100 34.28 5
GU17093850 34.30 19 GU17751200 33.12 24 GU28022200 34.28 6
GU17105460 33.03 11 GU17755760 33.12 16 GU28023540 34.28 1
GU17105461 33.03 12 GU17755860 33.12 15 GU28058060 34.22 36
GU17121061 33.31 4 GU17756000 33.12 13 GU28084460 34.30 3
GU17123962 33.31 8 GU17756060 33.12 29 GU28093010 34.30 18
GU17133151 34.26 6 GU17756160 33.12 28 GU281002001 33.03 1
GU17133550 34.26 7 GU17761560 33.05 5 GU28103946 33.03 2
GU17133560 34.26 8 GU17762200 33.05 8 GU28109040 33.21 33
06/05/2010 Page 5/58 EY



Chassis prefix: ZGUVN
SP Engine prefix:

\/ GUO064 - SP 11 1000 1983-1988

| Code |_DrawingNr. | Pos. | | Code |_DrawingNr. | Pos. | | Code |_DrawingNr. | Pos. |

GU28113450 33.29 5 GU28556450 33.20 9 GU29036050 34.28 21
GU28113650 33.29 7 GU28600341 33.15 1 GU29036150 34.28 22
GU28114050 33.29 6 GU28603600 33.15 10 GU29060101 34.28 42
GU28114350 33.29 8 GU28603860 33.15 9 GU29060201 34.28 10
GU28117500 34.26 3 GU28605100 33.15 14 GU29060400 34.22 18
GU28135640 34.26 4 GU28605400 33.15 5 GU29106500 34.26 11
GU28150560 34.32 41 GU28605500 33.15 8 GU29114400 34.26 5
GU28157050 33.29 17 GU28610300 33.18 1 GU29115000 34.26 13
GU28157450 34.32 29 GU28613300 33.18 4 GU29122900 33.31 10
GU28157750 33.29 19 GU28613300 33.19 20 GU29123000 33.31 9
GU28157850 33.29 4 GU28614100 33.18 7 GU29541850 33.10 15
GU28157850 34.32 30 GU28616300 33.18 6 GU29703800 33.01 17
GU28157950 33.29 18 GU28630642 33.19 1 GU29783061001 33.05 12
GU28157950 34.32 32 GU28633300 33.19 6 GU29999000 34.27 33
GU28236260 34.23 28 GU28635800 33.14 41 GU30057810 34.22 37
GU28238261 34.23 29 GU28652301 33.14 52 GU30061500 34.22 13
GU28252010 33.11 13 GU28653001 33.13 8 GU30062000 34.22 17
GU28326350 33.10 16 GU28653001 33.14 37 GU30062001 34.22 17
GU28350345 33.04 2 GU28654601 33.13 16 GU30062002 34.22 17
GU28351260 33.04 6 GU28654601 33.14 57 GU30062003 34.22 17
GU28400145 33.21 1 GU28655700 33.13 6 GU30062260 34.22 16
GU28415500 33.14 35 GU28655700 33.14 49 GU30147700 34.32 1
GU28424800 33.21 6 GU28657140 33.13 3 GU30250810 34.23 41
GU284344001 33.16 1 GU28657500 33.14 32 GU30252360 33.11 15
GU28437010 33.16 10 GU28658500 33.11 31 GU30328031 33.10 12
GU28438000 33.16 22 GU28658500 33.14 31 GU30356760 33.04 13
GU28438900 33.21 40 GU28658700 33.14 42 GU30430310 33.17 9
GU28439800 33.08 4 GU28658840 33.14 51 GU30661100 33.11 9
GU28440710 33.17 24 GU28659300 33.13 14 GU30665000 33.11 8
GU28441810 33.17 17 GU28659700 33.14 45 GU30666960 33.11 1
GU28442200 33.17 27 GU28659740 33.14 61 GU30717010 33.01 9
GU28442310 33.17 28 GU28660200 33.13 1 GU30730711 33.01 44
GU28443201 33.17 25 GU28661100 33.13 13 GU31735360 33.01 22
GU28443510 33.17 22 GU28666748 33.11 5 GU35782780 33.21

GU28446010 33.17 23 GU28675048 33.11 25 GU35782880 33.21 5
GU28460500 33.03 27 GU28675148 33.11 41 GU37045006 34.22 26
GU28461300 33.03 34 GU28676548 33.11 12 GU39103400 33.21 30
GU28461301 33.03 35 GU28676548 33.14 1 GU39103500 33.21 26
GU28464301 33.03 24 GU28704850 33.01 37 GU39616800 33.04 33
GU28468400 33.03 14 GU28704900 33.01 64 GU39616800 34.33 35
GU284726001 33.03 20 GU28707050 33.01 36 GU39917300 33.06 4
GU284746001 33.16 13 GU28726300 33.12 20 GU39922200 33.03 31
GU284762001 33.03 28 GU28727200 33.12 10 GU43083810 34.23 3
GU284763001 33.03 29 GU28738040 33.15 2 GU43934000 34.25 62
GU28492700 33.09 37 GU28740533 33.07 1 GU49609601 33.05 32
GU28493100 33.09 5 GU28741100 33.15 7 GU49609601 33.07 12
GU28494010 33.09 1 GU28743760 33.07 14 GU49609601 33.08 18
GU28496140 33.09 35 GU28743761 33.07 13 GU49609601 33.12 19
GU28496240 33.09 36 GU28745800 33.16 18 GU55234700 34.33 30
GU285225401 33.09 9 GU28747140 33.12 7 GU55235000 34.23 22
GU285226401 33.09 10 GU28747240 33.12 11 GU55235001 34.23 22
GU28524500 33.09 15 GU28747350 33.12 17 GU55235002 34.23 22
GU28525440 33.09 13 GU28750340 33.15 3 GU55235003 34.23 22
GU28526540 33.09 20 GU28750645 33.07 9 GU61013800 33.07 8
GU28526640 33.09 26 GU28751650 33.08 16 GU61013800 34.23 48
GU28526940 33.09 24 GU28751750 33.08 11 GU61108400 34.26 12
GU28527540 33.09 48 GU28753750 33.08 10 GU61270300 33.04 21
GU28527940 33.09 25 GU28760410 33.05 4 GU61270300 33.16 4
GU28528250 33.09 17 GU28764940 33.05 30 GU61270300 3331 18
GU285289501 33.20 23 GU28768150 33.05 7 GU61270300 34.22 40
GU28529650 33.09 19 GU28782550 33.21 2 GU61270300 34.27 12
GU28540200 33.10 1 GU28917300 33.03 10 GU61712500 33.12 21
GU28555200 33.04 32 GU28923340 33.03 36 GU61712600 33.12 22
GU28556150 33.20 7 GU28923400 33.03 23 GU62616800 33.18 11
GU28556250 33.20 8 GU28929940 33.01 61 GU62616800 33.19 2
GU28556350 33.09 18 GU28991560 34.33 37 GU63657000 33.11 35
GU28556350 33.20 10 GU28999648 33.11 42 GU63657000 33.14 27

06/05/2010 Page 6/58 BY



SP

GUO064 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

| Code |_DrawingNr. | Pos. | | Code |_DrawingNr. | Pos. | Code |_DrawingNr. | Pos. |
GU65723001 33.12 30 GU92249217 33.10 8 GU92781081 33.03 19
GU66935910 34.25 59 GU92249225 33.20 2 GU92781081 33.04 5
GU90118152 34.28 36 GU92249227 33.04 14 GU92781081 33.31 6
GU90271020 33.10 18 GU92251022 34.23 7 GU92781100 33.09 34
GU90271055 33.19 14 GU92251030 34.23 50 GU93110060 33.01 21
GU90272062 33.10 13 GU92251030 34.24 20 GU93110060 33.03 22
GU90353016 34.28 8 GU92252210 34.32 5 GU93110060 33.16 24
GU90402840 34.27 17 GU92254340 33.04 12 GU93110060 33.16 6
GU90403040 33.10 7 GU92256218 34.33 3 GU93110060 33.21 14
GU90403547 34.33 2 GU92258525 34.24 16 GU93180080 33.21 3
GU90403548 34.33 31 GU92259017 34.23 6 GU93180105 33.10 20
GU90403850 33.04 10 GU92295702 34.23 15 GU93180206 33.20 16
GU90403857 33.09 14 GU92296750 34.24 18 GU93180220 33.01 39
GU90405367 34.27 32 GU92602204 33.16 17 GU93180220 34.33 22
GU90407085 33.04 27 GU92602204 33.16 20 GU93301313 33.16 21
GU90706035 33.06 26 GU92602205 33.01 33 GU93301313 33.21 31
GU90706094 34.28 12 GU92602206 33.11 21 GU93450119 33.07 2
GU90706108 33.11 19 GU92602206 33.14 5 GU93450120 33.05 23
GU90706140 34.33 12 GU92602206 34.23 38 GU93450129 33.07 10
GU90706170 34.30 11 GU92602206 34.27 41 GU93450129 33.08 9
GU90706203 34.23 51 GU92602208 33.01 50 GU93450140 33.05 20
GU90706203 34.24 6 GU92602208 33.09 44 GU93450224 33.08 2
GU90706203 34.28 14 GU92602208 33.09 47 GU93450231 33.07 3
GU90706219 34.23 46 GU92602208 33.14 25 GU93601022 34.24 1
GU90706235 34.24 4 GU92602208 33.17 2 GU93601026 34.22 6
GU90706282 33.09 21 GU92602208 33.31 15 GU94321051 34.24 19
GU90706490 33.19 13 GU92602208 34.27 6 GU94321067 34.33 29
GU90706584 33.04 16 GU92602308 34.32 7 GU94321072 34.32 17
GU90706584 33.10 21 GU92602312 33.17 33 GU94321105 34.30 13
GU90716104 33.02 10 GU92602312 33.21 24 GU94322185 33.14 7
GU90718370 33.31 7 GU92602316 33.19 3 GU94322185 34.23 49
GU91111511 34.28 32 GU92602410 33.08 15 GU94322215 34.28 35
GU91112128 34.22 14 GU92602508 34.30 15 GU95000204 33.16 15
GU91180605 33.21 25 GU92602512 33.17 32 GU95000205 33.01 32
GU91180607 33.02 19 GU92602512 34.23 43 GU95000205 33.12 4
GU91180607 33.06 22 GU92602512 34.33 15 GU95000205 33.29 10
GU91180607 33.08 7 GU92602516 33.18 9 GU95000206 33.01 15
GU91180607 33.11 11 GU92602518 34.22 35 GU95000206 33.01 48
GU91180607 33.29 14 GU92603010 34.28 20 GU95000206 33.06 13
GU91180608 33.06 14 GU92630104 33.06 10 GU95000206 33.07 16
GU91180718 33.01 14 GU92630105 33.12 5 GU95000206 33.14 30
GU91180718 33.11 4 GU92630105 33.29 11 GU95000206 33.14 47
GU91180804 33.03 17 GU92630106 33.01 16 GU95000206 33.20 21
GU91180812 33.09 50 GU92630106 33.09 40 GU95000206 33.21 10
GU91180907 33.01 58 GU92630106 33.14 48 GU95000206 33.21 15
GU91180915 34.22 38 GU92630106 33.16 25 GU95000206 33.21 21
GU91181004 33.08 13 GU92630106 33.16 9 GU95000206 33.21 38
GU91181016 33.09 4 GU92630106 33.20 22 GU95000206 34.27 40
GU91551082 33.03 32 GU92630106 33.21 11 GU95000206 34.33 20
GU91551082 33.21 19 GU92630106 33.21 16 GU95000208 33.05 3
GU91551085 33.02 17 GU92630106 33.21 22 GU95000208 33.16 3
GU91551085 33.06 15 GU92630106 33.21 29 GU95000208 33.20 13
GU91551085 33.08 8 GU92630106 33.21 39 GU95000213 33.17 39
GU91551085 33.11 37 GU92630106 33.29 16 GU95001206 33.05 25
GU91551085 33.29 13 GU92630106 34.23 34 GU95004204 33.07 37
GU91551120 33.13 7 GU92630108 33.17 42 GU95004206 33.07 33
GU91551120 33.14 46 GU92630108 34.33 33 GU95004206 33.21 28
GU91551120 33.14 50 GU92630110 33.17 18 GU95004206 34.26 14
GU91551131 33.14 34 GU92630206 33.08 5 GU95004206 34.27 27
GU91702355 34.22 3 GU92630206 33.11 38 GU95004208 33.01 49
GU92201070 33.04 26 GU92630206 33.17 26 GU95004208 33.03 16
GU92201417 34.33 13 GU92690073 33.14 12 GU95004208 33.03 26
GU92204220 33.19 16 GU92700073 33.11 26 GU95004208 33.09 46
GU92204221 33.18 2 GU92701120 33.11 18 GU95004208 33.17 4
GU92204230 33.10 14 GU92701120 33.14 9 GU95004208 34.27 5
GU92218424 34.33 7 GU92731090 34.22 15 GU95004210 33.10 3
GU92234717 34.33 8 GU92781062 33.07 17 GU95004210 33.17 15
06/05/2010 Page 7/58 EY



SP

GUO064 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

| Code |_DrawingNr. | Pos. | | Code |_DrawingNr. | Pos. | Code |_DrawingNr. | Pos. |

GU95004217 33.18 8 GU95187008 33.04 22 GU98054418 33.05 2
GU95007204 33.06 9 GU95500222 33.11 24 GU98054420 33.16 2
GU95007205 33.06 25 GU95500222 33.14 16 GU98054420 34.22 12
GU95007208 33.02 3 GU95500222 34.23 33 GU98054425 33.04 20
GU95007208 33.06 21 GU95500222 34.30 17 GU98054425 34.27 11
GU95007210 33.08 12 GU95510318 33.01 54 GU98054440 34.22 39
GU95007210 33.09 3 GU95512081 34.27 8 GU98054520 33.07 26
GU95021105 33.01 3 GU95512081 34.33 9 GU98054525 33.13 9
GU95021105 34.26 10 GU95740175 33.11 27 GU98054525 33.14 38
GU95021106 33.19 7 GU95740175 33.14 11 GU98072555 33.09 2
GU95021106 33.20 24 GU95770265 33.11 22 GU98074416 33.20 12
GU95021106 34.23 31 GU95770265 33.14 14 GU98074420 33.02 2
GU95021108 33.03 18 GU95770265 34.23 36 GU98200408 33.16 14
GU95021108 33.14 24 GU95780271 34.30 16 GU98200412 33.07 36
GU95021108 33.17 1 GU95980214 33.04 8 GU98202516 33.01 30
GU95021108 33.31 14 GU95980214 34.33 36 GU98202530 33.12 2
GU95021110 33.08 14 GU95980610 34.33 25 GU98230616 33.11 10
GU95021112 33.17 34 GU95990028 33.11 32 GU98230816 33.16 12
GU95021112 33.21 23 GU95990028 33.13 4 GU98230825 33.18 5
GU95028022 34.24 2 GU95990028 33.14 33 GU98230825 33.19 19
GU95028025 34.22 5 GU95990037 34.32 26 GU98250405 33.15 11
GU95100059 33.01 31 GU96508032 34.33 32 GU98260416 33.06 7
GU95100060 33.05 15 GU96508040 34.28 41 GU98290513 33.06 24
GU95100116 33.09 12 GU96508045 33.04 3 GU98310630 34.27 14
GU95100116 34.26 17 GU96508045 33.09 42 GU98326009 34.26 16
GU95100118 33.08 6 GU96508066 34.27 3 GU98326014 33.03 21
GU95100121 33.21 9 GU96508075 34.27 4 GU98326016 33.02 15
GU95100125 33.01 13 GU98052270 33.29 9 GU98326016 33.02 16
GU95100125 33.07 18 GU98052325 33.20 19 GU98326016 33.02 18
GU95100139 33.02 11 GU98052325 34.23 30 GU98326016 33.06 17
GU95100141 33.01 20 GU98052345 33.01 12 GU98326016 33.16 23
GU95100141 33.16 7 GU98052390 34.27 26 GU98610440 33.06 20
GU95100141 33.21 13 GU98052430 33.01 56 GU98610540 33.09 6
GU95100141 33.29 15 GU98052480 33.01 47 GU98612535 33.09 7
GU95100173 33.11 29 GU98052490 33.09 45 GU98620245 33.01 2
GU95100173 33.14 17 GU98052535 33.10 2 GU98620330 34.26 18
GU95100256 33.20 11 GU98052545 33.17 14 GU98620335 34.27 19
GU95100332 33.13 12 GU98053660 33.14 6 GU98620335 34.33 17
GU95100332 33.14 53 GU98053660 34.23 45 GU98620355 34.27 35
GU95100333 33.13 12 GU98054210 33.01 43 GU98620440 33.14 23
GU95100333 33.14 53 GU98054210 33.03 8 GU98622214 33.13 2
GU95100409 33.11 16 GU98054210 34.26 9 GU98622316 34.33 5
GU95100409 33.14 8 GU98054312 33.07 32 GU98622318 33.09 11
GU95100409 34.23 44 GU98054314 33.01 19 GU98622325 34.27 18
GU95100523 34.32 20 GU98054314 33.06 12 GU98622325 34.28 4
GU95100709 33.04 7 GU98054314 33.20 25 GU98622325 34.33 16
GU95100709 34.27 25 GU98054314 34.27 39 GU98622345 33.11 2
GU95100709 34.33 24 GU98054316 33.07 15 GU98622420 33.03 25
GU95120065 34.22 31 GU98054316 33.14 29 GU98622425 33.31 13
GU95120065 34.28 39 GU98054316 33.21 37 GU98622430 34.32 9
GU95120065 34.32 39 GU98054316 34.28 38 GU98622530 33.09 31
GU95120085 34.32 8 GU98054316 34.32 11 GU98623630 33.21 17
GU95120105 33.07 25 GU98054316 34.33 21 GU98623640 33.17 40
GU95129080 33.16 16 GU98054318 33.21 27 GU98692312 33.15 4
GU95129080 33.16 19 GU98054318 34.32 40 GU98820540 33.09 33
GU95129100 33.03 9 GU98054320 33.01 18 GU98822425 33.03 15
GU95129110 33.11 23 GU98054320 33.11 20 GU98822425 33.20 14
GU95129110 33.14 15 GU98054320 33.14 4 GU98823635 33.17 30
GU95129110 34.23 35 GU98054320 33.16 8 GU99105129 33.17 5
GU95129115 33.17 41 GU98054320 33.19 8 GU99200513 33.05 29
GU95129130 33.11 28 GU98054320 33.20 20

GU95129130 33.14 18 GU98054320 33.21 12

GU95129180 33.13 10 GU98054320 33.29 12

GU95129180 33.14 39 GU98054320 34.22 30

GU95129180 34.28 16 GU98054325 33.21 8

GU95184014 33.11 34 GU98054416 33.11 6

GU95187006 34.32 12 GU98054416 33.17 8

06/05/2010 Page 8/58 EY



Chassis prefix: ZGUVN
SP Engine prefix:

GUO64 - SP 11 1000 1983-1988

N

MOTO GUZZI

X101 \A FRAME
33.01
Battery
| Revision]H

| Pos. | Code | Descripion o] Variants
1 GU17712400 Bosch alternator 1
2 GU98620245 Hex socket screw M5X45 3
3 GU95021105 Notched washer 9
4 GU17712454 Repairing kit 1
6 GU17718350 HT cable 2
7 GU14717600 Cap 2
8 GU14717400 Sparkplug cap 2
9 GU30717010 Spark plug NGK BP6ES 2
10 GU14716503 Coil 2 Technical Specifications:See spare parts comm.n.028 of
1999[02899N]
12 GU98052345 Screw 2
13 GU95100125 Washer 2
14 GU91180718 Spacer 2
15 GU95000206 Washer 2
16 GU92630106 Nut M6x1 4
17 GU29703800 Voltage regulator BOSCH 1
18 GU98054320 Hex screw M6X20 1
19 GU98054314 Screw 1
20 GU95100141 Washer 6,4x12x1,2 2
21 GU93110060 Rubber spacer 2
22 GU31735360 Main switch 1
23 GU14712459 Screw 1
25 GU19707100 Cap 1
26 GU19733350 Protection 1
28 GU17704300 Bosch rectifier 1
29 GU14704205 Cover 2
30 GU98202516 Screw 4
31 GU95100059 Washer 5,25x14x1,5 2

06/05/2010 Page 9/58 P



e

MOTO GUZZI SP

GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101 \A FRAME

33.01

Battery

L Revisionl]

| Pos. |  Code | Descripion |aty] Variants
32 GU95000205 Washer 4
33 GU92602205 Nut 5
34 GU17748500 Wire 1
36 GU28707050 Battery holder 1
37 GU28704850 Fixing snap 1
38 GU14705500 Fixing snap 1
39 GU93180220 Plug 1
40 GU14748450 Wire 2
42 GU19732500 Starter relay 2
43 GU98054210 Screw 2
44 GU30730711 Starter motor Valeo 1
45 GU14730558 Switch assy 1
46 GU14730570 Starter motor revision kit 1
47 GU98052480 Screw 2
48 GU95000206 Washer 2
49 GU95004208 Washer 3
50 GU92602208 Nut M8X1,25 1
51 GU17715450 Contact breaker 1
52 GU14716400 Gasket 1
53 GU14716200 Gear 1
54 GU95510318 Pin 1
55 GU14715700 Plate 1
56 GU98052430 Hex screw M8x30 2
57 GU14615901 Washer 8,4X13X0,8 2
58 GU91180907 Spacer 2
59 GU14715420 Cover 1
60 GU14719800 Contact breaker rev.kit 1
61 GU28929940 Toolkit 1
06/05/2010 Page 10/58 P




SP

GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101 \A FRAME

33.01

Battery

L Revisionl]

| Pos. | Code | Descripon __|Qy| Variants

63 GU19741336 Ring nut 1

64 GU28704900 Battery fixing snap 1

06/05/2010 Page 11/58 P




"

MOTO GUZZI

SP
GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101 \A FRAME

33.02

Lower fairing

1

| Pos. | Code | Descripon oyl  Variants |
1 GU175708611 Front fairing support 1

2 GU98074420 Screw 2

3 GU95007208 Washer 2

4 GU17451750 Plate 1

8 GU175721611 LH front fairing support 1

9 GU17573860 Protection 2

10 GU90716104 Spacer 2

11 GU95100139 Washer 6,5X17X1.5 2

15 GU98326016 Screw 2

16 GU98326016 Screw 4

17 GU91551085 Rubber spacer 6

18 GU98326016 Screw 4

19 GU91180607 Spacer 4

20 GU17570563 LH clamp 1

06/05/2010 Page 12/58 P



Prmmm—“"

MOTO GUZZI

SP

GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101 \A FRAME

33.03

1

Body

| Pos. | Code | Description
1 GU281002001 Fuel tank 1
2 GU28103946 Tank cap 1
3 GU141040551 Tank cover, blank 1
4 GU14736856 Locks 1
5 GU18105001 Tab 1
6 GU19104950 Hose clamp 1
7 GU19104336 Rubber spacer 1
8 GU98054210 Screw 2
9 GU95129100 Spring washer 5,3X10X0,5 2
10 GU28917300 "Moto Guzzi" dataplate 2
11 GU17105460 RH fuel cock 1
12 GU17105461 LH fuel cock 1
13 GU14102600 Fixing snap 1
14 GU28468400 Support 1
15 GU98822425 Screw 2
16 GU95004208 Washer 2
17 GU91180804 Spacer 8,5x12x4 2
18 GU95021108 Spring washer 2
19 GU92781081 Nut 2
20 GU284726001 Rear fairing 1
21 GU98326014 Screw 2
22 GU93110060 Rubber spacer 2
23 GU28923400 "MotoGuzzi" dec. 1
24 GU28464301 Pillion grab bar 1
25 GU98622420 Screw 2
26 GU95004208 Washer 2
27 GU28460500 Seat assy 1
28 GU284762001 RH side cover 1
06/05/2010 Page 13/58 P



MOTO GUZZI

SP

GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

Body

X101 \A FRAME

33.03

1

| Pos. | Code | Description
29 GU284763001 LH side cover blank 1
31 GU39922200 Plate 8
32 GU91551082 Rubber spacer 4
34 GU28461300 Front saddle hinge 1
35 GU28461301 Rear bracket 1
36 GU28923340 Decal set 1
06/05/2010 Page 14/58



Chassis prefix: ZGUVN
SP Engine prefix:

GUO64 - SP 11 1000 1983-1988

Prmmm—“"

MOTO GUZZI

X101 \A FRAME
33.04
Rear bevel gear

1

181419

15 16 17:\@}@
. AR

A\

| Pos. | Code | Descripton ______|Qy| Variants
1 GU17350250 Transmission complete 1
2 GU28350345 Transmission box, blank 1
3 GU96508045 Stud bolt 8x46 4
4 GU14615901 Washer 8,4X13X0,8 4
5 GU92781081 Nut 4
6 GU28351260 Oil plug 1
7 GU95100709 Gasket 20,1x28x2 1
8 GU95980214 Qil level plug 2
9 GU10528900 Gasket 2
10 GU90403850 Gasket ring 1
11 GU12351100 Gasket ring 1
12 GU92254340 Roller bearing 40x55x17 1
13 GU30356760 Nut 1
14 GU92249227 Tap.roller bearing 25x5 2
15 GU18352400 Flange 1
16 GU90706584 Gasket 58,42x2,62 2
17 GU18355100 Spacer 1
18 GU12355202 Shim 0,1 mm 2
18 GU12355203 Shim 0,15 mm 2
19 GU19355320 Spacer 1 mm 2
19 GU19355322 Spacer 1,2 mm 2
19 GU19355325 Spacer 1,5 mm 2
20 GU98054425 Screw M8X25 8
21 GU61270300 Spring washer 8x15x0,3 8
22 GU95187008 Plate 8
23 GU17350400 Flange 1
24 GU17350700 Gasket 2
25 GU17355400 Spacer 0,8 mm 1

06/05/2010 Page 15/58 P



.

MOTO GUZZI

SP

GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101 \A FRAME

33.04

1

Rear bevel gear

g

181419 _

15 16 17%@5@

m Variants
GU17355402 Spacer 0,9 mm

25 GU17355404 Spacer 1 mm 1

25 GU17355406 Spacer 1,1 mm 1

25 GU17355408 Spacer 1,2 mm 1

25 GU17355410 Spacer 1,3 mm 1

25 GU17355412 Spacer 1,5 mm 1

26 GU92201070 Ball bearing 70x110x13 1

27 GU90407085 Gasket ring 1

28 GU17351400 Drive flange 1

29 GU17354650 Bevel gear Z=7/33 1

30 GU12356300 Screw 8

31 GU12356400 Safety plate 4

32 GU28555200 Pin 1

33 GU39616800 Plug 1

06/05/2010 Page 16/58 P




N

MOTO GUZZI

SP
GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101 \A FRAME

33.05

Dashboard

m Description Variants
2 GU98054418 Screw 2
3 GU95000208 Washer 2
4 GU28760410 Speedometer transmission 1
5 GU17761560 Speedometer 1
6 GU14769200 Gear Z=14 1
7 GU28768150 Rev counter transmission 1
8 GU17762200 Sheath 2
9 GU17767260 Tachometer 1
10 GU18745701 Switch 1
12 GU29783061001 Clock assy. 1
13 GU17765560 Rubber spacer 10
14 GU17783960 Rubber spacer 6
15 GU95100060 Washer 5
20 GU93450140 Lamp 12V-1,2W 8
22 GU14768650 Lampholder 4
23 GU93450120 Lamp 12v-3w 4
24 GU14765355 Plate 1
25 GU95001206 Washer 2
26 GU14762510 Gear Z5/11 1
27 GU12763300 Pinion Z5 1
29 GU99200513 Self-tap screw 2
30 GU28764940 Plate 1
32 GU49609601 Hose clamp 2,4x92 4

06/05/2010 Page 17/58 P




"

MOTO GUZZI

SP
GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101 \A FRAME

33.06

Windshield

1

| Pos. |  Code | Descripon  Jaty|  Varants |
3 GU17578960 Gasket 1
4 GU39917300 Name plate Moto Guzzi 1
5 GU14105100 Clip 2
7 GU98260416 Screw 8
8 GU14577850 Washer 8
9 GU95007204 Washer 8
10 GU92630104 Nut M4x0,7 8
12 GU98054314 Screw 1
13 GU95000206 Washer 1
14 GU91180608 Spacer 1
15 GU91551085 Rubber spacer 11
17 GU98326016 Screw 10
19 GU17578661 LH front fairing support 1
20 GU98610440 Screw 2
21 GU95007208 Washer 2
22 GU91180607 Spacer 8
23 GU17769861 Rearview mirror 2
24 GU98290513 Screw 4
25 GU95007205 Washer 4
26 GU90706035 O-ring 8
06/05/2010 Page 18/58 P



Prmmm—“"

MOTO GUZZI

SP
GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101 \A FRAME

33.07

1

Headlight

| Pos. |  Code | Descripon  Jaty|  Varants |
1 GU28740533 Headlight 1
2 GU93450119 Lamp 12V-4W 1
3 GU93450231 Lamp 12V 45/40W 1
8 GU61013800 Special washer 2
9 GU28750645 Front turn indicator 2
10 GU93450129 Lamp 12V-10W 4
11 GU14609650 Hose clamp 3,6x20,6 20
12 GU49609601 Hose clamp 2,4x92 4
13 GU28743761 Bass horn 1
14 GU28743760 Treble horn 1
15 GU98054316 Hex screw M6X16 2
16 GU95000206 Washer 4
17 GU92781062 Nut 2
18 GU95100125 Washer 2
24 GU17740405 Lampholder 1
25 GU95120105 Washer 1
26 GU98054520 Screw 1
28 GU19740404 Rear cap plug 1
29 GU17740364 Main switch 1
30 GU17740364 Main switch 1
32 GU98054312 Screw 4
33 GU95004206 Washer 6,15x11x0,8 4
35 GU17571665 Front turn signal guard 2
36 GU98200412 Screw 4
37 GU95004204 Washer 4
38 GU17750765 Gasket 2
06/05/2010 Page 19/58 P



Chassis prefix: ZGUVN
SP Engine prefix:

GUO64 - SP 11 1000 1983-1988

N

MOTO GUZZI

X101 \A FRAME
33.08
Taillight

1

| Pos. | Code | Descripion o] Variants
1 GU27740985 Taillight 1
2 GU93450224 Lamp 12V/5-21W 2
4 GU28439800 Gasket 2
5 GU92630206 Nut M6x1 2
6 GU95100118 Washer 6,2X18X1 2
7 GU91180607 Spacer 2
8 GU91551085 Rubber spacer 2
9 GU93450129 Lamp 12V-10W 4
10 GU28753750 Turn indicator lens 4
11 GU28751750 Rear turn indicator supp. 2
12 GU95007210 Washer 2
13 GU91181004 Spacer 2
14 GU95021110 Notched washer 2
15 GU92602410 Nut 2
16 GU28751650 Rear turn indicator 2
17 GU14609650 Hose clamp 3,6x20,6 20
18 GU49609601 Hose clamp 2,4x92 4

06/05/2010 Page 20/58 P



Chassis prefix: ZGUVN
SP Engine prefix:

GUO64 - SP 11 1000 1983-1988

P\

MOTO GUZZI

X101 \A FRAME
33.09
Front fork

1

5 4145504544

%ﬁ;ﬂf%@

19 1817

| Pos. | Code | Description
1 GU28494010 Lower fork plate 1
2 GU98072555 Hex screw M10X55 2
3 GU95007210 Washer 2
4 GU91181016 Spacer 2
5 GU28493100 Fork upper plate 1
6 GU98610540 Screw 2
7 GU98612535 Screw 1
8 GU18516660 Steering lock bush 1
9 GU285225401 RH sleeve 1
10 GU285226401 LH sleeve 1
11 GU98622318 Hex socket screw M6X18 2
12 GU95100116 Washer 6,25x10x1,5 2
13 GU28525440 Sleeve 2
14 GU90403857 Qil seal 2
15 GU28524500 Dust cover 2
17 GU28528250 Air valve 1
18 GU28556350 Copper washer 1
19 GU28529650 Pipe 1
20 GU28526540 Cup 2
21 GU90706282 Gasket ring 2
24 GU28526940 Fork spring 2
25 GU28527940 Spring guide 2
26 GU28526640 Lower spring 2
31 GU98622530 Screw 2
32 GU10528900 Gasket 2
33 GU98820540 Screw 2
34 GU92781100 Nut 2
35 GU28496140 RH headlight supp. 1

06/05/2010 Page 21/58 P



Chassis prefix: ZGUVN
SP Engine prefix:

GUO64 - SP 11 1000 1983-1988

MOTO GUZZI

X101 \A FRAME
33.09
Front fork

1

19 1817

| Pos. | Code | Description
36 GU28496240 LH headlight supp. 1
37 GU28492700 Ring 4
38 GU18513460 Plug 1
39 GU18513560 Stem plug washer 1
40 GU92630106 Nut M6x1 2
41 GU17500200 Handlebar collar 2
42 GU96508045 Stud bolt 8x46 2
44 GU92602208 Nut M8X1,25 2
45 GU98052490 Screw m8x90 2
46 GU95004208 Washer 4
47 GU92602208 Nut M8X1,25 2
48 GU28527540 End stop 2
49 GU20527620 Bush 2
50 GU91180812 Spacer 2

06/05/2010 Page 22/58 P



Prmmm—“"

MOTO GUZZI

SP
GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101 \A FRAME

33.10

1

Swing arm

| Pos. |  Code | Descripon  Jaty|  Varants |
1 GU28540200 Swing arm 1
2 GU98052535 Screw 1
3 GU95004210 Washer 10,2x18x2 1
4 GU14547800 Nut 2
5 GU12547200 Spacer 2
6 GU14547001 Pin 2
7 GU90403040 Gasket ring 2
8 GU92249217 Bearing 2
9 GU18548000 Protection collar 1
10 GU12548401 Clamp 1
11 GU12548201 Hose clamp 62/82 mm 1
12 GU30328031 Coupling 1
13 GU90272062 Circlip 1
14 GU92204230 Ball bearing 30x62x16 1
15 GU29541850 Pin 1
16 GU28326350 Drive shaft 1
17 GU12327700 Hose 1
18 GU90271020 Snap ring 3
19 GU14498550 Plug 1
20 GU93180105 Plug 2
21 GU90706584 Gasket 58,42x2,62 1
06/05/2010 Page 23/58 P



Chassis prefix: ZGUVN
SP Engine prefix:

GUO64 - SP 11 1000 1983-1988

MOTO GUZZI

X101 \A FRAME
33.11
Rear brake m.cyl. mod.group

1

1.2,3.4,5
6,7,8 10,11,
30,37,38,39, 41

m
1 GU30666960 Rear master cylinder

2 GU98622345 Screw 2
3 GU14217901 Washer 6,4x10x0,7 2
4 GU91180718 Spacer 2
5 GU28666748 Support plate 1
6 GU98054416 Hex screw M8X16 2
7 GU14615901 Washer 8,4X13X0,8 2
8 GU30665000 Brake oil tank 1
9 GU30661100 Tank cover 1
10 GU98230616 Screw 1
11 GU91180607 Spacer 1
12 GU28676548 Brake lever 1
13 GU28252010 Bush 1
14 GU14251001 Rubber spacer 1
15 GU30252360 Screw 1
16 GU95100409 Washer 2
17 GU17093850 Cap 1
18 GU92701120 Nut 1
19 GU90706108 O-ring 2
20 GU98054320 Hex screw M6X20 1
21 GU92602206 Nut 1
22 GU95770265 Pin 1
23 GU95129110 Washer 1
24 GU95500222 Split pin 2
25 GU28675048 Change gear tie rod compl. 1
26 GU92700073 Nut 1
27 GU95740175 Fork 1
28 GU95129130 Spring washer 1

06/05/2010 Page 24/58 P



Chassis prefix: ZGUVN
SP Engine prefix:

GUO64 - SP 11 1000 1983-1988

MOTO GUZZI

X101 \A FRAME
33.11
Rear brake m.cyl. mod.group

1

1.2,3.4,5
6,7,8 10,11,
30,37,38,39, 41

m
GU95100173 Washer 7,5x13x1
30 GU00823950050 Qil pipe 1
31 GU28658500 Divider-pump pipe 1
32 GU95990028 Qil pipe screw * 2
33 GU25656100 Gasket 5
34 GU95184014 Safety plate 1
35 GU63657000 Switch 1
36 GU12735100 Cap 1
37 GU91551085 Rubber spacer 1
38 GU92630206 Nut M6x1 1
39 GU19157800 Hose clamp 2
40 GU19659500 Pump connection overhaul unit 1
41 GU28675148 Tie rod 1
42 GU28999648 Rear brake master cyl.kit 1

06/05/2010 Page 25/58 P



Prmmm—“"

MOTO GUZZI

SP
GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101 \A FRAME

33.12

Electrical system

L Revisionl]

| Pos. | Code | Description
1 GU17743000 Rubber fuse box 1
2 GU98202530 Screw 2
3 GU17743100 Cover 1
4 GU95000205 Washer 2
5 GU92630105 Nut 2
6 GU17742550 Fuse 16A 6
7 GU28747140 Electrical system 1
8 GU19732400 Connector 1
9 GU14756152 Connector 1
10 GU28727200 Resistance 1
11 GU28747240 Wiring 1
12 GU14756251 Connector 15 vie 1
13 GU17756000 Cap 1
14 GU14747455 Headlight wiring w/harness 1
15 GU17755860 4-way connector 1
16 GU17755760 Cap 1
17 GU28747350 Taillight wiring harn. 1
18 GU14609650 Hose clamp 3,6x20,6 32
19 GU49609601 Hose clamp 2,4x92 3
20 GU28726300 Alternator-regulator wiring 1
21 GU61712500 Connector 3 vie 2
22 GU61712600 Connector 1
23 GU17750520 Flasher unit 2
24 GU17751200 Block 1
25 GU17750400 Plate 1
26 GU12735100 Cap 1
27 GU12717600 Cap 1
28 GU17756160 4-way connector 1
06/05/2010 Page 26/58 P



SP

GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101 \A FRAME

33.12

Electrical system

L Revisionl]

| Pos. | Code | Description
29 GU17756060 Cap 1
30 GU65723001 Connector 9 vie 2
33 GU18720150 Wiring 1

06/05/2010 Page 27/58 P



N

MOTO GUZZI

SP
GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101 \A FRAME

3.3

1

RH Front brake system

m Description Variants
1 GU28660200 Front master cilinder 1
2 GU98622214 Screw 2
3 GU28657140 Front brake hose 1
4 GU95990028 Qil pipe screw * 1
5 GU25656100 Gasket 3
6 GU28655700 Brake fluid pipe guide 1
7 GU91551120 Ring 1
8 GU28653001 RH front brake caliper 1
9 GU98054525 Screw 2
10 GU95129180 Washer 10,5X18X0,8 2
11 GU14498550 Plug 2
12 GU95100332 Clearance washer 0,5 mm 4
12 GU95100333 Clearance washer 0,8 mm 4
13 GU28661100 Cover 1
14 GU28659300 Brake mast.cyl rev. kit 1
15 GU17654760 Brake caliper cover 1
16 GU28654601 Pads (pair) Frendo 222 1
17 GU17659260 Bleeder+cap 1
18 GU14659100 Pins+Caliper springs 1
19 GU14659000 Brake caliper rev. kit 1

06/05/2010 Page 28/58 P




N

MOTO GUZZI

SP
GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101 \A FRAME

33.14

1

Front LH/rear brake system

| Pos. | Code | Descripion o] Variants
1 GU28676548 Brake lever 1
2 GU17252050 Bush 1
3 GU14251001 Rubber spacer 1
4 GU98054320 Hex screw M6X20 1
5 GU92602206 Nut 1
6 GU98053660 Screw 1
7 GU94322185 Spring 1
8 GU95100409 Washer 2
9 GU92701120 Nut 1
10 GU17675050 Change gear tie rod compl. 1
11 GU95740175 Fork 1
12 GU92690073 Nut 1
13 GU17675150 Tie rod 1
14 GU95770265 Pin 1
15 GU95129110 Washer 1
16 GU95500222 Split pin 2
17 GU95100173 Washer 7,5x13x1 1
18 GU95129130 Spring washer 1
20 GU18667450 Pump cover 1
21 GU17667551 Pump control lever 1
22 GU17667651 Spring 1
23 GU98620440 Screw M8X40 1
24 GU95021108 Spring washer 2
25 GU92602208 Nut M8X1,25 2
27 GU63657000 Switch 1
28 GU25656100 Gasket 9
29 GU98054316 Hex screw M6X16 3
30 GU95000206 Washer 2
06/05/2010 Page 29/58 P




"

MOTO GUZZI

SP
GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101 \A FRAME

33.14

Front LH/rear brake system

1

| Pos. | Code | Descripion o] Variants
31 GU28658500 Divider-pump pipe 1
32 GU28657500 Brake hose 1
33 GU95990028 Oil pipe screw * 4
34 GU91551131 Rubber spacer 1
35 GU28415500 Plate 1
36 GU12735100 Cap 1
37 GU28653001 RH front brake caliper 1
38 GU98054525 Screw 4
39 GU95129180 Washer 10,5X18X0,8 4
40 GU14498550 Plug 4
41 GU28635800 Rear brake caliper support 1
42 GU28658700 Pipe 1
43 GU17659650 Piston ring 2
44 GU14609650 Hose clamp 3,6x20,6 3
45 GU28659700 Cable-guide 1
46 GU91551120 Ring 1
47 GU95000206 Washer 2
48 GU92630106 Nut M6x1 1
49 GU28655700 Brake fluid pipe guide 1
50 GU91551120 Ring 1
51 GU28658840 Flexible pipe 1
52 GU28652301 Brake caliper 1
53 GU95100332 Clearance washer 0,5 mm 4
53 GU95100333 Clearance washer 0,8 mm 4
54 GU17659350 Pump revision kit 1
55 GU14659450 Pads kit 1
56 GU17654760 Brake caliper cover 2
57 GU28654601 Pads (pair) Frendo 222 2
06/05/2010 Page 30/58 P




MOTO GUZZI

SP
GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101 \A FRAME

33.14

Front LH/rear brake system

1

| Pos. | Code | Descripton ___|Qy| Variants

58 GU14659000 Brake caliper rev. kit 1

59 GU14659100 Pins+Caliper springs 1

60 GU17659260 Bleeder+cap 1

61 GU28659740 Eyelet 2

06/05/2010 Page 31/58 P




N

MOTO GUZZI

SP
GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101 \A FRAME

3.5

1

Handlebar - Controls

| Pos. | Code | Descripion o] Variants
1 GU28600341 Handlebar 1

2 GU28738040 LH lights selector 1

3 GU28750340 RH lights selector 1

4 GU98692312 Hex socket screw M6x12 2

5 GU28605400 Front brake lever 1

7 GU28741100 Brake light switch 1

8 GU28605500 Clutch lever control 1

9 GU28603860 Throttle body 1

10 GU28603600 Cover 1

11 GU98250405 Screw 1

12 GU14603500 RH hand grip 1

13 GU14603000 LH hand grip 1

14 GU28605100 Nut 1
06/05/2010 Page 32/58 P




Chassis prefix: ZGUVN
SP Engine prefix:

GUO64 - SP 11 1000 1983-1988

Prmmm—“"

MOTO GUZZI

X101 \A FRAME
33.16
Mudguards

1

| Pos. | Code | Description
1 GU284344001 Front mudguard 1
2 GU98054420 Hex screw M8X20 4
3 GU95000208 Washer 4
4 GU61270300 Spring washer 8x15x0,3 4
5 GU14438750 Splash guard 1
6 GU93110060 Rubber spacer 8
7 GU95100141 Washer 6,4x12x1,2 4
8 GU98054320 Hex screw M6X20 2
9 GU92630106 Nut M6x1 4
10 GU28437010 Rear mudguard 1
11 GU274366201 Plate 1
12 GU98230816 Screw 4
13 GU284746001 Plate holder support 1
14 GU98200408 Screw 4
15 GU95000204 Washer 4
16 GU95129080 Washer 4
17 GU92602204 Nut 4
18 GU28745800 Rear reflector 1
19 GU95129080 Washer 2
20 GU92602204 Nut 2
21 GU93301313 U-bolt 2
22 GU28438000 Plate 2
23 GU98326016 Screw 2
24 GU93110060 Rubber spacer 2
25 GU92630106 Nut M6x1 2

06/05/2010 Page 33/58 P



Prmmm—“"

MOTO GUZZI

SP
GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101 \A FRAME

33.17

1

Foot rests - Lateral stand

| Pos. |  Code | Descripon  Jaty|  Varants |
1 GU95021108 Spring washer 2
2 GU92602208 Nut M8X1,25 4
4 GU95004208 Washer 7
5 GU99105129 Pin 1
6 GU17434060 Spring 2
7 GU14418200 Plate 1
8 GU98054416 Hex screw M8X16 5
9 GU30430310 Central stand 1
10 GU14433200 LH plate 1
11 GU14432900 RH plate 1
12 GU12434001 Lateral stand spring 2
13 GU14433500 LH bush 2
14 GU98052545 Screw 2
15 GU95004210 Washer 10,2x18x2 2
16 GU14433400 Spring washer 19x34x1,5 2
17 GU28441810 LH Foot rests 1
18 GU92630110 Nut M10X1,5 2
19 GU17420350 RH craddle arm 1
20 GU174221501 LH craddle arm 1
21 GU14423800 Rubber spacer 1
22 GU28443510 RH foot rest support 1
23 GU28446010 LH footrest support 1
24 GU28440710 Front RH footrest 1
25 GU28443201 Rubber pedal 2
26 GU92630206 Nut M6x1 4
27 GU28442200 Screw 4
28 GU28442310 Rear footrest 2
29 GU17432761 Plate 1
06/05/2010 Page 34/58 P



MOTO GUZZI

SP
GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101 \A FRAME

33.17

1

Foot rests - Lateral stand

| Pos. [ Code |  Descripon Jaty|  varamts |
30 GU98823635 Screw 2

31 GU13432640 Rubber pedal 1

32 GU92602512 Low nut M12x1,25 2

33 GU92602312 Nut 6

34 GU95021112 Notched washer 4

35 GU14429500 Pin 1

36 GU14429600 Screw 1

37 GU14429900 LH outer spacer 2

38 GU14429800 Spacer 2

39 GU95000213 Washer 4

40 GU98623640 Screw M12X40 2

41 GU95129115 Washer 2

42 GU92630108 Nut 1

43 GU17444250 Plate 2
06/05/2010 Page 35/58 P



MOTO GUZZI

SP
GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101 \A FRAME

.18

1

Front wheel

m Description Variants
1 GU28610300 Front wheel 1
2 GU92204221 Bearing 2
3 GU17615360 Bearing internal spacer 1
4 GU28613300 Brake disc 2
5 GU98230825 Screw 10
6 GU28616300 Spacer 1
7 GU28614100 Front wheel spindle 1
8 GU95004217 Washer 17X27X2 1
9 GU92602516 Nut M16X1,5 1
10 GU14616150 Counterweight 4
11 GU62616800 Plug 2
06/05/2010 Page 36/58 P




Chassis prefix: ZGUVN
SP Engine prefix:

GUO64 - SP 11 1000 1983-1988

MOTO GUZZI

X101 \A FRAME
3319
Rear wheel

m
1 GU28630642 Rear wheel
2 GU62616800 Plug 2
3 GU92602316 Nut M6X1,5 1
4 GU14634400 Washer 1
5 GU17634150 Spacer 1
6 GU28633300 Rear wheel spindle 1
7 GU95021106 Notched washer 3
8 GU98054320 Hex screw M6X20 3
9 GU14335650 Flange 1
10 GU14335350 Ring 1
11 GU14335203 Flexible coupling disc 1
12 GU01336800 Rubber cush drive hub 12
13 GU90706490 O-ring 1
14 GU90271055 Circlip 1
15 GU14634050 Bearing internal spacer 1
16 GU92204220 Ball bearing 20X47X14 2
17 GU14632250 Hub 1
18 GU14616150 Counterweight 4
19 GU98230825 Screw 5
20 GU28613300 Brake disc 1

06/05/2010 Page 37/58 P



SP

S GUO064 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101 \A FRAME

33.20

1

Rear shock absorber

' 24
25 19__%

m Variants
2 GU92249225 Tap.roller bearing

3 GU14494600 Cup 1
4 GU14516700 Clearance washer 1
5 GU14517000 Dust cover 1
7 GU28556150 Pipe 1
8 GU28556250 Air valve 1
9 GU28556450 Bored screw 1
10 GU28556350 Copper washer 4
11 GU95100256 Washer 2
12 GU98074416 Screw 2
13 GU95000208 Washer 2
14 GU98822425 Screw 2
15 GU14551655 Silent-block 4
16 GU93180206 Rubber spacer 2
17 GU17530260 Steering shock absorber 1
19 GU98052325 Screw 1
20 GU98054320 Hex screw M6X20 1
21 GU95000206 Washer 1
22 GU92630106 Nut M6x1 1
23 GU285289501 Plate 1
24 GU95021106 Notched washer 2
25 GU98054314 Screw 2
06/05/2010 Page 38/58 P




Chassis prefix: ZGUVN
SP Engine prefix:

GUO64 - SP 11 1000 1983-1988

Prmmm—“"

MOTO GUZZI

X101 \A FRAME
33.21
Frame

1

m Description Variants
1 GU28400145 Frame 1
2 GU28782550 Steering lock 1
3 GU93180080 Plug 4
4 GU35782780 Saddle lock 1
5 GU35782880 Threaded pin 1
6 GU28424800 Plate 1
7 GU17424150 Coil support plate 1
8 GU98054325 Screw 2
9 GU95100121 Washer 5,3x10x0,5 2
10 GU95000206 Washer 2
11 GU92630106 Nut M6x1 2
12 GU98054320 Hex screw M6X20 3
13 GU95100141 Washer 6,4x12x1,2 2
14 GU93110060 Rubber spacer 2
15 GU95000206 Washer 2
16 GU92630106 Nut M6x1 2
17 GU98623630 Hex socket screw M12X30 2
18 GU14103800 Drift 2
19 GU91551082 Rubber spacer 2
20 GU17478550 LH pin 2
21 GU95000206 Washer 2
22 GU92630106 Nut M6x1 2
23 GU95021112 Notched washer 2
24 GU92602312 Nut 2
25 GU91180605 Spacer 2
26 GU39103500 Disc 2
27 GU98054318 Screw 2
28 GU95004206 Washer 6,15x11x0,8 2

06/05/2010 Page 39/58 P



Chassis prefix: ZGUVN
SP Engine prefix:

GUO64 - SP 11 1000 1983-1988

MOTO GUZZI

X101 \A FRAME
33.21
Frame

1

m Description Variants
29 GU92630106 Nut M6x1 2
30 GU39103400 Drift 2
31 GU93301313 U-bolt 2
32 GU17489645 Vibration-damping rubber 2
33 GU28109040 Drift 2
34 GU14609650 Hose clamp 3,6x20,6 3
35 GU14716750 Plate 1
37 GU98054316 Hex screw M6X16 1
38 GU95000206 Washer 1
39 GU92630106 Nut M6x1 1
40 GU28438900 Rubber spacer 4

06/05/2010 Page 40/58 P



N

MOTO GUZZI

SP

GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101 \A FRAME

33.29

Air filter

| Pos. | Code | Description
1 GU14115401 Plate 1
2 GU12548401 Clamp 2
3 GU14114460 Carburettor flange 2
4 GU28157850 Hose clamp 1
5 GU28113450 Filter cover 1
6 GU28114050 Air filter support 1
7 GU28113650 Air filter 1
8 GU28114350 Air box 1
9 GU98052270 Screw 2
10 GU95000205 Washer 2
11 GU92630105 Nut 2
12 GU98054320 Hex screw M6X20 1
13 GU91551085 Rubber spacer 1
14 GU91180607 Spacer 1
15 GU95100141 Washer 6,4x12x1,2 1
16 GU92630106 Nut M6x1 1
17 GU28157050 Pipe 1
18 GU28157950 Hose clip 12,5x8 2
19 GU28157750 Hose clip d.26x0,8 2
06/05/2010 Page 41/58 P



Chassis prefix: ZGUVN
SP Engine prefix:

GUO64 - SP 11 1000 1983-1988

Prmmm—“"

MOTO GUZZI

X101 \A FRAME
3331
Exhaust unit
| Revision]H

| Pos. | Code | Description
1 GU14120901 RH exhaust pipe 1
2 GU14120906 LH exhaust pipe 1
3 GU14121200 Spacer 2
4 GU17121061 Flange 2
5 GU14615901 Washer 8,4X13X0,8 4
6 GU92781081 Nut 4
7 GU90718370 Gasket 2
8 GU17123962 Expansion chamber 1
9 GU29123000 RH silencer 1
10 GU29122900 LH silencer 1
11 GU14126900 Hose clamp 2
12 GU14123400 Hose clamp 2
13 GU98622425 Hex socket screw M8X25 2
14 GU95021108 Spring washer 4
15 GU92602208 Nut M8X1,25 6
16 GU19128660 RH plate 1
17 GU19128760 LH plate 1
18 GU61270300 Spring washer 8x15x0,3 2

06/05/2010 Page 42/58 P



Prmmm—“"

MOTO GUZZI

SP
GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101\ ENGINE

34.22

1

Drive shaft

| Pos. | Code | Description
1 GU18064204 Drive shaft 1
2 GU12065400 Plug 1
3 GU91702355 Transmission key 1
4 GU14072001 Pinion 1
5 GU95028025 Safety washer 1
6 GU93601026 Ring nut 1
7 GU17067050 Flywheel 1
8 GU14615901 Washer 8,4X13X0,8 6
9 GU12067701 Screw M8X25 6
10 GU17067900 Chain ring 1
11 GU14615901 Washer 8,4X13X0,8 8
12 GU98054420 Hex screw M8X20 8
13 GU30061500 Connecting rod 2
14 GU91112128 Bush 2
15 GU92731090 Self-locking nut 4
16 GU30062260 Screw 4
17 GU30062000 Bearing half-shell 4
17 GU30062001 Bearing half-shell 0,254 mm 4
17 GU30062002 Bearing half-shell 0,508 mm 4
17 GU30062003 Bearing half-shell 0,762 mm 4
18 GU29060400 Piston 2
19 GU14060760 Piston ring 2
20 GU18060950 Piston ring 2
21 GU14061060 Qil scraper ring 2
22 GU13061260 Piston pin 2
23 GU27061385 Stop ring 4
25 GU18060601 Piston rings set 2
26 GU37045006 Rocker arm rod 4
06/05/2010 Page 43/58 P



Chassis prefix: ZGUVN
SP Engine prefix:

GUO64 - SP 11 1000 1983-1988

[ —

MOTO GUZZI

X101\ ENGINE
34.22
Drive shaft

1

| Pos. | Code | Description
27 GU17045860 Tappet 4
28 GU14053301 Camshaft 1
29 GU12054000 Flange 1
30 GU98054320 Hex screw M6X20 3
31 GU95120065 Washer 6,5x11x2 3
32 GU13054502 Timing system gear 1
33 GU14234600 Pin 1
34 GU14433400 Spring washer 19x34x1,5 1
35 GU92602518 Nut M18X1,5 1
36 GU28058060 Chain 1
37 GU30057810 Chain tensioner 1
38 GU91180915 Spacer 2
39 GU98054440 Screw 2
40 GU61270300 Spring washer 8x15x0,3 2

06/05/2010 Page 44/58 ?



Chassis prefix: ZGUVN
SP Engine prefix:

GUO64 - SP 11 1000 1983-1988

MOTO GUZZI

X101\ ENGINE
34.23
Driven shaft

1

50 18 511716 14

13 50‘12
81250"11 10

| Q&_
1 gt

m
1 GU14213612 Driven shaft

2 GU14217410 Nut 1
3 GU43083810 Shim 17,25x27x0,5 4
4 GU14215400 Clearance washer 17,1x30 1
5 GU14215110 Gear 4a Z=20 1
6 GU92259017 Ring 4a 1
7 GU92251022 Roller cage 4a A.S. 1
8 GU14231012 Sliding sleeve 3a-4a 1
9 GU14232512 Hose 1
10 GU14218011 Washer 25x40x3 1
11 GU14214810 Gear 3a Z=22 1
12 GU14213001 Bush 1a-2a-3a AS 3
13 GU14214510 Gear 2a 7=25 1
14 GU14219310 Nut 1
15 GU92295702 Ball 1
16 GU14217300 Washer 22,1x32x2 1
17 GU14215213 Gear 5a AS 7=21 1
18 GU14214210 Gear 1a 7=28 1
19 GU14230711 Sliding sleeve 1a-2a 1
20 GU14234405 Shift cam 1
21 GU14235500 Washer 8,2x28x1 1
22 GU55235000 Shim 0,6 mm 3
22 GU55235001 Shim 0,8 mm 3
22 GU55235002 Shim 1 mm 3
22 GU55235003 Shim 1,2 mm 3
23 GU14234300 Rod 1
24 GU14234600 Pin 4
25 GU14232400 Rod 1

06/05/2010 Page 45/58 P



Chassis prefix: ZGUVN
SP Engine prefix:

GUO64 - SP 11 1000 1983-1988

MOTO GUZZI

X101\ ENGINE
34.23
Driven shaft

1

50 18 511716 14

13 50‘12
81250"11 10

| Q&_
1 gt

m
GU14230501 Fork 1a-2a-3a-4a
27 GU14231201 Fork 5a 1
28 GU28236260 Preselection complete 1
29 GU28238261 Spring 1
30 GU98052325 Screw 1
31 GU95021106 Notched washer 1
32 GU18258201 Lever 1
33 GU95500222 Split pin 1
34 GU92630106 Nut M6x1 1
35 GU95129110 Washer 2
36 GU95770265 Pin 1
37 GU12626800 Fork 1
38 GU92602206 Nut 1
39 GU18257801 Fork 1
40 GU14251001 Rubber spacer 1
41 GU30250810 Gear lever 1
42 GU17252050 Bush 1
43 GU92602512 Low nut M12x1,25 1
44 GU95100409 Washer 2
45 GU98053660 Screw 1
46 GU90706219 O-ring 21,95x1,78 1
47 GU18258101 Ball joint 1
48 GU61013800 Special washer 1
49 GU94322185 Spring 1
50 GU92251030 Roller cage 30x35x13 3
51 GU90706203 0-ring 20,24X2,62 1

06/05/2010 Page 46/58 P



Prmmm—“"

MOTO GUZZI

SP
GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101\ ENGINE

34.24

1

Gear box

1 2 a
| Pos. |  Code | Descripon  Jaty|  Varants |
1 GU93601022 Ring nut 1
2 GU95028022 Washer 22x20x3,9 1
3 GU14081811 Clutch gearing 1 Technical Specifications:Exhausted[E], Order
000299993500[01]
4 GU90706235 O-ring 23,52x1,78 1
5 GU14210702 Clutch shaft 1
6 GU90706203 O-ring 20,24X2,62 1
7 GU14218401 Qil-spreading washer 25,1x36x0,5 1
8 GU14211110 Gear Z=17 1
9 GU14211201 Hose 1
10 GU13211500 Belleville spring 1
11 GU14211600 Disc 1
12 GU12211700 Half ring 2
13 GU14219401 Spacer 1
14 GU14210513 Primary gear shaft 1
15 GU18211050 Thrust washer sp.2 1
15 GU18211051 Thrust washer sp.2,1 1
15 GU18211052 Thrust washer sp.2,2 1
15 GU18211054 Thrust washer sp.2,4 1
16 GU92258525 Roller bearing 1
17 GU14212013 Gear 5a 7=28 1
18 GU92296750 Roller 1
19 GU94321051 Spring 1
20 GU92251030 Roller cage 30x35x13 1
21 GU14212210 Bush 5a AP 1
22 GU14231510 Sliding sleeve 5a 1
06/05/2010 Page 47/58 P



Prmmm—“"

MOTO GUZZI

SP
GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101\ ENGINE

3.5

1

Carburettor-spare parts

*

S

\

\

I

(4]
&
C@@éﬂ@«m:ﬂ@n(ﬂ.

| Pos. | Code | Description
22 GU17939950 Carburettor gasket kit 1
24 GU12937200 Wire tensioner screw 2
25 GU12937300 Nut 2
26 GU13937900 Screw 1
27 GU17937450 Starter device cover 1
29 GU13937600 Spring 1
30 GU13937800 Starter valve 1
31 GU13936200 Adj.min.eng.speed screw 1
32 GU13936300 Spring 1
33 GU13936600 Gas valve adjuster screw 1
34 GU13936700 Spring 1
36 GU13932900 Washer 2
48 GU17939000 Piston 1
53 GU18935750 Main jet 125 1
59 GU66935910 Idle jet 50 1
60 GU13934800 Jet Needle 1
61 GU13934600 Fuel pipe union cap 1
62 GU43934000 Fuel filter 1
63 GU10934900 Cap fixing screw 1
65 GU14933000 Float 1
66 GU13933100 Float pin 1
06/05/2010 Page 48/58 P



MOTO GUZZI

SP

GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101\ ENGINE
34.26
Carburettors

7
m Variants

2 GU18112651 Carburettor LH

3 GU28117500 Throttle cable 2
4 GU28135640 Starter command support 1
5 GU29114400 Reduction 2
6 GU17133151 Starter lever 1
7 GU17133550 LH choke cable 1
8 GU17133560 RH choke cable 1
9 GU98054210 Screw 1
10 GU95021105 Notched washer 1
11 GU29106500 Fuel pipe 1
12 GU61108400 Hose clamp 4
13 GU29115000 Intake manifold 2
14 GU95004206 Washer 6,15x11x0,8 6
15 GU14115550 Gasket 2
16 GU98326009 Screw 2
17 GU95100116 Washer 6,25x10x1,5 2
18 GU98620330 Screw M6X30 6

06/05/2010 Page 49/58 P




Chassis prefix: ZGUVN
SP Engine prefix:

GUO64 - SP 11 1000 1983-1988

[ —

MOTO GUZZI

X101\ ENGINE
34.27
Crankcase

1

| Pos. | Code | Description
1 GU14000765 Crankcase 1
2 GU12003900 Disc 1
3 GU96508066 Stud bolt M8X66 4
4 GU96508075 Stud bolt M8x75 2
5 GU95004208 Washer 5
6 GU92602208 Nut M8X1,25 6
7 GU12018900 Coupling bush 2
8 GU95512081 Pin 2
9 GU14011900 Complete flange 1
9 GU14011901 Flange min.0,2 mm 1
10 GU12012200 Pin 1
11 GU98054425 Screw M8X25 14
12 GU61270300 Spring washer 8x15x0,3 14
13 GU18001150 Flange 1
14 GU98310630 Screw 4
15 GU14001400 Timing system cover 1
16 GU12001200 Cover gasket 1
17 GU90402840 Gasket ring 28x38x7 1
18 GU98622325 Hex socket screw M6X25 8
19 GU98620335 Screw M6X35 6
20 GU18001650 Cover 1
21 GU14003600 Sump gasket 2
22 GU03003501001 Motor oil cup 1
23 GU14003800 Qil filter union 61 mm 1
24 GU12003702 Qil unload plug 1
25 GU95100709 Gasket 20,1x28x2 2
26 GU98052390 Screw 4
27 GU95004206 Washer 6,15x11x0,8 18

06/05/2010 Page 50/58 P



Chassis prefix: ZGUVN
SP Engine prefix:

GUO64 - SP 11 1000 1983-1988

MOTO GUZZI

X101\ ENGINE
34.27
Crankcase

1

| Pos. | Code | Description
28 GU28004940 Oil plug 1
29 GU12011800 Gasket 1
30 GU12011400 Complete flange 1
30 GU12011401 Flange min.0,2 mm 1
30 GU12011402 Flange min.0,4 mm 1
30 GU12011403 Flange min.0,6 mm 1
31 GU12011700 Pin 1
32 GU90405367 Gasket ring 1
33 GU29999000 Engine set gasket 1
34 GU17999550 Engine oil seal kit 1
35 GU98620355 Screw M6X60 14
36 GU14003240 Motor oil flange 1
37 GU170048601 Qil pipe 1
39 GU98054314 Screw 1
40 GU95000206 Washer 1
41 GU92602206 Nut 1

06/05/2010 Page 51/58 P



Chassis prefix: ZGUVN
SP Engine prefix:

GUO64 - SP 11 1000 1983-1988

Prmmm—“"

MOTO GUZZI

X101\ ENGINE
34.28
Cylinder head

1

22
| Pos. | Code | Description

1 GU28023540 Valves cover 2
2 GU10032700 Washer 15,2x26x0,5 4
3 GU14023760 Cover gasket 2
4 GU98622325 Hex socket screw M6X25 16
5 GU28022100 RH head 1
6 GU28022200 LH head 1
7 GU13036801 Exhaust valve guide 2
8 GU90353016 Snap ring 4
9 GU14022065 Gasket 2
10 GU29060201 RH cylinder assy 1
11 GU14020865 Gasket 2
12 GU90706094 O-ring 9x2 12
13 GU12022600 Oil plug 2
14 GU90706203 O-ring 20,24X2,62 2
15 GU13021900 Column nut 2
16 GU95129180 Washer 10,5X18X0,8 2
17 GU12021800 Stud bolt 4
18 GU12021700 Stud bolt 8
19 GU14018400 Washer 10,5X21X1 10
20 GU92603010 Nut M10X1,5 10
21 GU29036050 Intake valve

22 GU29036150 Exhaust valve 2
23 GU13037200 Washer 14,2x31x1 4
24 GU14037300 Washer 14,2x31x0,3 10
25 GU13037000 Lower cup 4
26 GU13037400 Outer spring 4
27 GU13037600 Inner spring 4
28 GU14038000 Upper cup 4

06/05/2010 Page 52/58 P



Chassis prefix: ZGUVN
SP Engine prefix:

GUO64 - SP 11 1000 1983-1988

X101\ ENGINE
34.28
Cylinder head

1

22
| Pos. | Code | Description
29 GU12038100 Valve half-cone 8
30 GU14030201 RH rocker arm assy 2
31 GU14030401 LH rocker arm assy 2
32 GU91111511 Bush 15x18x43 4
33 GU17034050 Adjuster screw 4
34 GU10034100 Nut 4
35 GU94322215 Spring 4
36 GU90118152 Washer 15,2x26x1 8
37 GU12031800 Rocker shaft 4
38 GU98054316 Hex screw M6X16 4
39 GU95120065 Washer 6,5x11x2 4
40 GU14034865 Rocker arm support 2
41 GU96508040 Stud bolt 4
42 GU29060101 LH cylinder assy 1

06/05/2010 Page 53/58 P



Chassis prefix: ZGUVN
SP Engine prefix:

GUO64 - SP 11 1000 1983-1988

N

MOTO GUZZI

X101\ ENGINE
34.30
Clutch

1

!%’T J
9111017 16

m Description Variants
1 GU13084100 Clutch spring 8
2 GU12082901 Disc 1
3 GU28084460 Clutch disc 2 Technical Specifications:Exhausted[E], Order
000299993500[01]
4 GU12082300 Intermediate plate 1
5 GU12082800 Cup 1
6 GU14085700 Rod 1
7 GU14085900 Bush 2
8 GU14086000 Inner body 1
9 GU12087001 Thrust bearing 1
10 GU14086100 Outer body 1
11 GU90706170 O-ring 17,13x2,62 1
12 GU14090202 Clutch relese shaft 1
13 GU94321105 Lever return spring 1
14 GU14090400 Adjuster screw 1
15 GU92602508 Nut M8X1 1
16 GU95780271 Pin 7x39 1
17 GU95500222 Split pin 1
18 GU28093010 Clutch cable 1
19 GU17093850 Cap 1

06/05/2010 Page 54/58 P



N

MOTO GUZZI

SP

GUO64 - SP 11 1000 1983-1988

Chassis prefix: ZGUVN
Engine prefix:

X101\ ENGINE

34.32

1

Oil pump

8%
ooy 2
7 &
3
i
| Pos. | Code | Description
1 GU30147700 Qil pump gear 1
2 GU13148400 Driven gear 1
4 GU13148300 Transmission key 1
5 GU92252210 Roller bearing 10x22x20 1
6 GU13147701 Qil pump gear 1
7 GU92602308 Nut 1
8 GU95120085 Spring washer 1
9 GU98622430 Screw M8X30 4
10 GU14152200 Qil filter 1
11 GU98054316 Hex screw M6X16 1
12 GU95187006 Plate 1
13 GU14153000 Qil filter 61 mm 1
14 GU03158200 Oil valve cpl. 1
15 GU10158701 Valve body 1
16 GU12150900 Piston 1
17 GU94321072 Valve spring 1
18 GU12150700 Bottom 1
19 GU12159000 Plug 1
20 GU95100523 Washer 14,5X20X1 3
21 GU14158800 Cup 1
22 GU17768750 Pressure sensor 1
23 GU12006400 Gasket 12,25 1
24 GU12717600 Cap 1
25 GU01153602 Pipe 1
26 GU95990037 Screw 5
27 GU12154200 Gasket 8,25x15x1 2
28 GU25656102 Gasket 2
29 GU28157450 Pipe 1
06/05/2010 Page 55/58 P



Chassis prefix: ZGUVN
SP Engine prefix:

GUO64 - SP 11 1000 1983-1988

P

MOTO GUZZI

X101\ ENGINE
34.32
Oil pump

1

6
@s@
7 W
5
i
| Pos. | Code | Description
30 GU28157850 Hose clamp 1
31 GU00823956080 Rubber pipe 12,5X7,8 5/16" 1
32 GU28157950 Hose clip 12,5x8 1
33 GU01007200 Breather pipe 1
35 GU12006400 Gasket 12,25 2
36 GU12007600 Gasket 1
37 GU17006250 Breather 1
38 GU12006500 Hose clamp 1
39 GU95120065 Washer 6,5x11x2 3
40 GU98054318 Screw 3
41 GU28150560 Qil breather valve 1

06/05/2010 Page 56/58 P



Chassis prefix: ZGUVN
SP Engine prefix:

GUO64 - SP 11 1000 1983-1988

MOTO GUZZI

X101\ ENGINE
34.33
Transmission cage

1

m
1 GU14200211 Gearbox, blank

2 GU90403547 Gasket ring 35x47x7 1
3 GU92256218 Roller bearing 17x35x15 2
4 GU14213803 Plate 2
5 GU98622316 Hex socket screw M6X16 6
6 GU14217901 Washer 6,4x10x0,7 6
7 GU92218424 Ball bearing AF/AS 25x52 2
8 GU92234717 Roller bearing AS 17x47x14 1
9 GU95512081 Pin 2
10 GU14201110 Gasket 1
11 GU18200802 Box cover, blank 1
12 GU90706140 O-ring 13,95x2,92 1
13 GU92201417 Ball bearing AP 17x47x14 1
14 GU14237800 Screw 1
15 GU92602512 Low nut M12x1,25 1
16 GU98622325 Hex socket screw M6X25 10
17 GU98620335 Screw M6X35 1
18 GU12207200 Neutral indicator switch 1
19 GU12207700 Gasket 1
20 GU95000206 Washer 2
21 GU98054316 Hex screw M6X16 2
22 GU93180220 Plug 1
23 GU12003702 Oil unload plug 1
24 GU95100709 Gasket 20,1x28x2 1
25 GU95980610 Plug 2
26 GU10528900 Gasket 3
27 GU14204955 Qil breather valve 1
28 GU00823956080 Rubber pipe 12,5X7,8 5/16" 1

06/05/2010 Page 57/58 P



Chassis prefix: ZGUVN
SP Engine prefix:

GUO64 - SP 11 1000 1983-1988

P\

MOTO GUZZI

X101\ ENGINE
34.33
Transmission cage

m
GU94321067 Lever return spring
30 GU55234700 Pawl 1
31 GU90403548 Gasket ring 35x47x7/6,5 1
32 GU96508032 Stud bolt 2
33 GU92630108 Nut 1
34 GU12154200 Gasket 8,25x15x1 1
35 GU39616800 Plug 1
36 GU95980214 Qil level plug 1
37 GU28991560 Gearbox assy., blank 1

06/05/2010 Page 58/58 P



	1000SP2 - 06/1984
	Index
	A1 - A2
	A3 - A4
	A5 - A7
	A9 - A10
	A11 - A12
	A13 - A14
	A15 - B2
	B3 - B4
	B5 - B6
	B7 - B8
	B9 - B10
	B11 - B14
	B15 - B16
	C1 - C2
	C3 - C4
	C5 - C6
	C7 - C10
	C11 - C12
	C13 - C14
	C15 - C16
	D1 - D4
	D5 - D6
	D7 - D8
	D9 - D10
	D11 - D12
	D13 - D14
	D15 - D16
	E1 - E4
	E5 - E8
	E9 - E10
	E11 - E12
	E13 - E14

	1000SP2 - 1983-1988 - 12/2007 - (GB)
	Ignition devices
	Lower fairing
	Body
	Transmission
	Dashboard
	Upper fairing
	Headlight - Horn
	Taillight
	Front fork
	Swing arm
	Rear master cylinder
	Electrical system
	Front brake system
	Integral brake system
	Handlebar - Controls
	Mudguards
	Half bottom frame - Footrests - Stands
	Front wheel
	Rear wheel
	Steering - Rear suspension
	Frame
	Drive shaft - Timing system
	Gearbox / Driven shaft
	Gearbox / Clutch & Primary shafts
	Carburettors
	Fuel supply
	Crankcase
	Cylinder - Head
	Air box
	Clutch
	Exhaust unit
	Lubrication
	Gearbox case

	1000SP2 - 1983-1988 - 05/2010 - (GB)
	Index
	Products
	Part reference
	FRAME
	Drawing 33.01 - Battery
	Drawing 33.02 - Lower fairing
	Drawing 33.03 - Body
	Drawing 33.04 - Rear bevel gear
	Drawing 33.05 - Dashboard
	Drawing 33.06 - Windshield
	Drawing 33.07 - Headlight
	Drawing 33.08 - Taillight
	Drawing 33.09 - Front fork
	Drawing 33.10 - Swing arm
	Drawing 33.11 - Rear brake m.cyl. mod.group
	Drawing 33.12 - Electrical system
	Drawing 33.13 - RH Front brake system
	Drawing 33.14 - Front LH/rear brake system
	Drawing 33.15 - Handlebar - Controls
	Drawing 33.16 - Mudguards
	Drawing 33.17 - Foot rests - Lateral stand
	Drawing 33.18 - Front wheel
	Drawing 33.19 - Rear wheel
	Drawing 33.20 - Rear shock absorber
	Drawing 33.21 - Frame
	Drawing 33.29 - Air filter
	Drawing 33.31 - Exhaust unit

	ENGINE
	Drawing 34.22 - Drive shaft
	Drawing 34.23 - Driven shaft
	Drawing 34.24 - Gear box
	Drawing 34.25 - Carburettor-spare parts
	Drawing 34.26 - Carburettors
	Drawing 34.27 - Crankcase
	Drawing 34.28 - Cylinder head
	Drawing 34.30 - Clutch
	Drawing 34.32 - Oil pump
	Drawing 34.33 - Transmission cage



